
 
 TOWN COUNCIL REGULAR MEETING  

450 S. Parish, Johnstown, CO  
Wednesday, July 06, 2022 at 7:00 PM  

  

MISSION STATEMENT: Enhancing the quality of life of our residents, businesses, and visitors 

through community focused leadership. 

AGENDA 

CALL TO ORDER 

Pledge of Allegiance 

ROLL CALL 

AGENDA APPROVAL 

SPECIAL PRESENTATIONS 

1. July Business of the Month - presented by Sarah Crosthwaite, Economic Development Manager 

2. Request for Outdoor Swimming Pool and Amenities - Autumn Maus 

PUBLIC COMMENT 

Members of the audience are invited to speak at the Council meeting.  Public Comment is reserved for citizen 

comments on items not contained on the printed agenda.  Citizen comments are limited to three (3) minutes per 

speaker. When several people wish to speak on the same position on a given item, they are requested to select a 

spokesperson to state that position. 

CONSENT AGENDA 

The Consent Agenda is a group of routine matters to be acted on with a single motion and vote.  Council or staff 

may request an item be removed from the Consent Agenda and placed on the Regular Agenda for discussion. 

3. June 20, 2002 Minutes 

4. Second Reading Ordinance No. 2022-232 Approving a Change of Zone for the Property Known as 

Ledge Rock Center to Planned Unit Development - Mixed Use (PUD-MU) 

5. Consideration of a Second Amendment to the Johnstown Farms Filing 3 Subdivision Development and 

Improvement Agreement 

6. Resolution 2022-28 2021 Budget Amendment 

TOWN MANAGER REPORT 

7. Town Manager's Report 

TOWN ATTORNEY REPORT 

PUBLIC HEARING 

8. Ordinance 2022-233: An Ordinance Amending Article V Of Chapter 11 Of The Johnstown Municipal 

Code Concerning Use Of The Pioneer Ridge Park Disc Golf Course 

NEW BUSINESS 

9. Intergovernmental Agreement with Larimer County 

1



 

10. Contract with Connell Resources Inc for Pavement Maintenance Program 

11. Equipment Procurement Award to Hydro International Wastewater, Inc. for the new Central Wastewater 

Plant 

12. An Owners Representative Agreement Between the Town of Johnstown and Blue Water Engineering, 

Ltd. for Professional Services Related to the Johnstown Water Treatment Plant (WTP) Expansion 

COUNCIL REPORTS AND COMMENTS 

MAYOR’S COMMENTS 

INFORMATIONAL ITEMS 

13. Informational Items 

ADJOURN 

 

AMERICANS WITH DISABILITIES ACT NOTICE 

In accordance with the Americans with Disabilities Act, persons who need accommodation in order to attend 

or participate in this meeting should contact Town Hall at (970) 587-4664 within 48 hours prior to the meeting 

in order to request such assistance. 

 

2



Letford Family Aquatic 

Park 

3

Item #2.



Letford Family Aquatic Park 

 1.  Outdoor activities to be enjoyed by all age groups in the community 

 2.  Amenity to a part of town that has not had recent public improvement

 3.  Adaptive re-use of property with no land cost to the Town

 4.  Need from the school district

 5.  Maintain Letford Elementary “legacy” by benefitting local youth

 6. Synergies with potential management by YMCA

4

Item #2.



Oasis Aquatic Park

 Location:  Brighton, CO

 Population:  38,550 people

 Building Cost: $5.3 Million

 Pool features:

 Major slides, large pool area, lazy river, young kids area including splash park

 Budgeted operating costs for 2020:  $432,267

Budget info can be found HERE on page 119

Building cost source:  HERE 5

Item #2.

https://www.brightonco.gov/DocumentCenter/View/23236/2021-Adopted-Budget-Book
https://www.enr.com/articles/22376-brighton-oasis-family-aquatic-park-replaces-50-year-old-pool


City Park Pool

 Location:  Fort Collins, CO

 Population:  166,069 people

 Pool features:  

 Slides, big swim area, small kids area with slides and splash park

 Budgeted Operating costs 2021:  $152,293

Budget info can be found HERE on page 82.  

6

Item #2.

https://www.fcgov.com/citymanager/files/2021-recommended-budget-final.pdf


Chimney Park Pool 

 Location:  Windsor, CO

 Population: 23,679 people

 Pool features:  

 Diving board, large pool area, small kids area and a slide

 Budgeted Operating Costs:  ??  

Budget Info can be found HERE on page 

7

Item #2.

https://www.windsorgov.com/DocumentCenter/View/24716/2022-Adopted-Budget?bidId=


RainDance River Resort

 Location:  Windsor, CO

 Population:  23,679 people

 Operating costs:  $447,550

 Pool Features:

 Wave pool, lazy river, slide, kids area

Budget Info can be found HERE page 2

8

Item #2.

https://www.raindancemetrodistrict.org/uploads/6/0/9/6/6096305/rdmd1_-_2022_final_budget.pdf


Amenities… 

 Maintain and improve vegetation 

(trees, grass field etc.)

 Playground, basketball court, pickleball 

court

 Picnic pavilions 

 Additional parking

 Pool for all ages including:  Splashpad, 

tots pool, diving board, lap lanes and  

slides

9

Item #2.



Parking 

Area

Picnic 

pavilion

Aquatic park

Picnic 

pavilion

Basketball 

court

Pickleball

courts

Playground

10

Item #2.



 
 TOWN COUNCIL REGULAR MEETING  

450 S. Parish, Johnstown, CO  
Monday, June 20, 2022 at 7:00 PM  

  

MINUTES 

CALL TO ORDER 

Councilmember Damien Berg called the meeting to order at 7:00 p.m. and led the Pledge of Allegiance. 

ROLL CALL 

Present 

Councilmember Damien Berg 

Councilmember Jesse Molinar Jr. 

Councilmember Dianne Morris 

Councilmember Chad Young 

Absent 

Mayor Gary Lebsack 

Councilmember Troy Mellon 

Councilmember Vanessa Dominguez 

AGENDA APPROVAL 

Motion made by Councilmember Young, seconded by Councilmember Molinar, Jr. to approve the 

agenda.  Motion carried with a unanimous vote.   

PUBLIC COMMENT 

Mr. Jim Hatfield, 345 Hickory Lane, shared concerns with the number of single-family homes in the 

Clearview neighborhood that are being used as duplexes, he also asked about xero-scaping and what is 

allowed.   

CONSENT AGENDA 

Motion made by Councilmember Young, seconded by Councilmember Morris to approve the consent 

agenda.  Motion carried with a unanimous vote.  

 June 6, 2022 minutes 

 May 2022-Financial Statements 

 List of Bills – June 2022 

 Resolution 2022-26 A Resolution Authorizing the Deposit of Town Funds at Banks Designated 

by the Banking Board as Eligible Public Depositories 

 Resolution 2022-27 Finding Substantial Compliance for Initiating Annexation Proceedings and 

Setting a Public Hearing Date for the SunCatcher Annexation 

 First Amendment to Agreement Concerning Purchase and Sale of Real Property for Ledge Rock 

Center Commercial 

 

 

11

Item #3.



June 20, 2022 

Page 2 

PUBLIC HEARING 

1.   Ordinance Number 2022-232 Approving a Change of Zone for Property known as North Ledge 

Rock Center to PUD-MU – Councilmember Berg opened the public hearing at 7:06 p.m. and heard from 

staff.  The applicant has requested a change of zone to the Planned Unit Development- Mixed Use 

development with commercial and mixed density residential areas.  A representative of the applicant 

was present to answer any questions.  Having no public comments, the hearing closed at 7:11 p.m.  

Motion made by Councilmember Young, seconded by Councilmember Molinar Jr. to approve 

Ordinance No. 2022-232.  Motion carried with a unanimous vote.   

EXECUTIVE SESSION 

Motion made by Councilmember Molinar Jr., seconded by Councilmember Young to convene into 

Executive Session at 7:17 for the purpose of determining positions relative to matters that may be 

subject to negotiations, developing strategy for negotiations, and/or instructing negotiators, under C.R.S. 

Section 24-6-402(4)(e).  Economic Development.  Motion carried with a unanimous vote.   

Councilmember Berg reopened the meeting at 7:36 p.m. and stated the only item discussed is what was 

stated in the motion.     

ADJOURN 

The meeting adjourned at 7:37 p.m. 

 

 

                                                                    Mayor 

 

                                                                 Town Clerk 

12

Item #3.



 

TOWN COUNCIL CONSENT AGENDA COMMUNICATION 
 

 

AGENDA DATE:  July 6, 2022 

 

SUBJECT: Ordinance 2022-232 Approving a Change of Zone for Property 

known as North Ledge Rock Center to PUD-MU 

 

ACTION PROPOSED: Consider Second Reading of Ordinance 2022-232 

 

ATTACHMENTS:  1. Ordinance 2022-232 

     

PRESENTED BY:  Kim Meyer, Planning & Development Director 

 

    

AGENDA ITEM DESCRIPTION: 

  

Council held a public hearing on June 20, 2022 and approved Ordinance No. 2022-232. 

 

LEGAL ADVICE: 

 

The ordinance was drafted by the Town Attorney in consultation with Staff. 

 

FINANCIAL ADVICE: 

 

N/A. 

 

RECCOMMENDED ACTION:  

 

Approve Ordinance 2022-232 An Ordinance Approving a Change of Zone for the Property Known 

as North Ledge Rock Center to PUD-MU. 

 

Reviewed and Approved for Presentation, 

 

 

 

_______________________________ 

Town Manager 

13

Item #4.



14

Item #4.



15

Item #4.



16

Item #4.



 

 

 

 

 

TOWN COUNCIL AGENDA COMMUNICATIONS 
 

AGENDA DATE:  July 6, 2022 

 

SUBJECT: Second Amendment to Johnstown Farms Filing 3 Development 

Agreement 

 

ACTION PROPOSED: Approval of the Second Amendment to the Development 

Agreement 

 

ATTACHMENTS: 1. Second Amendment to Johnstown Farms (JF) Filing 3 

Development Agreement (DA) 

2. Layout maps 

3. Development Agreement to JF Filing 3 DA 

4. First Amendment to JF Filing 3 DA 

 

PRESENTED BY:  Troy White, Public Works Director 

    

AGENDA ITEM DESCRIPTION: 

The Johnstown Farms Filling 3 Development Agreement (DA) was approved in December of 

2019. The DA called for the construction of Public Improvements that include roadways, 

sidewalks, water and sewer main lines, storm box culverts, striping, signage, etc. The total cost 

for Public Improvements was estimated in 2019 at $3,000,607.   

 

The First Amendment to the Development Agreement was approved in November of 2021. The 

First Amendment included removal of the inverted siphon, modifying a section of the 

undergrounding electric utility requirement, and adding sidewalk connectivity over the bridge on 

County Road 46.5.   

 

This Second Amendment presented this evening seeks to remove the installation of the sidewalk 

over the County Road 46.5 bridge, and instead, accepting cash in lieu for those improvements. 

After a closer evaluation of the spacing on the bridge, Town Staff is concerned about the safety 

of both motorist and pedestrians should the sidewalk be installed. The bridge is 31 feet wide, 

which is not sufficient width to account for a sidewalk while maintaining appropriate clear zones 

and a median buffer area for vehicles traversing over the bridge (see attached crossing layouts). 

The bridge without the sidewalk has minimum clear zones and median buffer area. Therefore,  

 

17

Item #5.



 

The Community That Cares 
www.TownofJohnstown.com 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

 

Staff recommends accepting cash in lieu in the amount of $28,033 for these improvements so a 

better alternative can be developed. Staff is currently looking into options for widening the 

bridge deck or a separate fabricated pedestrian bridge that would allow for pedestrian traffic.   

 

LEGAL ADVICE: 

 

Legal has reviewed and drafted the Second Amendment to the Development Agreement. 

 

FINANCIAL ADVICE: 

 

N/A 

 

RECCOMMENDED ACTION: Approval of the Second Amendment to the Johnstown Farms 

Filing 3 Development Agreement. 

 

 

SUGGESTED MOTIONS: 

 

For Approval: I move to approve the Second Amendment to the Johnstown Farms Filing 3 

Development Agreement. 

 

For Denial: I move we deny the Second Amendment to the Johnstown Farms Filing 3 

Development Agreement. 

 

Reviewed and Approved for Presentation, 

 

 

_______________________________ 

Town Manager 

 

 

18

Item #5.

http://www.townofjohnstown.com/


19

Item #5.



20

Item #5.



21

Item #5.



22

Item #5.



23

Item #5.



24

Item #5.



25

Item #5.



26

Item #5.



2
47

70
.9

4
6 

in
ch

 a
na

3
47

70
.9

2
3 

in
ch

 p
cp

4
47

69
.1

3
se

w
er

 b
or

e 
in

v

100 YR 

10
0 

YR
 

10
0 

YR
10

0 
YR

 
10

0 
YR

 

100 YR 

100 YR 

100 YR 100 YR 

10
0 

YR
 

10
0 

YR
 

100 YR 
100 YR

10
0 

YR
10

0 
YR

 
10

0 
YR

 
10

0 
YR

10
0 

YR
 

10
0 

YR

10
0 

YR
 

SF
M

SFMSFM O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

FEMA
FEMA

FEMAFEMA

FEMAFEMAFEMA
FEMA

FEM
A

FEM
A

FE
M
A

FE
M
A

FE
MA

FEMA
FEMA

FE
M
A

FE
M
A

FE
M
A

FE
M
A

FE
M
A

FE
M
A

FE
M
A

FE
M
A

FE
M
A

W
EL

D
 C

O
U

N
TY

 R
O

AD
 4

6 
1 2

A.
K.

A.
 C

EN
TE

N
N

IA
L 

D
R

IV
E

GREAT WESTERN RAIL ROAD

75
'

AN
AD

AR
KO

 E
SM

T

50
' D

C
P

ES
M

T
30

' A
N

AD
AR

KO
ES

M
T

6'
 U

.E
.

(T
YP

.)

6'
 U

.E
. (

TY
P.

)

80
' R

O
W

10
' U

.E
. (

TY
P.

)

6'
 U

.E
. (

TY
P.

)

6'
 U

.E
. (

TY
P.

)
6'

 U
.E

. (
TY

P.
)

6'
 U

.E
. (

TY
P.

)

10
' U

.E
.

(T
YP

.)

10
' U

.E
. (

TY
P.

)

56
' F

L-
EO

A
30

' P
R

ES
C

R
IP

TI
VE

 E
SM

T

30
' W

AT
ER

 &
SA

N
IT

AR
Y 

ES
M

T

30
' A

N
AD

AR
KO

ES
M

T

EX
IS

TI
N

G
 G

AS
EA

SE
M

EN
T

TO
 B

E 
VA

C
AT

ED

LITTLE THOMPSON RIVER

LINCOLN STREET

C
AM

ER
O

N
 S

TR
EE

T

TR
AC

T 
C

TR
AC

T 
B

1
2

3
4

5
6

7

1

2

3 4

5
13

14

15

161718

19
20

21

22

23

24

TR
AC

T 
G

TR
AC

T 
D

COLUMBIA STREET

CRESTONE
STREET

1 2 3 4 5

6

94

9596

97

A

A

A

A

G G G

W
O

W
O

A

AA

A

A

W
O

W
O

W
O W

O

A
A

A

A

BW
O

T

SD
IN

 A
9

10
' T

YP
E 

R
 IN

LE
T

AT
 G

R
AD

E

SD
IN

 A
10

, 1
0'

 T
YP

E 
R

 IN
LE

T
AT

 G
R

AD
E

SD
IN

 A
12

10
' T

YP
E 

R
 IN

LE
T

SD
IN

 A
11

, 2
0'

 T
YP

E 
R

 IN
LE

T

SD
IN

 A
13

, T
YP

E 
C

 IN
LE

T

O
U

TL
ET

 S
TR

U
C

TU
R

E
W

IT
H

 O
R

IF
IC

E 
PL

AT
E

SE
E 

SH
EE

T 
C

7.
00

SD
IN

 A
14

, 2
0'

 T
YP

E 
R

 IN
LE

T
SD

IN
 A

15
, 5

' T
YP

E 
R

 IN
LE

T

FO
R

EB
AY

 A
1,

SE
E 

SH
EE

T 
C

7.
00

ST
M

 F
ES

 A
-3

, 4
8"

 F
ES

FO
R

EB
AY

 A
2,

SE
E 

SH
EE

T 
C

7.
00

36" RCP SD

36" RCP SD

48
" R

CP SD

48" RCP SD

18" RCP SD
18" RCP SD18" RCP SD

30
" R

C
P 

SD

24
" R

C
P 

SD
24

" R
C

P 
SD

24
" R

C
P 

SD

48
" R

CP 
SD

24
" R

C
P 

SD

48
" R

C
P 

SD

18
" R

C
P 

SD

38"  SD

18" RCP SD

4.60%

4.00%

3.
79

%
0.

93
%

3.13%

4.00%

6.00%

6.00%

4780 4785

4775
4770

4775

47
80

47
75

47
70

4775

4770

47
78

47
80

47
85

47
90

48
05

4778

47
90

4805

48
15

48
0548

00

47
95

47
90 47

95

47
99

48
05

4810

47
70

48
00

4835

4840
483548

3048
2548

2048
1048
05

48
00

47
90

47
85

47
80

4830

4820

482048
00

47
9047

80

48
1048

00

47
90

47
80

47
75

47
75

47
70

47
75

47
85

4830
4820

4810

48
00

4790

47
85

47
85

47
80

47
75

4760

3.85% 5.19%

4.
08

%

A
A

1.
07

%

48
22

.6
 B

W
 (9

.9
')

N
: 1

36
20

11
.0

2
E:

 3
16

82
88

.9
8

48
12

.5
 B

W
 (8

.2
')

N
: 1

36
20

12
.7

9
E:

 3
16

82
82

.1
1

48
10

.0
 B

W
 (1

1.
4'

)
N

: 1
36

20
83

.9
7

E:
 3

16
82

88
.8

1

48
24

.3
 B

W
 (1

0.
3'

)
N

: 1
36

21
64

.5
6

E:
 3

16
82

94
.6

5

48
14

.8
 B

W
 (7

.7
')

N
: 1

36
22

04
.4

2
E:

 3
16

83
00

.0
0

47
97

.3
 B

W
 (7

.2
')

N
: 1

36
22

75
.0

0
E:

 3
16

82
99

.0
3

47
94

.0
 B

W
 (3

.9
')

N
: 1

36
23

35
.0

0
E:

 3
16

82
98

.2
0

47
89

.6
 B

W
 (0

.6
')

N
: 1

36
24

10
.0

0
E:

 3
16

82
97

.1
6

48
14

.5
 B

W
 (0

.9
')

N
: 1

36
19

53
.7

9
E:

 3
16

82
76

.5
6

48
15

.4
 T

W

48
30

.5
 T

W
48

21
.8

 B
W

 (8
.7

')
N

: 1
36

19
84

.8
9

E:
 3

16
82

86
.4

8

48
20

.7
 T

W

48
21

.4
 T

W

48
23

.3
 B

W
 (1

0.
0'

)
N

: 1
36

20
83

.3
1

E:
 3

16
82

95
.7

8

48
34

.0
 T

W

0.
79

%
0.

78
%

79
1.9

0
79

5.9
3

78
8.6

8
79

0.9
2

79
5.5

0
79

9.5
3

79
9.2

7
80

4.6
0

80
9.9

8
80

2.
98

81
5.4

0
80

8.
41

79
8.1

1

79
3.9

7

78
9.8

3

78
6.

93

78
9.

01

79
2.

22

78
7.0

0
78

5.
57

78
2.

94
78

4.
47

78
3.4

4
78

5.6
3

78
2.3

1

78
2.8

7

78
3.4

3
78

3.9
8

78
4.

04
78

1.1
1

78
1.2

8

782.46

78
5.7

1

78
9.

22 79
2.7

5 80
6.4

4

80
6.2

6

81
0.

79

81
1.

99

78
9.9

3
79

6.
93

79
4.

54
78

7.5
4

79
2.1

6

78
5.1

6

78
9.

93
78

2.
93

77
4.

50
 H

P

A

38
 X

 2
4 

H
ER

C
P 

EN
D

48
00

47
95

47
90

47
85

4785

47
95

47
90

4785

47
85

47
80

47
74

47
80

47
75

47
75

4780

47
74

4788

4787

4786

4785

4784

4783

4782

4781

4780

47
99

4795
4785

4790

4780

4779

4778

4777

60
' U

.E
.

50
' D

C
P

ES
M

T

30
'

AN
AD

AR
KO

ES
M

T

ST
M

 M
H

 4
-1

TY
PE

 D
 IN

LE
T

SE
E 

SH
EE

T 
C

7.
00

G
G

G
G

G

78
3.3

1

78
5.5

4

78
6.8

7

78
7.4

7

78
8.0

3

78
8.5

8

78
2.5

6
78

3.1
1

78
1.9

9
78

1.4
3

78
4.7

5
78

2.5
7

77
6.9

6

78
3.

04
78

5.
53

78
7.

00

79
4.

43
79

2.
71

79
3.

07
79

2.5
2

79
6.

40

78
6.

93

79
0.

00

79
8.4

2

80
0.6

6
79

4.
01

79
8.

17

80
6.

71

80
8.

88

80
4.

80

81
5.

40

80
2.

09

81
0.

01

79
9.

09

80
4.6

3

796.15

79
9.5

9

793.23

79
5.9

9

790.61

80
9.

19

80
6.

17

79
9.2

0

79
7.1

6

79
5.

15

79
1.

44
79

1.
79

79
4.

04

80
5.

21
80

4.
45

79
1.

27

80
8.

72

806.11

803.08

799.36

79
6.2

0

79
3.4

5

79
0.

76

78
2.8

2
78

5.0
0

78
1.6

8

78
2.2

4

78
2.8

0
78

3.3
6

78
1.

26 78
1.

56

783.3778
3.6

7

78
5.9

278
6.2

2

78
8.3

178
8.6

1

48
32

.5
 T

W

83
8.

92

83
8.

25

82
0.0

7
48

22
.5

 T
W

80
6.

64

48
04

.5
 T

W

80
0.

19

47
97

.9
 T

W

79
4.

77

47
90

.2
 T

W

78
8.

38
78

7.9
4

78
1.

16
78

0.
49

78
8.

7178
7.

67

78
9.

92

79
2.1

7

79
4.

54

79
6.

93 79
9.

31

78
3.

30
77

9.
64

78
3.1

4

78
5.7

5

78
9.2

3

79
2.6

5

79
6.2

5

803.05

80
6.2

6

80
9.

46

810.53

79
0.6

8 79
2.3

7

80
7.1

8
80

7.
26

806.75

80
6.8

7

80
5.

24

80
5.

25

78
7.

56 78
8.

40

78
2.

02
78

3.
43

78
2.5

5

80
6.

88

80
7.

82

78
8.

30
78

8.
52

48
33

.3
 T

W

80
0.2

9

48
19

.9
 T

W
48

15
.0

 B
W

 (4
.9

')
N

: 1
36

19
87

.8
2

E:
 3

16
82

79
.7

6

48
15

.6
 B

W
 (6

.9
')

N
: 1

36
21

22
.0

9
E:

 3
16

82
88

.2
4

48
22

.5
 T

W

4814

47
85

4805

4780

R
ET

AI
N

IN
G

 W
AL

L
AC

C
ES

S 
ES

M
T

PR
O

PO
SE

D
 S

O
IL

 N
AI

L
R

ET
AI

N
IN

G
 W

AL
L

47
95

.0
 B

W
 (5

.0
')

N
: 1

36
21

58
.0

8
E:

 3
16

79
27

.8
6

47
94

.7
 B

W
 (5

.0
')

N
: 1

36
21

59
.3

2
E:

 3
16

78
07

.8
6

47
99

.7
 T

W

48
00

.5
 T

W

4:
1

4:1

4:1

4:
1

4:1

4:1

48
17

.8
 B

W
 (6

.8
')

N
: 1

36
21

98
.4

4
E:

 3
16

82
94

.1
8

48
25

.0
 T

W

PR
EL

IM
IN

AR
Y 

ZO
N

E 
AE

 F
LO

D
PL

AI
N

FE
M

A 
FL

O
O

D
BO

U
N

D
AR

Y 
ZO

N
E 

A

3:
1

3:
14:1

12:1

4:1

0+
00

0+
70

0+
00

0+
70

R
ET

AI
N

IN
G

 W
AL

L
AL

IG
N

M
EN

T 
- 2

SE
E 

D
ET

AI
L 

SH
EE

T 
C

4.
4

R
ET

AI
N

IN
G

 W
AL

L
AL

IG
N

M
EN

T 
- 1

SE
E 

D
ET

AI
L 

SH
EE

T 
C

4.
4

47
98

.3
 T

W
47

98
.2

 B
W

 (0
.1

')
N

: 1
36

22
54

.9
1

E:
 3

16
82

92
.3

0

48
04

.9
 B

W
 (1

0.
0'

)
N

: 1
36

22
01

.9
3

E:
 3

16
82

87
.1

3

48
11

.6
 B

W
 (1

0.
0'

)
N

: 1
36

21
78

.6
7

E:
 3

16
82

87
.4

6

48
21

.6
 T

W

PR
O

PO
SE

D
 M

SE
R

ET
AI

N
IN

G
 W

AL
L

A 48
14

.9
 T

W

77
4.1

8

77
4.5

1

77
5.6

2

77
4.8

6
77

5.9
7

77
3.4

7

77
3.3

1

77
3.3

2

77
3.6

8
77

3.8
5

77
4.0

6

77
4.2

1

77
4.5

6

77
4.9

1

77
6.0

4

77
6.8

3
77

7.6
9

77
9.6

7

77
5.8

8
77

5.5
2

77
5.0

5

77
4.6

9

77
4.3

8
77

3.6
7

77
3.5

1
77

3.5
2

77
3.8

8

77
4.0

6

77
4.2

6

77
4.4

1
77

4.7
4

77
5.1

1
77

6.2
4

77
7.0

7

77
7.8

9
78

0.7
0

47
82

.02

47
81

.27

48
24

.6
 B

W
 (9

.7
')

N
: 1

36
21

21
.8

1
E:

 3
16

82
95

.2
6

48
34

.3
 T

W

48
03

.8
 B

W
 (9

.2
')

N
: 1

36
22

07
.9

1
E:

 3
16

82
92

.9
5

48
13

.0
 T

W

48
29

.5
 T

W
48

28
.4

 B
W

 (0
.9

')
N

: 1
36

19
78

.4
4

E:
 3

16
83

07
.2

0

3:
1

77
6.9

0

77
6.

74

77
5.4

2

77
5.3

9

77
5.1

0

77
5.2

0

N
O

TE
S:

1.
R

EF
ER

 T
O

 S
H

EE
T 

C
1.

2 
FO

R
 L

O
T 

G
R

AD
IN

G
 T

EM
PL

AT
E.

2.
AL

L 
SL

O
PE

S 
AR

E 
M

AX
IM

U
M

 O
F 

4H
:1

V 
U

N
LE

SS
 O

TH
ER

W
IS

E
N

O
TE

D
.

3.
G

R
AD

ES
 S

H
O

W
N

 F
O

R
 T

R
AC

TS
 A

N
D

 S
TR

EE
T 

R
IG

H
T-

O
F-

W
AY

S
AR

E 
FI

N
IS

H
 G

R
AD

E.
 R

EF
ER

 T
O

 A
R

EA
 G

R
AD

IN
G

 P
LA

N
S 

FO
R

AD
D

IT
IO

N
AL

 D
ET

AI
LS

.

4.
TH

E 
TR

AN
SI

TI
O

N
 L

O
T 

TY
PE

 R
EP

R
ES

EN
TS

 A
 U

N
IQ

U
E 

LO
T 

FO
R

A 
VA

R
IA

N
C

E 
BE

TW
EE

N
 T

W
O

 S
TA

N
D

AR
D

 T
EM

PL
AT

ES
.

5.
R

ET
AI

N
IN

G
 O

R
 G

R
AD

IN
G

 W
AL

LS
 O

VE
R

  4
' I

N
 T

O
TA

L 
H

EI
G

H
T

(E
IT

H
ER

 P
ER

 W
AL

L,
 A

N
D

/O
R

 F
O

R
 T

IE
R

ED
 W

AL
LS

 W
IT

H
IN

 A
 1

:1
ZO

N
E 

O
F 

IN
FL

U
EN

C
E)

 M
U

ST
 B

E 
D

ES
IG

N
ED

 A
N

D
 S

EA
LE

D
 B

Y 
A

ST
R

U
C

TU
R

AL
 P

.E
.  

TH
E 

W
AL

L 
D

ES
IG

N
 P

LA
N

S 
AN

D
 R

EP
O

R
T

M
U

ST
 B

E 
SU

BM
IT

TE
D

 T
O

 T
H

E 
TO

W
N

 F
O

R
 "A

C
C

EP
TA

N
C

E"
PR

IO
R

 T
O

 A
N

Y 
SU

C
H

 W
AL

L 
BE

IN
G

 C
O

N
ST

R
U

C
TE

D
.

6.
TH

E 
W

AL
LS

 M
U

ST
 B

E 
IN

SP
EC

TE
D

 A
N

D
 A

 P
.E

. S
EA

LE
D

C
ER

TI
FI

C
AT

IO
N

 T
H

AT
 T

H
EY

 W
ER

E 
IN

ST
AL

LE
D

 A
N

D
C

O
N

ST
R

U
C

TE
D

 IN
 G

EN
ER

AL
 C

O
N

FO
R

M
AN

C
E 

W
IT

H
 T

H
E

ST
R

U
C

TU
R

AL
 W

AL
L 

 D
ES

IG
N

 P
LA

N
S 

AN
D

 R
EP

O
R

T 
M

U
ST

 B
E

PR
O

VI
D

ED
 T

O
 T

H
E 

TO
W

N
 B

EF
O

R
E 

A 
BU

IL
D

IN
G

 P
ER

M
IT

 F
O

R
AD

JA
C

EN
T 

LO
TS

 W
IL

L 
BE

 IS
SU

ED
.

7.
W

AL
L 

FI
N

IS
H

 T
R

EA
TM

EN
T 

TO
 B

E 
SU

BM
IT

TE
D

 T
O

 T
H

E 
TO

W
N

FO
R

 R
EV

IE
W

 A
N

D
 A

PP
R

O
VA

L 
W

IT
H

 T
H

E 
ST

R
U

C
TU

R
AL

 D
ES

IG
N

R
EP

O
R

T.

R
.O

.W
.

EX
IS

TI
N

G
 L

EG
EN

D

C
O

N
TO

U
R

 M
AJ

O
R

C
O

N
TO

U
R

 M
IN

O
R

PR
O

PE
R

TY
 L

IN
E

52
80

52
81

A

IN
LE

T

PR
O

PO
SE

D
 L

EG
EN

D

PR
O

PE
R

TY
 L

IN
E

R
.O

.W
.

LO
T 

LI
N

E

EA
SE

M
EN

T

R
O

AD
 C

EN
TE

R
LI

N
E

C
U

R
B 

AN
D

 G
U

TT
ER

ST
O

R
M

 S
EW

ER

R
ET

AI
N

IN
G

 W
AL

L

C
O

N
TO

U
R

 M
AJ

O
R

C
O

N
TO

U
R

 M
IN

O
R

52
80

52
81

SP
O

T 
EL

EV
AT

IO
N

SL
O

PE
 A

R
R

O
W

(4
:1

 M
AX

 U
N

LE
SS

 N
O

TE
D

 O
TH

ER
W

IS
E)

B
LO

T 
TY

PE
G

W
O

T

81
.7

3

BL
O

C
K 

N
U

M
BE

R

R
ET

AI
N

IN
G

 W
AL

L 
AC

C
ES

S 
EA

SE
M

EN
T

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

FEMA

FEMA
FEMAFEMAFEMAFEMA

FEMA

77
6.9

0

C
O

N
N

EC
T 

TO
 E

XI
ST

IN
G

47
76

.6
2

EX
. A

SP
H

AL
T 

EL
EV

.

EX
. G

U
AR

D
 R

AI
L

47
76

4775

4770

4765

4760

77
6.

74

77
7.2

1 H
P

77
5.7

5
77

6.1
2

25
.0

8%

11.37%

1.
28

%

2.50%

SC
AL

E:
 1

" =
 5

0'

I:\2018\18012 - Johnstown F2 and F3\CADD\Sheet Sets\Filing 3 CD's\C4.0 OVERLOT GRADING PLAN.dwg  tab: C4.0 OVERLOT GRADING PLAN  Jun 08,  2022 - 12:42pm  JGinther

SH
EE

T

DRAWN

CHECKED

APPROVED

PROJECT NO.

HORZ. SCALE

VERT. SCALE

DATENO.NOTES

RAR

MTP

18012.02

1 01/09/20APPROVAL SET
JOHNSTOWN FARMS FILING NO. 3

KE
Y 

M
AP

SC
AL

E 
1"

=8
00

'

BE
N

C
H

M
AR

K:
BE

N
C

H
M

AR
K 

IS
 T

H
E 

N
O

R
TH

 1
/4

 C
O

R
N

ER
 O

F 
SE

C
TI

O
N

 8
,

T4
N

 R
67

W
 A

N
D

 IS
 A

 2
.5

" A
LU

M
IN

U
M

 C
AP

 P
LS

 2
06

76
 A

N
D

IS
 C

O
N

TA
IN

ED
 IN

 A
 R

AN
G

E 
BO

X.
 B

EN
C

H
M

AR
K 

SU
R

VE
Y

PE
R

FO
R

M
ED

 B
Y 

IN
TE

R
M

IL
L 

LA
N

D
 S

U
R

VE
YI

N
G

EL
EV

AT
IO

N
 =

 4
87

2.
59

D
AT

U
M

 =
 C

IT
Y 

O
F 

JO
H

N
ST

O
W

N
 E

LE
VA

TI
O

N
 D

AT
U

M

60
'S

PH
AS

E 
1

60
'S

PH
AS

E 
2

50
'S

PH
AS

E 
2

50
'S

PH
AS

E 
1

39
83

2

MICHAEL T
. P

IET
SCHMANN

COLORA
DO

L
IC

EN
SED

PROFESS
IO

NA
L 

 E
NG

INEER

C
4.

0

JR

1" = 50'

OVERLOT GRADING PLAN

MATCHLINE - SEE SHEET C3.5

M
AT

C
H

LI
N

E 
- S

EE
 S

H
EE

T 
C

4.
1

1 07/16/20ADDENDUM 1

06/07/2210ADDENDUM 10

10

SC
H

ED
U

LE
 3

PA
G

E 
1

27

Item #5.

AutoCAD SHX Text
FO

AutoCAD SHX Text
2

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
1

AutoCAD SHX Text
3

AutoCAD SHX Text
0

AutoCAD SHX Text
25

AutoCAD SHX Text
50

AutoCAD SHX Text
100

AutoCAD SHX Text
WCR NO. 46-1/2

AutoCAD SHX Text
WCR NO. 46

AutoCAD SHX Text
WCR NO. 17



FO
FO

FO
FO

SF
M

SF
M

SF
M

SFMSFM

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO
FO

FO

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

O
H

24
+0

0
25

+0
0

26
+0

0
27

+0
0

28
+0

0
29

+0
0

30
+0

0
31

+0
0

32
+0

0
33

+0
0

PC
R

 S
TA

: 3
0+

12
.2

7 
/ 3

0.
00

' (
R

)
= 

FL
 1

+0
0.

00
 E

LE
V:

 4
77

3.
52

W
C

R
 4

6 
1/

2 
(C

EN
TE

N
N

IA
L 

D
R

.)
ST

A:
 3

0+
57

.2
7

C
R

ES
TO

N
E 

ST
R

EE
T

ST
A:

 1
0+

00
.0

0

W
EL

D
 C

O
U

N
TY

 R
O

AD
 4

6 
1/

2
A.

K.
A.

 C
EN

TE
N

N
IA

L 
D

R
.

GREAT WESTERN

RAIL ROAD (80' ROW)

LIT
TL

E 
TH

OMPS
ON R

IV
ER

38
" x

 2
4"

  S
D

R
EF

ER
 T

O
 S

H
EE

T 
C

7.
00

FO
R

 S
TO

R
M

 P
R

O
FI

LE

SD
IN

 A
15

, 5
' T

YP
E 

R
 IN

LE
T

ST
A:

 3
0+

06
.1

1 
/ 3

0.
00

 (R
)

PR
O

P 
10

'
SI

D
EW

AL
K

PR
O

P 
10

'
SI

D
EW

AL
K

10
' C

R
O

SS
 P

AN

FL
 E

N
D

 T
AP

ER
 S

TA
: 2

9+
45

.0
3 

/ 3
0.

00
' (

R
)

FL
 E

LE
V:

 4
77

4.
19

FL
 B

EG
IN

 T
AP

ER
 S

TA
: 2

7+
83

.6
4 

/ 9
.8

3'
 (R

)
FL

 E
LE

V:
 4

77
5.

74

ST
M

 F
ES

 A
-3

, 4
8"

 F
ES

R
EF

ER
 T

O
 S

H
EE

T 
7.

00
FO

R
 S

TO
R

M
 P

R
O

FI
LE

PR
O

PO
SE

D
BO

U
N

D
AR

Y

R
25

'

SD
IN

 A
14

, 2
0'

 T
YP

E 
R

 IN
LE

T
ST

A:
 3

1+
60

.0
0 

/ 3
0.

00
 (R

)

77
3.

32
77

3.
01

R
25

'

PC
R

 S
TA

: 3
1+

02
.2

7 
/ 3

0.
00

' (
R

)
= 

FL
 1

+0
0.

00
 E

LE
V:

 4
77

2.
81

SE
E 

SH
EE

T 
C

8.
01

 A
N

D
 C

8.
00

 F
O

R
D

ET
AI

LE
D

 S
IG

N
AG

E 
AN

D
 S

TR
IP

IN
G

AN
D

 L
AN

E 
C

O
N

FI
G

U
R

AT
IO

N
 F

O
R

W
C

R
 4

6 
1/

2

SE
E 

SH
EE

T 
C

8.
01

 F
O

R
D

ET
AI

LS
 F

O
R

 W
AL

K
C

O
N

ST
R

U
C

TI
O

N

C
O

N
N

EC
T 

TO
 E

D
G

E 
O

F 
AS

PH
AL

T
ST

A:
 2

6+
48

.9
9 

/ 2
2.

00
' (

L)
FL

 E
LE

V:
 4

77
7.

01

EX
. 1

0'
 E

X.
 S

ID
EW

AL
K

BE
G

IN
 C

U
R

B 
& 

2'
 T

BC
 T

AP
ER

PC
R

 S
TA

: 2
7+

27
.4

5 
/ 9

.8
3'

 (R
)

FL
 E

LE
V:

 4
77

6.
5 

±

BE
G

IN
 1

0'
 S

ID
EW

AL
K

ST
A:

 2
5+

45
.9

2 
/ 3

4.
70

' (
L)

EN
D

 1
0'

 S
ID

EW
AL

K
ST

A:
 2

6+
53

.9
6 

/ 4
3.

86
' (

L)
C

O
N

N
EC

T 
TO

 E
X.

 A
SP

H
AL

T 
W

/ E
D

G
E 

O
F 

PA
N

PC
R

 S
TA

: 2
7+

27
.4

5 
/ 7

.8
3'

 (R
)

FL
 E

LE
V:

 4
77

6.
6 

±

C
O

N
N

EC
T 

TO
 E

X.
 A

SP
H

AL
T

PC
R

 S
TA

: 2
7+

27
.4

5 
/ 2

2.
23

' (
L)

FL
 E

LE
V:

 4
77

6.
5 

±

47
50

47
60

47
70

47
80

47
90

47
50

47
60

47
70

47
80

47
90

24
+5

0
25

+0
0

26
+0

0
27

+0
0

28
+0

0
29

+0
0

30
+0

0
31

+0
0

32
+0

0
33

+0
0

EX
IS

TI
N

G
 G

R
AD

E
@

 C
EN

TE
R

LI
N

E

PR
O

PO
SE

D
 G

R
AD

E
@

 C
EN

TE
R

LI
N

E

C
R

ES
TO

N
E 

ST
R

EE
T

4776.64

4777.12

4777.60

4777.95

4777.44

4762.52

4776.22
4776.41

4775.05
4775.92

4774.79
4775.52

4774.06
4775.13

4774.05
4774.74

4774.02
4774.34

4773.59
4773.95

4773.04
4773.56

4773.03
4773.25

4773.02
4773.39

4773.02
4773.76

4773.01
4774.14

GB STA = 27+27.35
ELEV =  4776.64

0.
75

%
-0

.7
9%

-1
.0

0%

14
1.

4 
LF

 ~
 2

4"
 R

C
P 

@
 0

.5
0%

SDIN A15, 5' TYPE R INLET
FL = 4773.57
INV. OUT (24") = 4767.36 (S)
INV. IN (24") = 4767.56 (E)

SDIN A14, 20' TYPE R INLET
FL = 4772.51
INV. OUT (24") = 4768.27 (W)

CL INT  30+57.27
ELEV = 4773.89

10
0 

YR
 H

G
L

5 
YR

 H
G

L

LP
 E

LE
V 

= 
47

75
.8

3
LP

 S
TA

 =
 2

8+
10

.2
7

PV
I E

LE
V 

= 
47

75
.9

3
PV

I S
TA

 =
 2

7+
97

.7
7

AD
 =

 0
.2

2%
K 

= 
11

4.
57

25
.0

' V
C

PVC STA = 27+85.27
PVC ELEV = 4776.06

PVT STA = 28+10.27
PVT ELEV = 4775.83

LP
 E

LE
V 

= 
47

73
.2

4
LP

 S
TA

 =
 3

1+
60

.9
4

PV
I E

LE
V 

= 
47

73
.0

9
PV

I S
TA

 =
 3

1+
60

.0
0

AD
 =

 1
.5

4%
K 

= 
52

.0
8

80
.0

' V
C

PVC STA = 31+20.00
PVC ELEV = 4773.40

PVT STA = 32+00.00
PVT ELEV = 4773.39

47
70

47
80

47
70

47
80

0+
60

1+
00

1+
80

47
70

47
80

47
70

47
80

0+
60

1+
00

1+
80

25
.0

7' 4773.52
4773.52

-0
.7

9%
0.

46
%

3.
59

%

BEGIN CURB RETURN
PCR STA = 1+00.00
ELEV =  4773.52

END CURB RETURN
PCR STA = 1+39.27
ELEV =  4773.70

X-
PA

N
FL

 =
 4

77
3.

32

4772.81
4772.81

0.
79

%
2.

27
%

3.
59

%

BEGIN CURB RETURN
PCR STA = 1+00.00
ELEV =  4772.81

END CURB RETURN
PCR STA = 1+39.27
ELEV =  4773.70

N
O

TE
S

1.
R

EF
ER

 T
O

 S
H

EE
T 

C
1.

2 
FO

R
 T

YP
IC

AL
ST

R
EE

T 
SE

C
TI

O
N

S.

2.
AL

L 
ST

AT
IO

N
IN

G
 IS

 C
EN

TE
R

LI
N

E
ST

AT
IO

N
IN

G
 U

N
LE

SS
 O

TH
ER

W
IS

E 
N

O
TE

D
 .

C
EN

TE
R

LI
N

E 
AN

D
 R

.O
.W

. D
IM

EN
SI

O
N

S 
AR

E
FO

R
 R

EF
ER

EN
C

E 
O

N
LY

. R
EF

ER
 T

O
 T

H
E

FI
N

AL
 S

U
BD

IV
IS

IO
N

 P
LA

T 
FO

R
 H

O
R

IZ
O

N
TA

L
C

O
N

TR
O

L.

3.
AL

L 
C

U
R

B 
R

ET
U

R
N

S 
AR

E 
15

 F
EE

T 
R

AD
IU

S
U

N
LE

SS
 O

TH
ER

W
IS

E 
N

O
TE

D
 O

N
 P

LA
N

.

4.
TH

E 
TR

AN
SI

TI
O

N
 B

ET
W

EE
N

 4
" U

R
BA

N
LO

C
AL

 M
O

U
N

TA
BL

E 
C

U
R

B 
AN

D
 G

U
TT

ER
 O

N
ST

R
EE

TS
 A

N
D

 T
H

E 
6"

 V
ER

TI
C

AL
 C

U
R

B 
IS

SP
EC

IF
IC

AL
LY

 N
O

TE
D

 O
N

 S
H

EE
T 

C
6.

02
 A

N
D

SH
EE

T 
C

6.
08

.

5.
AL

L 
EL

EV
AT

IO
N

S 
IN

 P
LA

N
 V

IE
W

 A
R

E
FL

O
W

LI
N

E 
EL

EV
AT

IO
N

S 
U

N
LE

SS
O

TH
ER

W
IS

E 
N

O
TE

D
.

6.
C

R
O

SS
 P

AN
S 

AR
E 

6 
FE

ET
 IN

 W
ID

TH
U

N
LE

SS
 O

TH
ER

W
IS

E 
N

O
TE

D
.

7.
AL

L 
M

AN
H

O
LE

S 
AN

D
 V

AL
VE

S 
SH

AL
L 

N
O

T
BE

 IN
ST

AL
LE

D
 W

IT
H

IN
 T

H
E 

C
U

R
B 

AN
D

G
U

TT
ER

 O
R

 C
R

O
SS

 P
AN

S.

8.
ST

O
R

M
 IN

LE
T 

ST
AT

IO
N

IN
G

/O
FF

SE
T

R
EF

ER
EN

C
E 

IS
 A

T 
TH

E 
IN

TE
R

SE
C

TI
O

N
 O

F
FL

O
W

LI
N

E 
AN

D
 T

H
E 

C
EN

TE
R

 O
F 

TH
E

ST
R

U
C

TU
R

E.

9.
ST

O
R

M
 IN

LE
TS

 L
O

C
AT

ED
 A

LO
N

G
 C

U
R

BS
SH

AL
L 

BE
 C

O
N

ST
R

U
C

TE
D

 W
IT

H
 T

O
P 

O
F

BO
X 

AT
 S

AM
E 

G
R

AD
E 

AS
 E

XT
EN

D
ED

 C
U

R
B

U
N

LE
SS

 O
TH

ER
W

IS
E 

N
O

TE
D

.

10
.

AL
L 

ST
O

R
M

 S
EW

ER
 P

IP
E 

SH
AL

L 
BE

 C
LA

SS
III

 R
C

P 
U

N
LE

SS
 O

TH
ER

W
IS

E 
N

O
TE

D
.

11
.

FO
R

  A
LL

 P
U

BL
IC

 R
O

AD
W

AY
 A

N
D

 U
TI

LI
TY

IM
PR

O
VE

M
EN

TS
, T

H
E 

C
O

N
TR

AC
TO

R
 IS

R
ES

PO
N

SI
BL

E 
FO

R
 O

BT
AI

N
IN

G
 T

H
E 

LA
TE

ST
ED

IT
IO

N
 O

F 
TH

E 
TO

W
N

 O
F 

JO
H

N
ST

O
W

N
ST

AN
D

AR
D

S 
AN

D
 R

EG
U

LA
TI

O
N

S 
PR

IO
R

 T
O

C
O

N
ST

R
U

C
TI

O
N

, A
N

D
 K

EE
PI

N
G

 T
H

E 
TO

W
N

AP
PR

O
VE

D
 C

O
N

ST
R

U
C

TI
O

N
 P

LA
N

S 
AN

D
TH

E 
ST

AN
D

AR
D

S 
AN

D
 R

EG
U

LA
TI

O
N

S 
O

N
TH

E 
JO

B 
SI

TE
 A

T 
AL

L 
TI

M
ES

.

12
.

AL
L 

FL
O

W
LI

N
E 

AL
O

N
G

 C
U

R
B 

R
AM

PS
 S

H
AL

L
H

AV
E 

A 
M

IN
IM

U
M

 C
R

O
SS

 S
LO

PE
 O

F 
0.

5%
TO

 F
AC

IL
IT

AT
E 

D
R

AI
N

AG
E 

AN
D

 A
VO

ID
ST

AN
D

IN
G

 W
AT

ER
 A

N
D

 IC
E.

13
.

PI
PE

 J
O

IN
TS

 S
H

AL
L 

BE
 W

AT
ER

TI
G

H
T 

AN
D

FL
EX

IB
LE

 G
AS

KE
T 

JO
IN

TS
, B

O
TH

 B
ET

W
EE

N
PI

PE
 S

EC
TI

O
N

S 
AN

D
 A

T 
M

AN
H

O
LE

S.
 P

IP
E

JO
IN

TS
 S

H
AL

L 
C

O
N

SI
ST

 O
F 

R
ES

IL
IE

N
T

C
O

N
N

EC
TI

O
N

S 
C

O
M

PL
YI

N
G

 W
IT

H
 T

H
E

R
EQ

U
IR

EM
EN

TS
 O

F 
AS

TM
 C

-4
43

 O
R

 A
ST

M
C

-9
23

, A
S 

AP
PR

O
PR

IA
TE

.

14
.

R
EF

ER
 T

O
 T

H
E 

"P
R

EL
IM

IN
AR

Y
G

EO
TE

C
H

N
IC

AL
 IN

VE
ST

IG
AT

IO
N

JO
H

N
ST

O
W

N
 F

AR
M

S,
 F

IL
IN

G
 2

 A
N

D
 3

"
PR

EP
AR

ED
 B

Y 
C

TL
 T

H
O

M
PS

O
N

 D
AT

ED
JU

LY
 1

1,
 2

01
8 

FO
R

 P
AV

EM
EN

T 
SE

C
TI

O
N

AN
D

 O
TH

ER
 G

EO
TE

C
H

N
IC

AL
R

EC
O

M
M

EN
D

AT
IO

N
S.

15
.

C
O

N
TR

AC
TO

R
 T

O
 C

O
O

R
D

IN
AT

E 
AL

L
R

EM
O

VA
L 

AN
D

/O
R

 R
EL

O
C

AT
IO

N
 O

F
EX

IS
TI

N
G

 D
R

Y 
U

TI
LI

TI
ES

 W
IT

H
 T

H
E

AP
PR

O
PR

IA
TE

 P
U

BL
IC

 S
ER

VI
C

E
PR

O
VI

D
ER

S.

16
.

C
O

N
TR

AC
TO

R
 T

O
 R

EM
O

VE
 A

N
D

 D
IS

PO
SE

O
F 

AL
L 

M
AT

ER
IA

LS
 D

EM
O

LI
SH

ED
IN

C
LU

D
IN

G
 B

U
T 

N
O

T 
LI

M
IT

ED
 T

O
 A

SP
H

AL
T,

C
O

N
C

R
ET

E,
 P

IP
ES

, P
O

LE
S 

AN
D

 A
N

Y 
O

TH
ER

M
AT

ER
IA

LS
 D

U
E 

TO
 T

H
E 

IN
ST

AL
LA

TI
O

N
 O

F
PR

O
PO

SE
D

 IM
PR

O
VE

M
EN

TS
.

17
.

SE
E 

SH
EE

T 
C

10
.0

1 
FO

R
 E

XI
ST

IN
G

 /
PR

O
PO

SE
D

 A
SP

H
AL

T 
JO

IN
T 

D
ET

AI
L.

18
.

IN
 C

AS
ES

 W
H

ER
E 

TH
E 

W
AT

ER
 L

IN
E 

IS
 L

ES
S

TH
AN

 1
8"

 V
ER

TI
C

AL
 C

LE
AR

AN
C

E 
FR

O
M

 A
ST

O
R

M
 O

R
 S

AN
IT

AR
Y 

LI
N

E 
C

R
O

SS
IN

G
AN

D
/O

R
 IF

 S
TO

R
M

 O
R

 S
AN

IT
AR

Y 
AR

E 
O

VE
R

TH
E 

W
AT

ER
, T

H
E 

JO
IN

TS
 O

F 
TH

E 
ST

O
R

M
AN

D
/O

R
 S

AN
IT

AR
Y 

M
U

ST
 B

E 
EN

C
AS

ED
 T

O
10

' O
N

 E
IT

H
ER

 S
ID

E 
O

F 
TH

E 
W

AT
ER

 M
AI

N
.

I:\2018\18012 - Johnstown F2 and F3\CADD\Sheet Sets\Filing 3 CD's\C6.00 STORM AND ROADWAY PLAN & PROFILE.dwg  tab: C6.00 STORM AND ROADWAY PLAN & PROFILE  Jun 09,  2022 - 2:59pm  JGinther

SH
EE

T

DRAWN

CHECKED

APPROVED

PROJECT NO.

HORZ. SCALE

VERT. SCALE

DATENO.NOTES

RAR

MTP

18012.02

1 01/09/20APPROVAL SET
JOHNSTOWN FARMS FILING NO. 3

KE
Y 

M
AP

SC
AL

E 
1"

=8
00

'

BE
N

C
H

M
AR

K:
BE

N
C

H
M

AR
K 

IS
 T

H
E 

N
O

R
TH

 1
/4

 C
O

R
N

ER
 O

F 
SE

C
TI

O
N

 8
,

T4
N

 R
67

W
 A

N
D

 IS
 A

 2
.5

" A
LU

M
IN

U
M

 C
AP

 P
LS

 2
06

76
 A

N
D

IS
 C

O
N

TA
IN

ED
 IN

 A
 R

AN
G

E 
BO

X.
 B

EN
C

H
M

AR
K 

SU
R

VE
Y

PE
R

FO
R

M
ED

 B
Y 

IN
TE

R
M

IL
L 

LA
N

D
 S

U
R

VE
YI

N
G

EL
EV

AT
IO

N
 =

 4
87

2.
59

D
AT

U
M

 =
 C

IT
Y 

O
F 

JO
H

N
ST

O
W

N
 E

LE
VA

TI
O

N
 D

AT
U

M

39
83

2

MICHAEL T
. P

IET
SCHMANN

COLORA
DO

L
IC

EN
SED

PROFESS
IO

NA
L 

 E
NG

INEER

C
6.

00

GRG

1" = 50'

1" = 5'

STORM AND ROADWAY PLAN & PROFILE
WCR 46 1/2 (CENTENNIAL DR)

WCR 46 1/2 (CENTENNIAL DR)
SEE SHEET C6.01

C
R

ES
TO

N
E 

ST
R

EE
T

SE
E 

SH
EE

T 
C

6.
08

W
C

R
 4

6 
1/

2 
(C

EN
TE

N
N

IA
L 

D
R

) P
R

O
FI

LE
H

: 1
" =

 5
0'

V:
 1

" =
 5

'

W
C

R
 4

6 
1/

2 
(C

EN
TE

N
N

IA
L 

D
R

) P
LA

N

SC
AL

E:
 1

" =
 5

0'

C
R

 W
C

R
 4

6 
1/

2 
(C

EN
TE

N
N

IA
L 

D
R

) -
C

R
ES

TO
N

E 
ST

R
EE

T 
SW

 P
R

O
FI

LE
H

: 1
" =

 5
0'

V:
 1

" =
 5

'

C
R

 W
C

R
 4

6 
1/

2 
(C

EN
TE

N
N

IA
L 

D
R

) -
C

R
ES

TO
N

E 
ST

R
EE

T 
SE

 P
R

O
FI

LE
H

: 1
" =

 5
0'

V:
 1

" =
 5

'

Kn
ow

 w
ha

t's
be

lo
w.

be
fo

re
 yo

u d
ig.

Ca
ll

R

Yo
u 

M
U

ST
 C

AL
L 

81
1 

(o
r 1

-8
00

-9
22

-1
98

7)
 fo

r u
til

ity
 lo

ca
te

s
BE

FO
R

E 
D

IG
G

IN
G

.  
Th

is
 in

cl
ud

es
 e

ve
n 

sm
al

l p
ro

je
ct

s
su

ch
 a

s,
 b

ut
 n

ot
 li

m
ite

d 
to

, p
la

nt
in

g 
tre

es
 o

r s
hr

ub
s,

si
de

w
al

k 
re

m
ov

al
/in

st
al

la
tio

n,
 o

r f
en

ce
 p

os
t i

ns
ta

lla
tio

n.
D

ig
gi

ng
 w

ith
ou

t c
al

lin
g 

ca
n 

di
sr

up
t s

er
vi

ce
 to

 th
e

su
rro

un
di

ng
 n

ei
gh

bo
rh

oo
ds

.  
It 

m
ay

 h
ar

m
 y

ou
 a

nd
 th

os
e

ar
ou

nd
 y

ou
, a

nd
 p

ot
en

tia
lly

 re
su

lt 
in

 fi
ne

s 
an

d 
re

pa
ir 

co
st

s.

R
E
C
O

R
D
 D

R
A
W

IN
G
S

TH
E
SE

 R
E
C
O

R
D
 D

R
A
W

IN
G
S 

H
A
V
E
 B

E
E
N

 P
R
E
P
A
R
E
D
 B

A
SE

D
 O

N
 I
N

FO
R
M

A
TI

O
N

P
R
O

V
ID

E
D
 B

Y 
N

O
R
TH

E
R
N

 E
N

G
IN

E
E
R
IN

G
, 
D
A
TE

D
 D

E
C
E
M

B
E
R
 2

2
, 
2
0
2
1
.

R
E
D
LA

N
D
 I
S 

U
N

D
E
R
 N

O
 O

B
LI

G
A
TI

O
N

 O
R
 D

U
TY

 T
O

 V
E
R
IF

Y 
TH

E
 A

C
C
U
R
A
C
Y

A
N

D
/O

R
 C

O
M

P
LE

TE
N

E
SS

 O
F 

TH
IS

 I
N

FO
R
M

A
TI

O
N

 A
N

D
 H

A
S 

N
O

T 
D
O

N
E
 S

O
.

R
E
D
LA

N
D
 S

H
A
LL

 N
O

T 
B
E
 R

E
SP

O
N

SI
B
LE

 F
O

R
 A

N
Y 

E
R
R
O

R
S 

O
R
 O

M
IS

SI
O

N
S

TH
A
T 

M
A
Y 

B
E
 I
N

C
O

R
P
O

R
A
TE

D
 A

S 
A
 R

E
SU

LT
 O

F 
E
R
R
O

N
E
O

U
S 

IN
FO

R
M

A
TI

O
N

P
R
O

V
ID

E
D
 B

Y 
O

TH
E
R
S.

O
N

LY
 I
TE

M
S 

M
A
R
K
E
D
 W

IT
H

 "
R
I"
 O

R
 "

  
 "

 R
E
FL

E
C
TS

 R
E
C
O

R
D
 I
N

FO
R
M

A
TI

O
N

P
R
O

V
ID

E
D
 B

Y 
TH

E
 S

U
R
V
E
YO

R
. R

E
C
O

R
D
 I
N

FO
R
M

A
TI

O
N

 I
S 

SH
O

W
N

 O
N

LY
 F

O
R

TH
E
 I
TE

M
S 

IN
D
IC

A
TE

D
 O

N
 T

H
E
SE

 P
LA

N
S.

 U
N

LE
SS

 E
X
P
LI

C
IT

LY
 M

A
R
K
E
D
 W

IT
H

"R
I"
 O

R
 "

  
 "

, 
C
O

N
ST

R
U
C
TE

D
 C

O
N

D
IT

IO
N

S 
SH

O
U
LD

 N
O

T 
B
E
 A

SS
U
M

E
D
.

06/07/2210ADDENDUM 10

10

1 07/16/20ADDENDUM 1

10

SC
H

ED
U

LE
 3

PA
G

E 
2

28

Item #5.

AutoCAD SHX Text
WCR NO. 46-1/2

AutoCAD SHX Text
WCR NO. 46

AutoCAD SHX Text
WCR NO. 17

AutoCAD SHX Text
0

AutoCAD SHX Text
25

AutoCAD SHX Text
50

AutoCAD SHX Text
100



29
+0

0
30

+0
0

31
+0

0
32

+0
0

33
+0

0
34

+0
0

END CURB TAPER &
STRIPING TAPER

BEGIN TURN LANE
STA: 29+45.15

W
C

R
 4

6.
5

ST
A:

 3
0+

57
.2

7
C

R
ES

TO
N

E 
ST

R
EE

T
ST

A:
 1

0+
00

.0
0

BEGIN TURN LANE
STA: 33+15.62

BEGIN TAPER
STA: 33+11.24

CRESTONE
STREET

92
' R

IG
H

T 
TU

R
N

22
4'

 R
IG

H
T 

TU
R

N

22
6'

 T
U

R
N

 L
AN

E
14

4'
 T

AP
ER

10
' S

ID
EW

AL
K

14
'

4'
 B

IK
E 

LA
N

E

12
' T

R
AV

EL
 L

AN
E

11
' S

TR
IP

ED
 M

ED
IA

N

12
' T

R
AV

EL
 L

AN
E

4'
 S

H
O

U
LD

ER

11
' T

H
R

U
 T

U
R

N
 L

AN
E

12
' T

R
AV

EL
 L

AN
E

11
' T

U
R

N
 L

AN
E

12
' T

R
AV

EL
 L

AN
E

4'
 S

H
O

U
LD

ER

40
' F

L-
FL

4"
 D

O
U

BL
E

YE
LL

O
W

4"
 D

O
U

BL
E

YE
LL

O
W

8"
 S

O
LI

D
 W

H
IT

E
8"

 S
KI

P 
W

H
IT

E

27
9'

 T
H

R
U

 L
AN

E

D
IR

EC
TI

O
N

AL
 H

AN
D

IC
AP

 R
AM

P
N

: 1
36

25
63

.7
7

E:
 3

16
76

21
.2

7
D

IR
EC

TI
O

N
AL

 H
AN

D
IC

AP
 R

AM
P

N
: 1

36
25

63
.1

8
E:

 3
16

76
78

.3
7

BE
G

IN
 P

R
O

PO
SE

D
SI

D
EW

AL
K

N
: 1

36
25

68
.1

0
E:

 3
16

76
86

.4
2

EN
D

 P
R

O
PO

SE
D

SI
D

EW
AL

K
N

: 1
36

25
68

.8
5

E:
 3

16
76

13
.3

2

11
' T

U
R

N
 L

AN
E

8"
 S

O
LI

D
 W

H
IT

E

4"
 S

O
LI

D
 W

H
IT

E

23
8.

4'
 L

AN
E

BEGIN TURN LANE
STA: 30+85.28

N
: 1

36
26

38
.0

4
E:

 3
16

75
47

.1
9

N
: 1

36
25

94
.2

5
E:

 3
16

76
23

.3
1

N
: 1

36
25

93
.6

8
E:

 3
16

76
78

.1
7

N
: 1

36
26

17
.3

1
E:

 3
16

76
18

.0
5

N
: 1

36
26

06
.3

1
E:

 3
16

76
17

.9
4

L7

R
5.

83
'

N
: 1

36
25

88
.8

7
E:

 3
16

75
46

.4
9

N
: 1

36
26

13
.9

9
E:

 3
16

77
05

.1
2

N
: 1

36
26

12
.5

8
E:

 3
16

78
88

.9
1

N
: 1

36
25

85
.0

3
E:

 3
16

79
18

.5
1

4'
 B

IK
E 

LA
N

E

8"
 S

O
LI

D
 W

H
IT

E
N

: 1
36

25
88

.4
1

E:
 3

16
75

90
.7

0

R
18

5'

R
17

5'

R
17

5'

R
18

5'

C
6

L8
C

7
L9

C
8

L1
0

C
9

L1
1

C
10

L1
2

C
11

L1
3

R
18

5'

R
17

5'

R
17

5'

R
18

5'

R
17

5'

R
18

5'

R
17

5'

R
18

5'
R

18
5'

R
17

5'

R
17

5'

R
18

5'

L4
C

4
L5

C
5

L6

N
: 1

36
25

90
.2

5
E:

 3
16

76
23

.2
7

XXX

35
+0

0
36

+0
0

37
+0

0
37

+1
2

W
C

R
 4

6.
5

ST
A:

 3
5+

59
.0

2
C

O
LU

M
BI

A 
ST

R
EE

T
ST

A:
 1

0+
00

.0
0

END TAPER
STA: 34+55.28

END NORTH
WCR ALIGNMENT

STA: 37+11.53

COLUMBIA
STREET

EN
D

 P
R

O
PO

SE
D

SI
D

EW
AL

K 
AT

 R
AM

P
N

: 1
36

25
63

.6
6

E:
 3

16
81

16
.3

6

4'
 B

IK
E 

LA
N

E

BE
G

IN
 P

R
O

PO
SE

D
SI

D
EW

AL
K

N
: 1

36
25

62
.9

8
E:

 3
16

81
82

.2
7

EN
D

 P
R

O
PO

SE
D

SI
D

EW
AL

K
N

: 1
36

25
76

.8
5

E:
 3

16
83

04
.8

5

13
1'

 T
R

AN
SI

TI
O

N

25
6'

 T
H

R
U

 L
AN

E

22
'

10
' S

ID
EW

AL
K

12
' T

R
AV

EL
 L

AN
E

12
' T

R
AV

EL
 L

AN
E

11
' T

U
R

N
 L

AN
E

VA
R

IE
S 

TR
AV

EL
 L

AN
E

12
'

VA
R

IE
S

40
' F

L-
FL

4"
 S

O
LI

D
 W

H
IT

E

4"
 D

O
U

BL
E

YE
LL

O
W

4"
 D

O
U

BL
E

YE
LL

O
W

8"
 S

O
LI

D
 W

H
IT

E

C
O

N
N

EC
T 

TO
 E

X.
G

R
AV

EL
 R

O
AD

D
IR

EC
TI

O
N

AL
H

AN
D

IC
AP

 R
AM

P
N

: 1
36

25
58

.5
7

E:
 3

16
81

24
.3

1

D
IR

EC
TI

O
N

AL
H

AN
D

IC
AP

 R
AM

P
N

: 1
36

25
58

.0
6

E:
 3

16
81

74
.2

1

VA
R

IE
S 

ST
R

IP
ED

 M
ED

IA
N

4'
 S

H
O

U
LD

ER

END TRANSITION
STA: 36+54.94

N
: 1

36
26

11
.5

0
E:

 3
16

81
80

.2
1

N
: 1

36
25

83
.2

1
E:

 3
16

80
94

.2
9N

: 1
36

25
89

.0
7

E:
 3

16
81

24
.8

2

N
: 1

36
26

12
.4

2
E:

 3
16

81
22

.9
4

N
: 1

36
26

07
.7

7
E:

 3
16

81
23

.3
0

N
: 1

36
25

87
.3

2
E:

 3
16

81
97

.8
5

N
: 1

36
25

81
.7

4
E:

 3
16

82
54

.0
8

L1
6

L1
7

R
2.

38
' N
: 1

36
25

85
.0

7
E:

 3
16

81
24

.7
7

C
12

L1
4

C
13

L1
5

R
17

5'

R
18

5'
R

17
5'

R
18

5'

4"
 S

O
LI

D
 Y

EL
LO

W

24
+0

0
25

+0
0

26
+0

0
27

+0
0

28
+0

0
29

+0
0

10
' S

ID
EW

AL
K

12
' T

R
AV

EL
 L

AN
E

4'
SH

O
U

LD
ER

14
.5

' T
R

AV
EL

LA
N

E

80
' W

AL
K 

C
O

N
ST

R
U

C
TE

D
 F

LU
SH

W
IT

H
 G

R
AD

E 
TH

R
O

U
G

H
 R

AI
LR

O
AD

 R
O

W

BEGIN SOUTH
STREET ALIGNMENT

STA: 25+44.86

BEGIN CURB TAPER
STA: 27+83.64

BEGIN STRIPING TAPER
STA: 27+94.74

EX
. 1

0'
 E

XI
ST

IN
G

 S
ID

EW
AL

K

BEGIN NORTH
WCR ALIGNMENT

STA: 25+44.86

END TRANSITION
STA: 28+06.15

55' ROW
30'

ROW

55' ROW 55' ROW

80
' R

AI
LR

O
AD

 R
O

W

10
9'

 T
H

R
U

 L
AN

E
16

2'
 C

U
R

B 
TA

PE
R

 @
 8

:1

11
' T

R
AN

SI
TI

O
N

 @
 1

5:
1

4"
 S

O
LI

D
 W

H
IT

E

4"
 D

O
U

BL
E

YE
LL

O
W

EX
. E

D
G

E 
O

F 
PA

VE
M

EN
T

EX
. E

D
G

E 
O

F 
PA

VE
M

EN
T

EX
. G

U
AR

D
 R

AI
L 

TO
 R

EM
AI

N

EX
. R

AI
LR

O
AD

C
R

O
SS

IN
G

 S
IG

N
R

15
-1

EX
. R

EF
LE

C
TI

VE
 D

EL
IN

EA
TO

R
S

EX
. R

EF
LE

C
TI

VE
D

EL
IN

EA
TO

R
S

14
.5

' T
R

EE
 L

AW
N

BEGIN TRANSITION
STA: 27+94.74

32
.2

'
BR

ID
G

E
D

EC
K

12
' T

R
AV

EL
LA

N
E

EX
. E

D
G

E
O

F 
PA

VE
M

EN
T

N
: 1

36
26

51
.4

7
E:

 3
16

71
65

.9
3

N
: 1

36
26

17
.9

2
E:

 3
16

73
87

.8
8

R
17

5'

R
18

5'

SE
E 

D
ET

AI
L 

SH
EE

T 
C

10
.0

0A
FO

R
 A

SP
H

AL
T 

R
AI

L
C

R
O

SS
IN

G
 A

N
D

 S
EA

LS

N
: 1

36
26

55
.0

0
E:

 3
16

72
47

.4
3

C
O

N
N

EC
T 

TO
 E

X.
 W

AL
K

N
: 1

36
26

56
.9

5
E:

 3
16

71
39

.7
3

10
' C

O
N

C
R

ET
E 

W
AL

K

L1
8

L19

EX
. 4

' B
IK

E 
LA

N
E

4"
 S

O
LI

D
 W

H
IT

E

4"
 S

O
LI

D
 W

H
IT

E

N
: 1

36
25

77
.9

5
E:

 3
16

73
62

.3
4

EX
. 4

' B
IK

E 
LA

N
E

EX
. 1

2'
 T

R
AV

EL
 L

AN
E

EX
. 1

1'
 T

R
AV

EL
 L

AN
E

2.
1'

2'

8"
 S

KI
P 

W
H

IT
E

2'

N
: 1

36
26

00
.5

5
E:

 3
16

73
20

.2
6

L3

C
3

BE
G

IN
 P

R
O

PO
SE

D
SI

D
EW

AL
K

N
: 1

36
25

82
.9

3
E:

 3
16

73
62

.8
9

EX
. P

O
W

ER
 P

O
LE

11
8'

 T
H

R
U

 L
AN

E
12

0'
 T

H
R

U
 L

AN
E

END TRANSITION
STA: 26+74.46

BEGIN TRANSITION
STA: 26+63.06

11
' T

R
AN

SI
TI

O
N

 @
 1

5:
1

BEGIN CURB TAPER
STA: 26+46.49

BEGIN CURB TAPER
STA: 26+74.49

28
' T

R
AN

SI
TI

O
N

 @
 1

5:
1

10
2'

 T
H

R
U

 L
AN

E
15

0'
 S

TR
IP

IN
G

 T
AP

ER
 >

 1
5:

1

LI
N

E 
TA

BL
E

LI
N

E 
N

O
.

L3 L4 L5 L6 L7 L8 L9 L1
0

L1
1

L1
2

L1
3

L1
4

L1
5

L1
6

L1
7

L1
9

LE
N

G
TH

84
.1

2'

59
.2

3'

3.
47

'

8.
91

'

8.
91

'

3.
47

'

59
.2

3'

3.
47

'

20
.9

3'

3.
47

'

59
.2

3'

3.
47

'

8.
91

'

26
.4

2'

97
.2

1'

22
.7

1'

D
IR

EC
TI

O
N

S7
9°

02
'3

1"
E

S8
9°

24
'3

0"
E

N
80

°1
3'

32
"E

S8
9°

24
'3

0"
E

S8
9°

24
'3

0"
E

S7
9°

02
'3

1"
E

S8
9°

24
'3

0"
E

N
80

°1
3'

32
"E

S8
9°

24
'3

0"
E

S7
9°

02
'3

1"
E

S8
9°

24
'3

0"
E

N
80

°1
3'

32
"E

S8
9°

24
'3

0"
E

S8
9°

24
'3

0"
E

N
81

°3
7'

46
"E

S0
°3

5'
30

"W

C
U

R
VE

 T
AB

LE

C
U

R
VE

 N
O

.

C
3

C
4

C
5

C
6

C
7

C
8

C
9

C
10 C
11

C
12

C
13

LE
N

G
TH

31
.6

6'

31
.6

6'

33
.4

7'

33
.4

7'

31
.6

6'

31
.6

6'

33
.4

7'

33
.4

7'

31
.6

6'

31
.6

6'

33
.4

7'

R
AD

IU
S

17
5.

00
'

17
5.

00
'

18
5.

00
'

18
5.

00
'

17
5.

00
'

17
5.

00
'

18
5.

00
'

18
5.

00
'

17
5.

00
'

17
5.

00
'

18
5.

00
'

D
EL

TA

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

10
°2

1'
59

"

I:\2018\18012 - Johnstown F2 and F3\CADD\Sheet Sets\Filing 3 CD's\C8.01 CENTENNIAL DRIVE.dwg  tab: CENTENNIAL DRIVE  Jun 08,  2022 - 12:43pm  JGinther

SH
EE

T

DRAWN

CHECKED

APPROVED

PROJECT NO.

HORZ. SCALE

VERT. SCALE

DATENO.NOTES

RAR

MTP

18012.02

1 01/09/20APPROVAL SET
JOHNSTOWN FARMS FILING NO. 3

KE
Y 

M
AP

SC
AL

E 
1"

=8
00

'

BE
N

C
H

M
AR

K:
BE

N
C

H
M

AR
K 

IS
 T

H
E 

N
O

R
TH

 1
/4

 C
O

R
N

ER
 O

F 
SE

C
TI

O
N

 8
,

T4
N

 R
67

W
 A

N
D

 IS
 A

 2
.5

" A
LU

M
IN

U
M

 C
AP

 P
LS

 2
06

76
 A

N
D

IS
 C

O
N

TA
IN

ED
 IN

 A
 R

AN
G

E 
BO

X.
 B

EN
C

H
M

AR
K 

SU
R

VE
Y

PE
R

FO
R

M
ED

 B
Y 

IN
TE

R
M

IL
L 

LA
N

D
 S

U
R

VE
YI

N
G

EL
EV

AT
IO

N
 =

 4
87

2.
59

D
AT

U
M

 =
 C

IT
Y 

O
F 

JO
H

N
ST

O
W

N
 E

LE
VA

TI
O

N
 D

AT
U

M

39
83

2

MICHAEL T
. P

IET
SCHMANN

COLORA
DO

L
IC

EN
SED

PROFESS
IO

NA
L 

 E
NG

INEER

C
8.

011"=20'

N.A. CENTENNIAL DRIVE

SC
AL

E:
 1

" =
 2

0'

STA. 29+00 MATCHLINE

STA. 29+00 MATCHLINE

STA. 34+50 MATCHLINE

STA. 34+50 MATCHLINE

C
R

ES
TO

N
E 

ST
R

EE
T-

 S
EE

 S
H

EE
T 

C
6.

08

C
O

LU
M

BI
A 

ST
R

EE
T-

 S
EE

 S
H

EE
T 

C
6.

02

PR
O

PO
SE

D
 S

ID
EW

AL
K 

LI
N

E 
AN

D
 C

U
R

VE
 T

AB
LE

S
SO

U
TH

 S
ID

E 
O

F 
C

EN
TE

N
N

IA
L 

D
R

IV
E

1 07/16/20ADDENDUM 1

06/07/2210ADDENDUM 10

10

10

10

10
10

SC
H

ED
U

LE
 3

PA
G

E 
3

29

Item #5.

AutoCAD SHX Text
SPEED

AutoCAD SHX Text
LIMIT

AutoCAD SHX Text
40

AutoCAD SHX Text
R2-1

AutoCAD SHX Text
24"x30"

AutoCAD SHX Text
SPEED

AutoCAD SHX Text
LIMIT

AutoCAD SHX Text
40

AutoCAD SHX Text
R2-1

AutoCAD SHX Text
24"x30"

AutoCAD SHX Text
CLOSED

AutoCAD SHX Text
R9-9

AutoCAD SHX Text
24"x12"

AutoCAD SHX Text
SIDEWALK

AutoCAD SHX Text
CLOSED

AutoCAD SHX Text
R9-9

AutoCAD SHX Text
24"x12"

AutoCAD SHX Text
SIDEWALK

AutoCAD SHX Text
WCR NO. 46-1/2

AutoCAD SHX Text
WCR NO. 46

AutoCAD SHX Text
WCR NO. 17

AutoCAD SHX Text
0

AutoCAD SHX Text
10

AutoCAD SHX Text
20

AutoCAD SHX Text
40



Preferred Bridge Layout

2’ Clear Zone

12’  travel Lanes

3
’ m

ed
ian

 b
u

ffer

2’ Clear Zone

30

Item #5.



Layout with Sidewalk (not preferred) 

4’ sidewalk + 2’ 
Concrete barrier 

11.5’  travel Lanes

2’ Clear Zone

No Median Buffer 

31

Item #5.



32

Item #5.



33

Item #5.



34

Item #5.



35

Item #5.



36

Item #5.



37

Item #5.



38

Item #5.



39

Item #5.



40

Item #5.



41

Item #5.



42

Item #5.



43

Item #5.



44

Item #5.



45

Item #5.



46

Item #5.



47

Item #5.



48

Item #5.



49

Item #5.



50

Item #5.



51

Item #5.



52

Item #5.



53

Item #5.



54

Item #5.



55

Item #5.



56

Item #5.



57

Item #5.



58

Item #5.



59

Item #5.



60

Item #5.



61

Item #5.



62

Item #5.



63

Item #5.



64

Item #5.



65

Item #5.



66

Item #5.



67

Item #5.



68

Item #5.



69

Item #5.



70

Item #5.



71

Item #5.



72

Item #5.



73

Item #5.



74

Item #5.



75

Item #5.



76

Item #5.



77

Item #5.



78

Item #5.



79

Item #5.



80

Item #5.



81

Item #5.



82

Item #5.



83

Item #5.



84

Item #5.



85

Item #5.



86

Item #5.



87

Item #5.



88

Item #5.



89

Item #5.



90

Item #5.



91

Item #5.



92

Item #5.



93

Item #5.



94

Item #5.



95

Item #5.



96

Item #5.



97

Item #5.



98

Item #5.



99

Item #5.



100

Item #5.



101

Item #5.



102

Item #5.



103

Item #5.



 

 

 

 

 

TOWN COUNCIL CONSENT AGENDA COMMUNICATIONS 
 

AGENDA DATE:  July 6, 2022 

 

SUBJECT: Resolution 2022-28, Amending the Fiscal Year 2021 Budget    

 

ATTACHMENTS: Resolution 2022-28 

     

PRESENTED BY:  Devon McCarty, Interim Finance Director  

 

AGENDA ITEM DESCRIPTION: 

Enclosed for review and consideration is Resolution 2022-28, which will modify the 2021 budget 

recognizing an increase in revenues and an increase in expenses associated with booking the capital 

contributions for the water shares that were dedicated to the Town in 2021. While no actual monies were 

received or expended, this accounting transaction is necessary to be in compliance with GAAP and ensure 

that the Town is in compliance with C.R.S. 29-1-110. 

 

The proposed changes include the following: 

 

Water Fund 

An increase in revenues totaling $18,579,000 and an increase in expenses for $18,579,000 to account for 

water shares that were dedicated to the Town over the course of the year.  In total, there were 44 shares of 

Home Supply and 1/3 share of Big Thompson dedicated during the 2021 calendar year.  The shares have 

been recorded at market value at the time of the transaction. 

 

LEGAL ADVICE: 

The resolution was reviewed by our Town Attorney. 

 

FINANCIAL ADVICE:  

The recommended amendments will increase the accuracy of financial information and ensure 

compliance with state law. 

 

RECOMMENDED ACTION:  Approve Resolution 2022-28 as presented. 

 

Reviewed and Approved for Presentation, 

 

 

_______________________________ 

Town Manager 

 

 

104

Item #6.



 

 

RESOLUTION 2022-28 

 

A RESOLUTION OF THE TOWN OF JOHNSTOWN, COLORADO, 

AMENDING REVENUES AND EXPENDITURES FOR THE FISCAL YEAR 2021 

BUDGET 

 

 

WHEREAS, on December 14, 2020, the Town Council adopted, by Resolution No. 

2020-39, the Fiscal Year 2021 Budget (“2021 Budget”); and  

 

WHEREAS, on March 21, 2022, the Town Council amended, by Resolution No. 2022-

08, the Fiscal Year 2021 Budget (“2021 Budget”); and  

 

WHEREAS, revenues and expenditures have been evaluated and are being adjusted for 

the 2021 capital budget to increase clarity of information and improve the quality of 

usefulness of such information in the decision-making process; and 

 

WHEREAS, the Town received capital contributions in the form of water shares valued 

at $18,579,000; and  

 

WHEREAS, the Town Council agrees to modify revenues and agrees to modify 

appropriated expenditures for the 2021 Budget, ensuring the budget will be in balance and 

that authorized budgeted revenues and expenditures are amended, as required by law.  

 

NOW, THEREFORE, BE IT RESOLVED BY THE TOWN COUNCIL OF THE 

TOWN OF JOHNSTOWN, COLORADO: 

 

Revenues 

 

Section 1. Water Fund: 

  Whereas, the Town Council of the Town of Johnstown determines that the Fiscal 

Year 2021 General Fund revenues from capital contributions are hereby increased from 

$831,294 to $19,410,294 to reflect an increase in revenues resulting from the recognition 

of capital contributions. 

 

Expenditures 

 

Section 2.  Water Fund: 

 Whereas, the Town Council of the Town of Johnstown determines that the Fiscal 

Year 2021 Water Fund expenditure appropriations are hereby increased from 

$19,235,000 to $37,814,000 to reflect the capital contributions for existing agreements. 

 

Section 3.  Effective Date.  This resolution shall become effective immediately upon 

adoption. 

 

105

Item #6.



 

 

Section 4.  Repealer.  All resolutions, or parts thereof, in conflict with this resolution are 

hereby repealed, provided that such repealer shall not repeal the repealer clauses of such 

resolution nor revive any resolution thereby. 

 

Section 5.  Certification.  The Town Clerk shall certify to the passage of this resolution and 

make not less than one copy of the adopted resolution available for inspection by the public 

during regular business hours.  

 

 

ADOPTED THIS 6th DAY OF JULY, 2022.  

 
      TOWN OF JOHNSTOWN 
 

 

      BY:   _______________________                                                                

                     Gary Lebsack, Mayor 

 

 

ATTEST: 

 

 

 

Diana Seele, Town Clerk      

106

Item #6.



 

 

 

 

 

 

MEMORANDUM 
 

 

TO:  Honorable Mayor and Town Council Members 

 

FROM: Matt LeCerf, Town Manager 

 

DATE:  July 6, 2022 

 

CC:  Town Staff 

  Local Media 

 

SUBJECT: Town Manager’s Report 

 

    

Upcoming Town Council Meetings & Work Sessions – If there are topics that the Council would 

like staff to schedule for discussion, please let me know. The following topics are recommended 

for Council discussion (all meetings will be held in the Town Council Chambers unless 

otherwise indicated): 

 

 07/14/2022 – Council Work Session (6 p.m.) 

 07/18/2022 – Regular Council Meeting 

 08/01/2022 – Regular Council Meeting  

 

 

Administration, Finance, Planning, & Human Resources 

 Budgeting Software – Training and implementation has started for the 2023 budget 

process with Cleargov.       

 Liquor Licensing – Johnstown Liquors, Red Barn Liquors, North Star Liquors, Coral Bay 

Wine and Spirits, Los Dos Garcias Mexican Restaurant renewal applications have been 

submitted to the State for final approval.  

o The application to change the trade name for the Immortal Bar to Spirits Music 

Hall has been submitted to the State for final approval.   

o Red Barn Liquors and Coral Bay Wine and Spirits have applied for a Tastings 

Permit. 

107

Item #7.



 

The Community That Cares 
johnstown.colorado.gov 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

 Land Use Code – Planning Staff is working with our consultants to finalize the overall 

framework and structure of the updated code and identify areas of existing code that 

require a more substantial rewrite. We will work to identify a date for a Council work 

session in late summer for additional feedback and discussions. We expect to begin a 

technical review of initial drafts of certain sections in early July. 

 Broadband Update – The four communities of Berthoud, Johnstown, Mead, and Milliken 

continue to work on an agreement with Allo Communications for a franchise agreement 

that would enable for the establishment, construction, and installation of broadband into 

our community. We have engaged with legal counsel who specializes in utilities and has 

served us well in the discussions and facilitation. Our hope is the agreement is brought to 

Council for consideration in July or August. 

 Planning & Zoning Commission – The next P&Z meeting is scheduled for July 13 and 

has an agenda that includes two master sign programs for PUDs, a Site Development 

Plan for a storage facility in Gateway subdivision, an ODP amendment, and a package of 

Annexation, Zoning, ODP, and USR for the SunCatcher project with the Pivot Energy 

solar farm.    

 Hiring – We have recently onboarded a Water Treatment Plant Operator, Police Officer, 

Accounting Technician, and Parks Maintenance worker. We are looking forward to 

onboarding a new Town Clerk and Mechanic soon. We are still searching for a Project 

Manager, Water & Sewer System Operator, and Planner III. We will also be sponsoring 

2-3 new Police Academy Cadets to attend the Aims POST academy starting this fall. 

Funding for these sponsorships is being provided by the Weld County Workforce Center. 

 FAMLI – A meeting was held with Town employees to inform them about the upcoming 

state leave program and gather their feedback regarding the Town’s options moving 

forward. 

 

Police Department 
Training 

 Serious Bodily Injury Child Abuse – Both Detectives Garcia and Slocum attended a 

Serious Bodily Injury Child Abuse training with the Larimer County Department of 

Human Services.  

 Firearms Training – All JPD Officers received their annual firearms training.  

 Defensive Tactics – Officer Jaramillo completed Krav Maga defensive tactics instructor 

training. He will now be a part of or instructor cadre for defensive tactics. 

Community Policing, Outreach & Miscellaneous Items 

 Shred Event – The annual Shred Event was held in June and was a success for residents 

needing to dispose of sensitive material.  

 New Police Officer –Officer Soricelli was sworn in as a new Johnstown Police Officer. 

 

Public Works and Utilities 
Streets 

108

Item #7.

http://www.townofjohnstown.com/


 

The Community That Cares 
johnstown.colorado.gov 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

 Parks – Public Works staff closed the main slide at Parish Park due to the slide splitting, 

resulting in a laceration hazard to the public. Staff has been informed that, due to supply 

chain issues, the new slide will not be installed until spring of 2023. Parks crews mowed 

over 22 miles of Town right of way and prepared one funeral burial.  

 Streets – Staff crack sealed over 16,000 feet of Town roadways. Crews also replaced over 

20 old and faded street signs in the past two weeks.  

 Traffic Signal Grant – Staff was successful in submitting $250,000 grant from the 

Multimodal Transportation & Mitigation Options Fund for the Traffic signal at Carlson 

Blvd and SH 60. We are optimistic regarding its success for consideration and award. A 

decision we anticipate will be made in early July 2022. 

 HA5 Update – The pavement preservation program HA5 treatment scheduled for July has 

been pushed back to August by the contractor. Staff met with impacted residents to discuss 

the project on June 30 via a virtual meeting and alerted them of the new timeline.  

 Inspections – Crews inspected over 4,000 feet of new roadways by new development. They 

also inspected over 4,400 feet of new water mains and 550 feet of new storm drain lines.  

Water Plant & System  

 Water Plant – Staff is preparing for the replacement of the carbon in the GAC system 

which is expected to occur in mid-July.  Flows have been averaging around 5 MGD over 

the past week. 

 Distribution System – Staff has been inspecting and testing development infrastructure. 

Wastewater Plants & System 

 Collection System – The new Johnstown Farm’s lift station is up and running.  Over the 

next month, staff will be working with the contractor to complete a punch list of items to 

be addressed prior to the Town issuing substantial completion for the lift station. 

Project Updates  

 Raw Water Transmission – The Town has posted a Request for Proposal (RFP) for the 

design, land acquisition, bidding and construction phase engineering and observation 

services for an approximately 11 mile, 24”- 48” diameter Raw Water Transmission Main 

to expand the Town’s current raw water supply to the Water Treatment Plant. 

 South Water Tank – Contractor is continuing to work on welding the physical steel tank 

together on the ground to be lifted into place. Town Staff is coordinating the design of the 

tank logo with the Contractor and will provide the design to Council for feedback prior to 

the logos approval. 

 South Water Tank Distribution Pipeline – Project pipe crews are focused on completing 

the sections of waterline between WCR40 and WCR42 on the west side of WCR17. Bore 

crews have wrapped up all the irrigation bores for the season and will be working on the 

Great Western Railroad bores required for the project. 

 Water Treatment Plant Expansion – A pilot test for the design of ozone treatment 

systems and filters are currently underway.  The pilot tests will be in place until mid-

August. The Design Engineer has submitted 30% plans and met with operations to 

review. The Town and the Design Engineer are working through next steps to obtain a 

Construction Contractor and Owners Representative to assist in the design review. 

109

Item #7.

http://www.townofjohnstown.com/


 

The Community That Cares 
johnstown.colorado.gov 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

 Central Interceptor Phase 1 – The new Johnstown Farms lift station is up and running 

and the old Johnstown Farm lift station has been decommissioned.  

 Central Interceptor Phase 2 – Contractor is dewatering the sewer alignment along 

WCR46. The boring crew has completed the sewer bore at the WCR17 crossing.  The 

bore crew is expected to be back in mid-July to complete the bore under WCR 13. Work 

along WCR46 has begun and the contractor is staging alongside WCR 46.  The 

contractor is also installing the Johnstown Farm Filing 3 connection to the new lift 

station. 

 North Interceptor – The 100% design plans have been issued to the Contractor.  The 

contractor is currently reviewing the plans and providing project submittals to the Town 

and the design engineer. 

 Low Point Sewer Expansion – Earthwork construction is continuing and crew is wrapping 

up foundation work on new structure construction for MBR/SBR and EQ basins adjacent 

to headworks building.  The contractor is also working on installing process piping. The 

Town received Process Design Report Approval and Site Location Approval from 

CDPHE. 

 Central Plant Design – The Design Engineer submitted the Site Location Application for 

the project to the State (CDPHE) as well as the Utility Plan update for the project to the 

North Front Range Water Quality Planning Association (NFRWQPA) for review and 

approval.  Staff met with NFRWQPA and the Design Engineer is working on addressing 

the comments which were minor. The early equipment procurement for the Grit System 

is expected to be presented to Council at the beginning of July. 

 Charlotte Street Project- Charlotte Street was awarded $700,000 from the Energy Impact 

Grant. The Project is currently out to bid with a closing date of July 27. Anticipated 

Council approval is August 15, pending timing of the State Contract for the Energy 

Impact Grant.  

 Old Town Drainage Project – Fremont is open and Greeley will be open within the next 

week or two when concrete work is completed. A top lift will still be required towards 

the end of the project so it will close for one additional day later in July. Fremont 

improvements are 95% complete and the road is open. First street and Columbine 

Improvements are 96% complete and the roads are open (except first street and Estes 

where the contractor is staged). Work will now focus on Estes, pending Xcel completion 

that is scheduled for the week of June 26.  

 

 

110

Item #7.

http://www.townofjohnstown.com/


Sales Tax Analysis and Comparison
2022

Month/Year
Sales Tax
Collected*

Motor Vehicle
Sales Tax
Collected*

Total Sales
Taxes Collected*

Jan-21 744,120 178,705 922,826
Feb-21 743,695 139,660 883,356
Mar-21 906,817 124,138 1,030,955
Apr-21 918,293 168,662 1,086,954
May-21 896,848 213,617 1,110,465
Jun-21 1,015,237 219,682 1,234,920
Jul-21 1,028,270 196,440 1,224,709
Aug-21 999,329 206,802 1,206,132
Sep-21 1,057,297 211,060 1,268,357
Oct-21 1,074,502 176,424 1,250,927
Nov-21 991,990 124,164 1,116,155
Dec-21 1,510,803 214,790 1,725,593

2021 Total 11,887,203 2,174,145 14,061,348

Jan-22 860,076 176,235 1,036,312
Feb-22 1,039,339 131,014 1,170,353
Mar-22 1,140,339 183,753 1,324,092
Apr-22 1,225,967 212,749 1,438,716
May-22 0 0 0
Jun-22 0 0 0
Jul-22 0 0 0
Aug-22 0 0 0
Sep-22 0 0 0
Oct-22 0 0 0
Nov-22 0 0 0
Dec-22 0 0 0

2022 Total 4,265,721 703,752 4,969,473

Jan - Apr 2021 3,312,925 611,166 3,924,091
Jan - Apr 2022 4,265,721 703,752 4,969,473
% Increase (Decrease) 28.76% 15.15% 26.64%

* Amounts shown reflect different reporting periods for various entities.

0

200,000

400,000

600,000

800,000

1,000,000

1,200,000

1,400,000

1,600,000

1,800,000

2,000,000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

2021-2022 Month to Month Comparison - Sales Tax Revenues

2021 2022

111

Item #7.



 

 

 

 

TOWN COUNCIL AGENDA COMMUNICATIONS 
 

 

AGENDA DATE:  July 6, 2022 

 

SUBJECT: Public Hearing: First Reading Ordinance 2022-233: An Ordinance 

Amending Article V Of Chapter 11 Of The Johnstown Municipal 

Code Concerning Use Of The Pioneer Ridge Park Disc Golf Course 

 

ACTION PROPOSED:  Consider First Reading of Ordinance 2022-233   

 

ATTACHMENTS:  1. Ordinance 2022-233 

   
PRESENTED BY:  Matt LeCerf, Town Manager  

 

    

AGENDA ITEM DESCRIPTION: 

On April 18, 2022 the Town entered into an Inter-Governmental Agreement (IGA) between the Town of 

Johnstown and Weld County School District RE5J for joint use of Pioner Ridge Disk Golf Course. The 

terms of this IGA include provisions that the use of the disk golf course, recently constructed by the 

School District on Town property, is available for the exclusive use of the School District during the 

regular school operations; in general Monday – Friday 8am-4pm when school is in session.  

 

One concern that is being recognized by the Town is the enforcement of the IGA and specifically, the 

operating hours that provide exclusivity to the School District. The ordinance presented outlines the 

rules and regulations for the disc golf course and the ability of the Police Department to enforce the 

operations of the disk golf course for the benefit of the School District. It is important to note that this 

Ordinance pertains only to the disk golf course and would not preclude anybody from throwing a frisbee 

at the Pioneer Ridge Park, having a picnic, or any other family gathering when school is in session.  

 

LEGAL ADVICE: The Ordinance was drafted by the Town Attorney.    

 

FINANCIAL ADVICE: Not Applicable.  

 

RECCOMMENDED ACTION: Staff Recommends Approval of Ordinance 2022-233 upon First 

Reading.   

 

 

 

112

Item #8.



 

The Community That Cares 
Johnstown.colorado.gov 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

 

 

 

SUGGESTED MOTIONS: 

 

For Approval 

I move we approve Ordinance 2022-233: An Ordinance Amending Article V Of Chapter 11 Of The 

Johnstown Municipal Code Concerning Use Of The Pioneer Ridge Park Disc Golf Course upon first 

reading.  

 

For Denial 

I move we deny Ordinance 2022-233: An Ordinance Amending Article V Of Chapter 11 Of The 

Johnstown Municipal Code Concerning Use Of The Pioneer Ridge Park Disc Golf Course upon first 

reading. 

 

Reviewed and Approved for Presentation, 

 

_______________________________ 

Town Manager 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

113

Item #8.

http://www.townofjohnstown.com/


 

TOWN OF JOHNSTOWN, COLORADO 

 

ORDINANCE NO. 2022-233 

 

AN ORDINANCE AMENDING ARTICLE V OF CHAPTER 11 OF 

THE JOHNSTOWN MUNICIPAL CODE CONCERNING USE OF 

THE PIONEER RIDGE PARK DISC GOLF COURSE 

 

WHEREAS, the Town of Johnstown, Colorado is a municipal corporation duly organized 

and existing under its Home Rule Charter adopted pursuant to Article XX of the Constitution of 

the State of Colorado; and 

WHEREAS, the Town Council is vested with authority to administer the affairs of the 

Town; and  

 

 WHEREAS, on April 18, 2022, the Town Council approved the Intergovernmental 

Agreement between the Town of Johnstown and Weld County School District RE-5J for Joint Use 

of Pioneer Ridge Disc Golf Course (“IGA”); and 

 WHEREAS, the IGA provides that the Weld County School District RE-5J shall be 

entitled to exclusive use of the Pioneer Ridge Park Disc Golf Course (“Disc Course”) between the 

hours of 8:00 a.m. and 4:00 p.m. when school is in session; and 

 WHEREAS, to provide the Town with the ability to enforce the provisions of the IGA, 

Town staff recommends that the Town Council adopt a regulation related to use of the Disc Course; 

and 

 WHEREAS, Article V of Chapter 11 of the Johnstown Municipal Code (“Code”) concerns 

public parks; and  

WHEREAS, the Town staff recommends that Article V of Chapter 11 be amended to 

include a regulation concerning use of the Disc Course; and 

 

WHEREAS, based on the recommendation of Town staff, Town Council desires to add 

Section 11-88 to Article V of Chapter 11 of the Code; and  

 

WHEREAS, the Town Council hereby finds, determines and declares that this Ordinance 

is promulgated under the general police power of the Town, that it is promulgated for the 

preservation of the public health, welfare, peace, safety and property and that this Ordinance is in 

the best interests of the citizens of the Town. 

 

NOW, THEREFORE, BE IT ORDAINED BY THE TOWN COUNCIL OF THE 

TOWN OF JOHNSTOWN, COLORADO, AS FOLLOWS: 

Section 1.  Article V of Chapter 11 of the Johnstown Municipal Code shall be amended to: 

(i) include Section 11-88 - Pioneer Ridge Park Disc Golf Course and (ii) renumber Section 11-88 

to Section 11-89, which sections shall read as follows: 

114

Item #8.



 

Sec. 11-88 - Pioneer Ridge Park Disc Golf Course. 

 Notwithstanding the daily park hours set forth in this Article, it shall be unlawful for any person 

to use the Pioneer Ridge Park Disc Golf Course between the hours of 8:00 a.m. and 4:00 p.m. when 

the Weld County School District RE-5J is in session. 

Sec. 11-89. – Violation. 

Any person violating any provision of this Article shall be deemed guilty of such violation and, 

upon conviction thereof, shall be penalized as provided in Article IV of Chapter 1 of the Code.   

Section 2.  Severability.  If any part or provision of this Ordinance, or its application to 

any person or circumstance, is adjudged to be invalid or unenforceable, the invalidity or 

unenforceability of such part, provision, or application shall not affect any of the remaining parts, 

provisions or applications of this Ordinance that can be given effect without the invalid provision, 

part or application, and to this end the provisions and parts of this Ordinance are declared to be 

severable. 

 Section 3.  Publication; Effective Date.  This Ordinance, after its passage on final reading, 

shall be numbered, recorded, published and posted as required by the Home Rule Charter of the 

Town of Johnstown, Colorado (“Charter”) and the adoption, posting and publication shall be 

authenticated by the signature of the Mayor and the Town Clerk and by the Certificate of 

Publication.  This Ordinance shall become effective upon final passage as provided by the Charter.  

Copies of the entire Ordinance are available at the office of the Town Clerk. 

INTRODUCED, AND APPROVED on first reading by the Town Council of the Town 

of Johnstown, Colorado, this _____ day of __________________, 2022. 

       TOWN OF JOHNSTOWN, COLORADO 

ATTEST: 

 

By:___________________________________ By:_________________________________ 

      Diana Seele, Town Clerk          Gary Lebsack, Mayor 

 

 PASSED UPON FINAL APPROVAL AND ADOPTED on second reading by the Town 

Council of the Town of Johnstown, Colorado, this _____ day of __________________, 2022. 

       TOWN OF JOHNSTOWN, COLORADO 

ATTEST: 

 

By:___________________________________ By:_________________________________ 

     Diana Seele, Town Clerk          Gary Lebsack, Mayor 

115

Item #8.



 

TOWN COUNCIL AGENDA COMMUNICATIONS 
 

AGENDA DATE: July 6, 2022 

SUBJECT: Intergovernmental Agreement with Larimer County 

ACTION PROPOSED: Approval of an Intergovernmental Agreement with Larimer County 

ATTACHMENTS: 1. Site Map 

2. Intergovernmental Agreement with Larimer County  

PRESENTED BY: Troy White, Public Works Director 

  

AGENDA ITEM DESCRIPTION: 

With the recent private development in the area of County Road (CR) 3E there is a need for the 

Town of Johnstown and Larimer County to agree on maintenance and operations of this one mile 

stretch of roadway between CR 16 and CR 18.  

Currently, The Ridge Development is developing on both sides of CR 3E and the improvements 

required for the roadway fall in both the Town’s jurisdiction and Larimer County. The goal of 

the IGA is to have one standard for the developer to construct CR 3E. This agreement will 

require the Developer to construct the entire mile roadway to Town standards. The road will 

initially be constructed as a two-lane roadway with decel lanes into the main entrance to the 

development.  

Once the road is constructed the Town will be responsible for operations and maintenance of the 

roadway. Additionally, future improvements to the roadway will need to be approved by the 

Town. Lastly, as future development in the area occurs and annexes into the Town, the Town 

will assume any newly widened roadway.  

LEGAL ADVICE: 

Legal has reviewed the IGA.  

FINANCIAL ADVICE: 

N/A 

RECOMMENDED ACTION: 

Town recommends approval of the IGA with Larimer County for CR 3E 

 

SUGGESTED MOTIONS: 

116

Item #9.



 

The Community That Cares 
www.TownofJohnstown.com 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

For Approval: I move to approve the Intergovernmental Agreement with Larimer County for 

Operations and Maintenance of County Road 3e. 

 

For Denial: I move to not approve the Intergovernmental Agreement with Larimer County for 

Operations and Maintenance of County Road 3e. 

 

Reviewed and Approved for Presentation, 

 

_______________________________ 

Town Manager 

 

 

117

Item #9.

http://www.townofjohnstown.com/


Site Map

C
o

u
n

ty R
o

ad
 3

E

The Ridge
The Ridge

118

Item #9.



1 

 

INTERGOVERNMENTAL AGREEMENT  

FOR  

MAINTENANCE OF PUBLIC ROADWAY 

 

This Intergovernmental Agreement for Maintenance of Public Roadway (“Agreement”) dated 

______________, 2022, is entered into by and between THE TOWN OF JOHNSTOWN, a 

Colorado home rule municipal corporation (“Town”) and the BOARD OF COUNTY 

COMMISSIONERS FOR THE COUNTY OF LARIMER (“County”). 

 

RECITALS 

 

1. Portions of the Town’s corporate limits extend into eastern Larimer County; and 

 

2. Johnstown Ridge Road (“LCR 3E”) is an important roadway which is seeing increasing 

use as population within the Town limits continues to grow in the area; and 

 

3. In the vicinity of Johnstown Ridge Road between LCR 16 and LCR 18, portions of the 

Johnstown Ridge Road right-of-way do not lie in the Town’s corporate limits; and 

 

4. At present, the County maintains those portions of Johnstown Ridge Road described above 

that are not within the Town’s corporate limits (“Maintenance Segments”); and 

 

5. The parties agree that the Town, or a developer in the Town, will design and make certain 

improvements to the Maintenance Segments based primarily on the Town’s standards, 

rules and regulations in a manner acceptable to the County and the Town (“Road 

Improvements”); and 

 

6. In light of the growth within the Town’s limits impacting the Maintenance Segments and 

the fact that the Town has not annexed these Maintenance Segments, the parties have 

concluded that responsibility for ongoing maintenance of the Maintenance Segments 

should more appropriately fall on the Town; and 

 

7. The parties desire to set forth their understandings regarding ongoing maintenance of the 

Maintenance Segments herein; and 

 

8. The Colorado Local Government Land Use Control Enabling Act, § 29-20-101, et. seq., 

authorizes local governments to enter into agreements for the provision of services and 

governmental functions otherwise reserved to each party by law. 

 

NOW, THEREFORE, the parties agree as follows: 

 

1. The Town shall maintain the Maintenance Segments, consisting of the roadway, shoulders 

and abutting stormwater drainage facilities.  Maintenance shall include but not be limited 

to all routine surface and pothole repairs, overlay, future reconstruction (if agreed-upon as 

provided in Paragraph 3), temporary full-depth patches, expansion bump removal on 

bituminous surfaces, crack and joint sealing, striping, cleaning and litter pickup, snow and 

119

Item #9.



2 

 

ice control, sweeping, traffic control devices, appurtenances and traffic control signage 

maintenance and other maintenance services currently being performed by the County.  

 

2. The County shall bear no expense associated with the maintenance responsibility 

undertaken by the Town under this Agreement.  All maintenance costs incurred by the 

Town under this Agreement shall be its sole responsibility. 

 

3. Except as to the maintenance responsibility delegated to the Town hereunder, the County 

shall retain ownership of and control over the Maintenance Segments. However, the Town 

shall issue all required utility permits for the Maintenance Segments.  The County shall 

issue all other permits, including access permits.  The County acknowledges that the Town 

shall not be responsible for any additional maintenance to any improvements or 

modifications to the Maintenance Segments made by the County subsequent to the date of 

this Agreement unless the Town agrees in writing. 

 

4. All work within the Maintenance Segments performed by the Town shall be undertaken 

consistent with commonly accepted local industry standards and the most-current edition 

of the Manual on Uniform Traffic Control Devices.  Each party shall maintain adequate 

automobile, workers compensation and liability insurance with respect to any Town or 

County employees performing work within the Maintenance Segments.  Each party will 

promptly notify the other of any claims, notice of which is received by either party.  Neither 

party will look to the other for indemnification for any claims arising out the allocation of 

authority pursuant to this Agreement. 

 

5. The parties agree that it would be best if the Maintenance Segments were under the 

jurisdiction of the Town.  Based on this, the Town will work to annex the Maintenance 

Segments.  

 

6. This Agreement shall be of indefinite duration until such time as the Maintenance 

Segments are annexed by the Town, except that, if the Town and the County do not agree 

upon the Road Improvements referenced in Paragraph 5 of the Recitals then the Town may, 

at its discretion, provide thirty (30) days written notice to the County to terminate this 

Agreement.   

 

7. Should any dispute arise with respect to the parties’ rights and obligations hereunder, the 

parties will first refer the matter to alternative dispute resolution, the cost of which shall be 

borne in equal shares.  The specific method of alternative dispute resolution shall be subject 

to further discussion, taking into account the nature of the controversy, the amount in 

dispute, and long history of cooperation enjoyed by the parties.  Each party shall bear its 

own attorney fees and costs in the event of a dispute. 

 

8. The financial undertakings of the parties herein are and shall be subject to appropriation.  

Nothing herein shall be deemed a multiple fiscal-year obligation of either party. 

 

9.  The Town assumes responsibility and liability for the work done by the Town on the 

Maintenance Segments, and for and suits arising solely from such work. 

120

Item #9.



3 

 

 

10. Nothing herein shall be deemed a waiver or modification of any immunity enjoyed by 

either party under the Colorado Governmental Immunity Act or at common law. 

 

11. This Agreement shall benefit only the signatories hereto.  There are no third party 

beneficiaries intended. 

 

12. This Agreement may be executed in counterparts which, when assembled, shall be deemed 

a completed agreement. 

 

 

ATTEST:      TOWN OF JOHNSTOWN, COLORADO  

By: ______________________________  By: ____________________________              

Diana Seele, Town Clerk                  Gary Lebsack, Mayor 

 

  

121

Item #9.



4 

 

BOARD OF COMMISSIONERS OF  

LARIMER COUNTY, COLORADO 

 

By: ____________________________ 

Chair________________________       

 

ATTEST: 

 

_________________________________ 

County Clerk 

 

Date: __________________________ 

APPROVED AS TO FORM_____      

 

 

__________________________    

          COUNTY ATTORNEY _ 

122

Item #9.



 

TOWN COUNCIL AGENDA COMMUNICATIONS 
 

AGENDA DATE: July 6, 2022 

SUBJECT: Contract with Connell Resources Inc for Pavement Maintenance 

Program 

ACTION PROPOSED: Approval of a Contract with Connell Resources, Inc for Pavement 

Maintenance Program 

ATTACHMENTS: 1. Contract 

2. Connell Bid 

3. Alternative Bid  

4. Site Map 

5. Severance Contract 

PRESENTED BY: Troy White, Public Works Director 

AGENDA ITEM DESCRIPTION: 

The Public Works Department is continuing with the pavement maintenance program for this 

year and would like to mill and overlay Parish Ave from Charlotte Street to CR 46.5. This road is 

classified in poor condition based on the Town’s Street Assessment conducted in 2019/2020 and 

the mill and overlay will renew the roadway surface and extend the life of the roadway.  

The project will be broken down into 2 phases. Phase I will be the section of Parish Ave between 

Charlotte Street and SH 60. Staff is asking for a variance on construction work time so the work 

can take place at night and minimize the impacts to the businesses along Parish Ave. The work 

would be milled the first night, reopened to traffic and closed on the second night for paving and 

be reopened the following morning for traffic. The work will take place during the evening and 

the preliminary timeframe for work on the roadway would be from 7 p.m. to 12 a.m., to 

minimize impact to the downtown businesses. Direct outreach will take place with each of the 

business along this stretch of Parish Avenue should Council approve the project.  

Phase II will be the section of Parish Ave south of SH 60 to WCR 46.5. This project would take 

place after a.m. peak traffic. Town Staff will work with residents regarding “no parking” on 

Parish Avenue during the project.  

This maintenance is just part of the overall Pavement Maintenance Program for 2022. Other 

work includes the HA5 treatment in Thompson River Ranch area which was approved in April 

2022 by Council and Chip Seal projects which are still being determined.   

The Town of Johnstown is piggybacking off a recently approved contract with Connell 

Resources Inc. and the Town of Severance. The pricing the Town received is less than per unit 

cost of Severance due to our project being much larger.  

123

Item #10.



 

The Community That Cares 
www.TownofJohnstown.com 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

The total project cost for Phases I & II is $411,428.35. Staff would request a total of $425,000 be 

approved for this scope of work for unanticipated changes. 

Town Staff is also working with Connell to mill and overlay the parking lot at the Johnstown 

Housing Authority (JHA). Funds have been appropriated by Council for this work in FY 2022, 

assuming JHA desires to move forward with the work. A loan arrangement would be established 

for this cost to reimburse the Town for this cost with similar terms to that of the building debt 

service. Housing Authority will reimburse the Town for all direct cost. The bid price for this 

work is $112,645. Budgeted for this work in FY 2022 is $111,500. 

Alternative Project Scope: 

As an alternative scope, Staff would like for the Council to consider a full depth milling of Parish 

Ave. (CR17) from 46.5 to CR 40. This project alternative add would include the milling of the 

existing roadway, mixing the millings into the road base, and overlaying with 5” of asphalt. This 

section of roadway is currently rated 3 out of 10, which is listed as very poor condition. This 

section of roadway is a constant maintenance issue costing thousands of dollars and hundreds of 

man hours annually to maintain, with only a minimal level of service able to be achieved.  

The milling and 5” overlay for this section of roadway would provide a brand-new roadway 

surface with a solid base to prevent deterioration and would provide a quality road life of 15+ 

years.  Additionally, the shoulders will be mixed with asphalt base material to provide additional 

stability and life to the roadway.  

The bid price for this work is $2,989,938.35. Staff would respectfully request $3 million to 

complete this work in the case of incidental and unanticipated costs. This is not a budgeted line 

item in FY 2022 and a budget amendment would be necessary to authorize this project scope 

expansion. 

LEGAL ADVICE: 

Legal has reviewed the Contract.  

FINANCIAL ADVICE: 

The funding for Phases I & II are programed in this year’s Pavement Maintenance Program. The 

funding for the JHA parking lot is also appropriated with the remaining balance of the work able 

to be absorbed in the current general fund budget where the funds are appropriated. 

The Alternative Added scope for Councils consideration would reduce the Street and Alley Fund 

Balance from $11,930,371.00 to $8,930,371.00 should the alternative be approved. 

RECOMMENDED ACTION: 

Town staff recommends approval of the contract Connell Resources Inc 

 

124

Item #10.

http://www.townofjohnstown.com/


 

The Community That Cares 
www.TownofJohnstown.com 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

SUGGESTED MOTIONS: 

For Approval: I move to award the contract with Connell Resources Inc. in an amount not to 

exceed $537,645 and approve the Town Manager to sign the contracts for Phase I & II of the 

Pavement Management Program and if necessary, a change order to include the JHA parking lot.  

Alternative Motion: For Approval: I move to award the contract with Connell Resources Inc. 

in an amount not to exceed $3,537,645 and approve the Town Manager to sign the contracts and 

if necessary, change order to include the JHA parking lot.  

For Denial: I move to not approve the contract Connell Resources Inc.  

Reviewed and Approved for Presentation, 

 

_______________________________ 

Town Manager 

 

 

125

Item #10.

http://www.townofjohnstown.com/


126

Item #10.



127

Item #10.

mlecerf
Text Box
____________

mlecerf
Text Box
____________



128

Item #10.



129

Item #10.



130

Item #10.



131

Item #10.



132

Item #10.



133

Item #10.



134

Item #10.



135

Item #10.



136

Item #10.



137

Item #10.



138

Item #10.



139

Item #10.



Connell Resources, Inc.
7785 Highland Meadows Pkwy, #100
Fort Collins, CO  80528
Phone: (970) 223-3151
Fax:  (970) 223-3191

BUDGET FOR COST 6/29/2022Date:Estimator: Bill Anderson

Submitted To: Town Of Johnstown Town Of Johnstown Housing Authority Asphalt
Pavement Replacement

Budget Title:

Address: 450 S Parish Ave Budget Number:

Johnstown, CO  80534 202 N Greeley AveProject Location:

Contact: Troy White Project City, State: Johnstown, CO

Engineer/Architect:Phone: 970-587-4664 970-587-0141Fax:

We have prepared for your information the following items for budget evaluation purposes for the referenced project. This budget includes conceptual quantities, resource

costs, scope-of-work and schedules and therefore may not completely represent all items of work or cost ultimately necessary for completion of the project. This budget

was prepared using reasonable skill and judgment, but is not an offer to perform the Work described.

Total PriceUnit PriceUnitItem DescriptionItem # Estimated Quantity

A. General Conditions

$7,010.00$7,010.001.00Mobilization / Site Management10.001 LS

$1,032.00$258.004.00Pothole Existing Utilities29.101 EACH

$8,042.00Total Price for above A. General Conditions Items:

B. Removals

$20,748.00$8.402,470.00Asphalt Removal Milling 4"22.100 SY

$20,748.00Total Price for above B. Removals Items:

D. Earthwork

$5,681.00$2.302,470.00Subgrade Preparation (+/- 0.1 Ft)23.100 SY

$5,681.00Total Price for above D. Earthwork Items:

K. Asphalt Paving

$77,064.00$31.202,470.00Asphalt Paving Parking Lot Light Duty 4" Asphalt / Soil
Sterilant

47.011 SY

$1,110.00$1,110.001.00Pavement Marking Allowance47.103 LS

$78,174.00Total Price for above K. Asphalt Paving Items:

$112,645.00Total Bid Price:

Town Of Johnstown Housing Authority Asphalt Pavement Replacement  Page 1 of 1
140

Item #10.



141

Item #10.



142

Item #10.



143

Item #10.



144

Item #10.



145

Item #10.



146

Item #10.



147

Item #10.



148

Item #10.



149

Item #10.



150

Item #10.



151

Item #10.



152

Item #10.



 

 

TOWN COUNCIL AGENDA COMMUNICATIONS 
 

AGENDA DATE: July 6, 2022 

SUBJECT: Equipment Procurement for the new Central Wastewater Plant 

ACTION PROPOSED: Award Equipment Purchase Contract to Hydro International Wastewater, 

Inc. for the new Central Wastewater Plant 

ATTACHMENTS: 1. Notice of Award for Hydro International, LLC 

2. Professional Services Contract 

PRESENTED BY: Matt LeCerf, Town Manager 
  

 

AGENDA ITEM DESCRIPTION: 

 

On May 16, 2022 Council approved the award of equipment procurement contracts for 5 specialized pieces 

of equipment for the Central Wastewater Treatment Plant Design and pending construction. 6 pieces of 

equipment were necessary to award, but the last equipment component was not awarded due to a design 

change desired in the equipment.  

 

The equipment requiring the design change was reissued and publicly bid by posting to Rocky Mountain 

Bidnet and the Town’s website starting May 19, 2022 with a bid opening date of June 9, 2022. The intent 

of the RFP was to obtain competitive pricing from qualified vendors for the furnishing and delivery of the 

equipment required for the grit removal. 

 

The Town received bids from two qualified bidders. A selection committee composed of Aqua Engineering, 

Ramey Environmental (Town’s ORC) and Town Staff reviewed the equipment bid based on operability, 

capital cost, operations and maintenance costs, experience and references, local service availability, 

warranties, and owner’s preference. Based on the evaluation of the submittals, Staff is recommending an 

award to Hydro International Wastewater, Inc. 

 

The Notice of Award attached identifies the equipment price that will be held for procurement once the 

construction Contract is awarded this Fall as well as identifies the Town’s responsibilities as the project 

Owner to provide payment for submittal review and spare parts on each equipment package. The Town will 

utilize the Professional Services Agreement to execute the contracts with Hydro International for the 

amounts listed under submittal review and spare parts in the table above for a total amount of $58,500.00.  

 

The table below depict the final bid prices with both change deducts and additions. Also shown is the 

evaluation of each of the bids based on the criteria establish for all equipment purchases.  

 

 

 

 

 

 

 

 

153

Item #11.



 

The Community That Cares 
www.TownofJohnstown.com 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

Johnstown Central Equipment Preselection 

Proposal Evaluation 
GRIT REMOVAL EQUIPMENT - BID ITEM #2 

          

Item Evaluation Criteria 
Weighted 

Value 

Smith and Loveless Hydro International 

$265,500 $520,700 

7,000,000 8,500,000 

$0.0379 $0.0613 
Impact 
Value 

(1 to 5) 
Score 

Impact 
Value 

(1 to 5) 
Score 

1 Operability 2.0 3 6 4 8 

2 Installed Capital Cost 3.0 5.0 15.0 2.5 7.5 

3 
Operation and 

Maintenance Costs 
2.0 2.1 4.2 3.1 6.3 

4 
Experience and 

References 
1.0 3 3 4 4 

5 Local Service 0.5 4 2 4 2 

6 Warranties  1.5 3 4.5 2.5 3.75 

7 Owner’s Preference 2.0 3 6 5 10 

      Total 40.65 Total 41.54 

 
 

LEGAL ADVICE 
The Town’s Professional Services Agreement has been included as the contract template for execution of 

the terms of the RFP and Notice of Award between the Town and Hydro International Wastewater, Inc. 

 

FINANCIAL ADVICE: 

The Town has budgeted $680,000 for the CWWTP project in 2022 and is responsible for the costs 

associated with submittal reviews and spare parts for a total not to exceed of $58,500.00. There may be a 

need for a budget amendment based on the CWWTP project progression in the 2022 fiscal year. 

 

RECOMMENDED ACTION: Staff recommends issuing Notice of Awards and authorize the Town 

Manager to execute contracts with the vendors listed in the table above for a total amount not to exceed 

$58,500.00. 

 

SUGGESTED MOTIONS: 

For Approval: I move to issue Notice of Awards and authorize the Town Manager to execute a contract 

with Hydro International Wastewater, Inc. as listed in the table above for a total amount not to exceed 

$58,500.00. 

 

For Denial: I move to deny the award of the equipment selection for the CWWTP and direct Staff to re-

bid the project. 

 

Reviewed and Approved for Presentation, 

 

_______________________________ 

Town Manager 

154

Item #11.

http://www.townofjohnstown.com/


Page 1 of 1 

 

Notice of Award for Equipment 
 

 Date:  ___/____/2022 

 

Project: Central Wastewater Treatment Plant Expansion Project  

Owner: Town of Johnstown, Colorado Owner's Contract No.:  

Contract: Grit Equipment Engineer's Project No.: 002004.C 

Bidder: Hydro International 

Bidder's Address: 2925 NE Aloclek Drive Suite 140 Hillsboro, OR 97124 

You are notified that your Bid dated June 9, 2021 for the above Contract has been considered.  You are the Successful 

Bidder and are awarded a Contract for BID ITEM #1 – Grit Removal System as described and provided for in your 

proposal.  The contract price listed in this Notice of Award includes all equipment, submittals, O&M manuals, freight, 

spare parts, and field service design requirements as detailed in the RFP documents.  This amended Notice of Award 

reflects clarification regarding the total package price and deductive alternates that were listed in the original 

Bid Schedule.    
 

The Contract Price of your Contract is: $520,700.00 

(Includes the following scope - $526,600.00 “Bid Item A” base bid minus $54,000 for “304 in lieu of 316 

[stainless steel] on Grit King and GritCleanse” minus $10,400.00 for “removal of Performance Test 

from Scope”, plus $58,500.00 for cost of submittals) 

and written:  Five hundred twenty thousand seven hundred dollars and zero cents. 

Per the Terms and Conditions outlined in the RFP, OWNER will provide payment as required for submittals for this 

equipment package in the amount of: $58,500.00 

 and written:  Fifty-eight thousand five hundred dollars and zero cents.    

Per the Terms and Conditions outlined in the RFP, Installation Contractor will provide payment as required for 

recommended spare parts for this equipment package in the amount of: $0.00 

 and written:  Zero dollars and zero cents 

The remainder of the contract will be assigned to the installation contractor, who is scheduled to be selected Fall 

2022. The Town reserves the right to award the equipment contract to other vendors. Per the requirements in the RFP, 

please furnish submittals with 45 days or the number of days listed in your proposal (whichever is less) of the date 

you receive this Notice of Award.   

One (1) copy of the proposed Contract Documents accompany this Notice of Award.  You must comply with the 

following conditions precedent within [15] days of the date you receive this Notice of Award. 

  1. Deliver to the Owner one (1) fully executed counterparts of the Contract Documents including 

acknowledged copies of this Notice of Award.  Upon receipt of these Contract Documents, the Owner will 

sign the Contract Documents and return a fully executed copy for your records along with the Notice to 

Proceed.   

Other Item Specific Terms: 

  1. Additional exceptions were noted on the EXCEPTIONS FORM and will be considered and finalized in 

the final form of the Agreement.   

Failure to comply with these conditions within the time specified will entitle Owner to consider you in default and 

annul this Notice of Award.  Within ten days after you comply with the above conditions, Owner will return to you one 

fully executed counterpart of the Contract Documents. 

  Town of Johnstown – Matt LeCerf – Town Manager  

  Owner, Representative 

 

     

  Authorized Signature 
Copy to AQUA Engineering 
 

155

Item #11.



 

 

 

TOWN OF JOHNSTOWN  

CENTRAL WASTEWATER TREATMENT PLANT (PROJECT) 

SMALL VENDOR CONTRACTOR AGREEMENT 

FOR EQUIPMENT SUBMITTALS 

THIS SMALL VENDOR CONTRACTOR (the “Agreement”) is made and entered into 

this ________________, 2022 (the “Effective Date”) by and between the Town of Johnstown, 

Colorado, a Colorado home-rule municipal corporation (the “Town”) and Hydro International 

Wastewater, Inc. (“Contractor” or “Supplier”) (collectively, the “Parties”). 

WHEREAS, the Town desires to engage the services of Contractor and Contractor wishes to 

provide those services more fully described on Exhibit A, attached hereto and incorporated herein by 

reference (“Services”), for the Town; and 

WHEREAS, the Parties wish to memorialize their contractual relationship. 

NOW, THEREFORE, incorporating the foregoing Recitals herein, which are hereby 

acknowledged as being true and correct, and in consideration of the mutual promises, agreements, 

undertakings and covenants, as set forth herein, and for other good and valuable consideration, the 

receipt and sufficiency of which are hereby acknowledged, the Parties hereby mutually agree as 

follows: 

SECTION 1:  PARTIES 

1.01 Town.  The Town is a home-rule municipal corporation located in Johnstown, 

Colorado. 

 

1.02 Contractor.  Contractor has the background, expertise and education to provide the 

Services.  Contractor is a private, independent business entity who will exercise discretion and 

judgment of an independent contractor in the performance and exercise of its rights and obligations 

under this Agreement.  Contractor shall use its own judgment and skills in determining the method, 

means and manner of performing this Agreement.  Contractor shall be responsible for the proper 

performance of this Agreement in accordance with the terms hereof and any and all applicable 

federal, state, and municipal laws, regulations and orders. 

SECTION 2: SERVICES, TERM AND COMPENSATION 

2.01 Services.  Contractor agrees to perform the Services for the Town.    

 

2.02 Term.  Unless otherwise terminated in accordance with Section 5, the term of this 

Agreement shall be from the Effective Date through December 31, 2022, and shall not extend 

beyond that date absent the written approval of the Town.  

 

156

Item #11.



 
 

2.03 Duties and Compensation.  The Contractor’s duties and compensation shall be as 

set forth on Exhibit A.  In the event of a conflict between the provisions in this Agreement and 

Exhibit A, the provisions in this Agreement shall control.  Payment for Services shall be provided 

to Contractor within thirty (30) days of Contractor providing a detailed invoice to the Town. 

 

2.04 Background Check.  The Town may, in its sole discretion, conduct a background 

check of Contractor, its owners and employees. Contractor agrees to execute any forms necessary 

to facilitate the background check. 

 

SECTION 3: OPERATIONS 

3.01 Expenses:  Contractor shall not incur any expense or debt on behalf of the Town 

without the Town’s prior written authorization.  

3.02 Federal, State, and Municipal Laws and Regulations.  Contractor agrees to abide 

by all applicable federal, state, and municipal laws and regulations and rules.   

SECTION 4:  INSURANCE AND INDEMNITY PROVISIONS 

4.01 Insurance. Contractor shall maintain and keep in force during the term of this 

Agreement one or more policies of liability insurance written by one or more responsible 

insurance carrier(s) authorized to do business in the State of Colorado, which will include 

protecting and indemnifying the Town in the following amounts: 

 

a) Comprehensive General Liability - $1,000,000 combined aggregate 

b) Workers Compensation – as required by law 

Contractor shall furnish to the Town appropriate certificates of coverage for such insurance.  

The insurance may not be canceled without at least fifteen (15) days’ advance written notice to the 

Town.  The insurance shall name the Town as an additionally insured party.  Any required 

deductible or co-insurance amount shall be paid by the Contractor.   

4.02 Damage and Indemnity. Contractor assumes full responsibility for any and all 

damages caused by Contractor’s exercise of its activities under by this Agreement. Contractor 

agrees that it will at all times protect, defend and indemnify and hold harmless the Town, its 

officers, agents, employees, tenants and their successors and assigns from and against all 

liabilities, losses, claims, demands, actions and court costs (including reasonable attorneys’ fees), 

arising from or related to loss or damage to property or injury to or death to any persons resulting 

in any manner from the actions or failure to act of Contractor or any invitees, guests, agents, 

employees or subcontractors of Contractor, whether brought by any of such persons or any other 

person arising from Contractor’s activities as authorized by this Agreement. 

SECTION 5:  TERMINATION 

5.01 Termination.  The Town may terminate this Agreement, with or without cause, 

by providing thirty (30) days prior written notice to Contractor.  Notwithstanding the 

foregoing, if the Town terminates this Agreement for cause and determines that a notice period 

is not in the best interests of the Town, the Town may terminate this Agreement by providing 

written notice to Contractor effective immediately.  The Town may terminate this Agreement, 

157

Item #11.



 
 

with or without cause, by providing 30 days prior written notice to Contractor. 

SECTION 6: INDEPENDENT CONTRACTOR 

6.01 Independent Contractor.  Contractor understands and agrees that Contractor is an 

independent contractor and not an employee of the Town.  The Town shall not provide benefits of 

any kind to Contractor.  The Town shall not be responsible for withholding any portion of 

Contractor’s compensation for the payment of Federal Insurance Contributions Act (FICA) tax, 

workers’ compensation, or other taxes or benefits.  CONTRACTOR IS NOT ENTITLED TO 

UNEMPLOYMENT COMPENSATION COVERAGE FROM THE TOWN.  CONTRACTOR IS 

OBLIGATED TO PAY FEDERAL AND STATE INCOME TAX ON MONEYS PAID 

PURSUANT TO THIS AGREEMENT.  As long as there is not a conflict of interest with the 

Town, Contractor may engage in any other lawful business activities during the term of this 

Agreement. 

SECTION 7: NOTICE  

7.01 Notices.  All notices, demands, or other documents required or desired to be given, 

made or sent to either Party under this Agreement shall be made in writing, shall be deemed 

effective upon receipt and shall be personally delivered or mailed postage prepaid, certified mail, 

return receipt requested as follows: 

 

 TO THE TOWN: 

 Town of Johnstown 

 Attn: Town Clerk 

 450 S. Parish Avenue 

 Johnstown, CO 80534 

 Email: mcarani@townofjohnstown.com 

 

TO SUPPLIER:    

Hydro International 

2925 NE Aloclek Drive Suite 140  

Hillsboro, OR 97124 

Email: etobin@hydro-int.com  

The addresses for notices may be changed by written notice given to the other Party in the 

manner provided above.  Notice may also be sent via e-mail delivery and shall be effective upon 

confirmation of receipt of the email. 

SECTION 8:  MISCELLANEOUS 

8.01 Time.  Time is of the essence of this Agreement and of each covenant hereof. 

8.02 Non-Appropriation of Funds. Pursuant to Section 29-1-110, C.R.S., as amended, 

financial obligations of the Town payable as set forth herein, after the current fiscal year, are 

contingent upon funds for that purpose being appropriated, budgeted, and otherwise made 

available.  This Agreement shall be terminated effective January 1 of the first fiscal year for which 

158

Item #11.



 
 

funds are not appropriated. 

8.03 Illegal Aliens.  Contractor shall comply with the statutory provisions prohibiting 

employment of illegal aliens, as set forth on Exhibit B, attached hereto and incorporated herein by 

such reference. 

8.04 Assignment; Third Party Rights.  Contractor may not assign, delegate or 

subcontract any part of its rights, duties or obligations under this Agreement.  The Parties do not 

intend to confer any benefit hereunder on any person or entity other than the Parties hereto. 

8.05 Amendment. This Agreement may not be amended or modified except by a 

subsequent written instrument signed by both Parties. 

8.06 Severability.  If any part, term or provision of this Agreement is declared unlawful 

or unenforceable, the remainder of this Agreement shall remain in full force and effect, except 

that, in the event any state or federal governmental agency or court authoritatively determines that 

the relationship between the Town and Contractor is one of employment rather than independent 

contractor, this Agreement shall become null and void in its entirety. 

8.07 Waiver.  No consent or waiver, express or implied, by a Party to or of any breach 

or default by the other Party in the performance by the other Party of its obligations hereunder shall 

be deemed or construed to be a consent or waiver to or of any other breach or default by the non-

defaulting Party.  Failure on the part of any Party to complain of any act or failure to act or to 

declare any other Party in default, irrespective of how long such failure continues, shall not 

constitute a waiver by such Party of its rights hereunder. 

8.08 Governmental Immunity.  The Parties agree that the Town is relying on, and does 

not waive or intend to waive by any provision of the Agreement, the monetary limitations or any 

other rights, immunities, and protections provided by the Colorado Governmental Immunity Act, §§ 

24-10-101 et seq., 10 C.R.S., as from time to time amended, or otherwise available to the Town, its 

officers, or its employees. 

8.09 Applicable Law and Venue.  This Agreement shall be construed according to the 

laws of the State of Colorado.  Venue for any claim, proceeding or action arising out of this 

Agreement shall be in Weld County, State of Colorado. 

8.10 Mediation.  In the event of any dispute arising under this Agreement, except in the 

case of injunctive relief as set forth in Paragraph 8.11, the Parties shall submit the matter to 

mediation prior to commencing legal action and shall equally share the cost of the mediation. 

8.11 Right to Injunction.  The Parties hereto acknowledge that the services to be 

rendered by the Contractor under this Agreement and the rights and privileges granted to the Town 

under the Agreement are of a special, unique, unusual and extraordinary character which gives 

them a peculiar value, the loss of which may not be reasonably or adequately compensated by 

damages in any action at law, and the breach by the Contractor of any of the provisions of this 

Agreement may cause the Town irreparable injury and damage.  The Contractor agrees that the 

Town, in addition to other relief at law, shall be entitled to injunctive and other equitable relief in 

159

Item #11.



 
 

the event of, or to prevent, a breach of any provision of this Agreement by the Contractor. 

8.12 Costs and Attorney’s Fees.  If any judicial proceedings may hereafter be brought 

to enforce any of the provisions of this Agreement, the Town, if the prevailing party, shall be 

entitled to recover the costs of such proceedings, including reasonable attorney’s fees and 

reasonable expert witness fees. 

8.13 Entire Agreement.  The provisions of this Agreement represent the entire and 

integrated agreement between the Town and the Contractor and supersede all prior negotiations, 

representations and agreements, whether written or oral.  

8.14 Public Official Personal Liability.  Nothing herein shall be construed as creating 

any personal liability on the part of any elected official, officer, employee or agent of the Town. 

8.15 No Presumption.  Each Party acknowledges that it has carefully read and reviewed 

the terms of this Agreement.  Each Party acknowledges that the entry into and execution of this 

Agreement is of its own free and voluntary act and deed, without compulsion.  Each Party 

acknowledges that it has obtained, or has had the opportunity to obtain, the advice of legal counsel 

of its own choosing in connection with the negotiation and execution of this Agreement and with 

respect to all matters set forth herein.  The Parties agree that this Agreement reflects the joint 

drafting efforts of all Parties and in the event of any dispute, disagreement or controversy arising 

from this agreement, the Parties shall be considered joint authors and no provision shall be 

interpreted against any Party because of authorship. 

8.16 Headings.  The headings in this Agreement are inserted only for the purpose of 

convenient reference and in no way define, limit or prescribe the scope or intent of this Agreement 

or any part thereof. 

[Remainder of page intentionally left blank.] 

 

160

Item #11.



 
 

IN WITNESS WHEREOF, the parties have executed this Agreement on the date first 

written above.  

 

TOWN OF JOHNSTOWN, COLORADO 

 

ATTEST: 

 

 

By:______________________  By:_________________________ 

Diana Seele, Town Clerk                          Matt LeCerf, Town Manager 

 

 

 

HYDRO INTERNATIONAL WASTEWATER, INC. 

       

       

 

By:____________________ 

Name: Eric Tobin 

Title: Regional Sales Manager 

 

STATE OF COLORADO) 

                                         ) ss 

COUNTY OF _________) 

 

 

SUBSCRIBED AND SWORN to before me this _________day of __________, 20_____, by 

_______________________ as the ______________ of _______________________. 

 

 

 WITNESS my hand and official seal. 

 

 My commission expires:__________________________ 

 

                                                                          ______________________________ 

                                                                          Notary Public 

        

161

Item #11.



 
 

EXHIBIT A 

SERVICES 

 

 

Contractor shall furnish material and equipment submittals and provide Engineering 

design assistance for the following fee (paid for by Town): $58,500.00 

 

Scope of Work: See the following attachments which establish the Contractor’s scope of 

services and submittal requirements during the Design Phase of the Project. Contractor shall 

furnish material and equipment submittals and Engineering design assistance during the design 

phase of the project. Exhibit A attachments include: 

 Request for Proposal (RFP) for Town of Johnstown Central Wastewater Treatment Plant 

Equipment Pre-Selection 

 RFP Addendum No. 1 

 RFP Addendum No. 2 

 

This agreement and scope of services does not include equipment purchase, installation, 

commissioning, or spare parts of the equipment. Per the RFP, Contractor will enter into a 

separate agreement with the Town’s Installation Contractor during the construction phase of the 

Project. This separate agreement and associated equipment purchase (including spare parts), 

installation, and commissioning will be the responsibility of the Town’s Installation Contractor. 

162

Item #11.



 

 

 

 

TOWN COUNCIL AGENDA COMMUNICATIONS 
 

 

AGENDA DATE:  July 6, 2022 

 

SUBJECT: Owners Representative Agreement Between the Town of 

Johnstown and Blue Water Engineering, Ltd. for 

Professional Services Related to the Johnstown Water 

Treatment Plant (WTP) Expansion  

ACTION PROPOSED:  Consider Approval of the Professional Services Agreement 

Presented  

ATTACHMENTS:  Agreement Between Owner and Engineer for Professional 

Services 

PRESENTED BY:  Matt LeCerf, Town Manager  

 

    

AGENDA ITEM DESCRIPTION: 

Enclosed for your review and consideration is an agreement between the Town and Blue Water 

Engineering, Ltd. (Blue Water) for professional services related to the Johnstown WTP 

expansion. Blue Water will act as the Town’s Owner’s Representative, as part of engineering 

design review for the WTP. Currently the Town is engaged with Burns and McDonnell to 

provide design engineering services for the expansion of the Town WTP. The objective of this 

expansion design and construct a facility that will be able to produce 12 million gallons (MGD) 

per day in water to the community.  

 

In order to ensure the design is not only complete, but also considers financial and value 

engineering services related to the design, the Town is proposing to engage with Blue Water to 

act as the Owner’s Representative for review of the actual plan set being developed. These 

services include review of the design at various levels of completion, evaluation of the treatment 

process, structural aspects, electrical design and other critical elements to ensure proper 

operations of the facility and as previously mentioned, the value engineering and financial 

considerations are being thoughtfully incorporated into the design.  

 

Having an owner’s representative is no different than other projects the Town has embarked on, 

including construction of the Town of Johnstown Community YMCA Recreation Center and 

construction of the Low Point Wastewater Treatment Plant Expansion. We believe this 

163

Item #12.



 

The Community That Cares 
Johnstown.colorado.gov 

P: 970.587.4664 | 450 S. Parish Ave, Johnstown CO | F: 970.587.0141 

partnership will create meaningful outcomes for the project and consequently quality water 

delivered to the community. As proposed in the contract, the total cost for the scope of work is 

set at not to exceed limit of $345,830.00. 

 

LEGAL ADVICE:  

 

The contract presented was reviewed by the Town Attorney.    

 

FINANCIAL ADVICE:  

 

Funds are available to accommodate this expenditure as proposed.  

 

RECCOMMENDED ACTION: Approve the Agreement between Owner and Engineer for 

Professional Services between the Town of Johnstown and Blue Water Engineering, Ltd.  

 

 

SUGGESTED MOTIONS: 

 

For Approval: I move we approve the Agreement between Owner and Engineer for 

Professional Services between the Town of Johnstown and Blue Water Engineering, Ltd.  

 

For Denial: I move we deny the Agreement between Owner and Engineer for Professional 

Services between the Town of Johnstown and Blue Water Engineering, Ltd. 

 

Reviewed and Approved for Presentation, 

 

 

_______________________________ 

Town Manager 

 

 

 

 

 

 

 

 

 

164

Item #12.

http://www.townofjohnstown.com/


EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies, 

and American Society of Civil Engineers.  All rights reserved. 

 
 

AGREEMENT 
BETWEEN OWNER AND ENGINEER 

FOR PROFESSIONAL SERVICES 
 
 

 

This document has important legal consequences; consultation with an attorney is encouraged with respect to its 
use or modification.  This document should be adapted to the particular circumstances of the contemplated Project 
and the controlling Laws and Regulations. 

165

Item #12.



 
 
 

Copyright © 2014: 

 

National Society of Professional Engineers 

1420 King Street, Alexandria, VA 22314-2794 

(703) 684-2882 

www.nspe.org 

 

American Council of Engineering Companies 

1015 15th Street N.W., Washington, DC 20005 

(202) 347-7474 

www.acec.org 

 

American Society of Civil Engineers 

1801 Alexander Bell Drive, Reston, VA 20191-4400 

(800) 548-2723 

www.asce.org 

 

 

The copyright for this EJCDC document is owned jointly by the three sponsoring organizations listed 
above.  The National Society of Professional Engineers is the Copyright Administrator for the EJCDC 
documents; please direct all inquiries regarding EJCDC copyrights to NSPE. 

 

NOTE: EJCDC publications may be purchased at www.ejcdc.org, or from any of the sponsoring 
organizations above. 

This Agreement has been prepared for use with EJCDC® C-700, Standard General Conditions of the Construction 
Contract, 2013 Edition.  Their provisions are interrelated, and a change in one may necessitate a change in the other.  
For guidance on the completion and use of this Agreement, see EJCDC® E-001, Commentary on the EJCDC 
Engineering Services Agreements, 2013 Edition. 

166

Item #12.

http://www.nspe.org/
http://www.acec.org/
http://www.asce.org/
http://www.ejcdc.org/


EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies, 

and American Society of Civil Engineers.  All rights reserved. 

TABLE OF CONTENTS  
 

Page  

ARTICLE 1 – SERVICES OF ENGINEER ................................................................................................................... 2 
1.01 Scope .............................................................................................................................................. 2 

ARTICLE 2 – OWNER’S RESPONSIBILITIES ............................................................................................................ 2 
2.01 General ........................................................................................................................................... 2 

ARTICLE 3 – SCHEDULE FOR RENDERING SERVICES............................................................................................ 2 
3.01 Commencement ............................................................................................................................. 2 
3.02 Time for Completion ...................................................................................................................... 3 

ARTICLE 4 – INVOICES AND PAYMENTS .............................................................................................................. 3 
4.01 Invoices ........................................................................................................................................... 3 
4.02 Payments ........................................................................................................................................ 3 

ARTICLE 5 – OPINIONS OF COST .......................................................................................................................... 4 
5.01 Opinions of Probable Construction Cost ....................................................................................... 4 
5.02 Designing to Construction Cost Limit ............................................................................................ 4 
5.03 Opinions of Total Project Costs ...................................................................................................... 4 

ARTICLE 6 – GENERAL CONSIDERATIONS ............................................................................................................ 4 
6.01 Standards of Performance ............................................................................................................. 4 
6.02 Use of Documents .......................................................................................................................... 6 
6.03 Electronic Transmittals ................................................................................................................... 7 
6.04 Insurance ........................................................................................................................................ 7 
6.05 Suspension and Termination ......................................................................................................... 8 
6.06 Controlling Law ............................................................................................................................. 10 
6.07 Successors, Assigns, and Beneficiaries ........................................................................................ 10 
6.08 Dispute Resolution ....................................................................................................................... 10 
6.09 Environmental Condition of Site .................................................................................................. 10 
6.10 Indemnification and Mutual Waiver ........................................................................................... 11 
6.11 Records Retention ........................................................................................................................ 12 
6.12 Miscellaneous Provisions ............................................................................................................. 12 

ARTICLE 7 – DEFINITIONS ................................................................................................................................... 12 
7.01 Defined Terms .............................................................................................................................. 12 

ARTICLE 8 – EXHIBITS AND SPECIAL PROVISIONS ............................................................................................. 16 
8.01 Exhibits Included: ......................................................................................................................... 16 
8.02 Total Agreement........................................................................................................................... 17 
8.03 Designated Representatives ........................................................................................................ 17 
8.04 Engineer's Certifications............................................................................................................... 17 
8.05 Governmental Immunity .............................................................................................................. 17 
8.06 Appropriation of Funds ................................................................................................................ 17 
8.07 Costs and Attorney’s Fees ............................................................................................................ 18 
8.08 Illegal Aliens .................................................................................... Error! Bookmark not defined. 
8.09 Owner’s Indemnification Obligations ............................................ Error! Bookmark not defined. 

 

167

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 1 

AGREEMENT 
BETWEEN OWNER AND ENGINEER 

FOR PROFESSIONAL SERVICES 
 

 
Owner and Engineer further agree as follows:   

THIS IS AN AGREEMENT effective as of  July 6, 2022 (“Effective Date”) between 

 
Town of Johnstown, a Colorado home rule municipal corporation (“Owner”) 

and 
BlueWater Engineering Ltd., a Colorado limited liability company(“Engineer” or “Owner’s Representative”  (OR)). 

 

Owner's Project, of which Engineer's services under this Agreement are a part, is generally identified as follows: 

 

Johnstown WTP Expansion Owner’s Representative Services ("Project"). 

 
Other terms used in this Agreement are defined in Article 7.  

 
Engineer's services under this Agreement are generally identified as follows:   
 
Customary professional engineering services supporting the Owner’s design and construction of improvements  
to the Town of Johnstown Water Treatment Plant (WTP), increasing its rated design capacity to 12 MGD.  Services 
include project management and technical services consisting of: 

 coordination and monitoring of the Project’s scope, schedule and budget for conformance with the 
Owner’s project goals and agreement(s) with Owner’s Design-Builder,  Burns & McDonnell Engineering 
Company, Inc., a Missouri corporation (Design-Builder or DB),  and other consultants, 

 supporting the Owner’s oversight and management of the agreement and deliverables with the Design-
Builder responsible for designing the Project,  

 facilitating scheduled meetings with the Owner to review and evaluate the Project’s conformance with 
the Owner’s project goals and coordinate with the Design-Builder to incorporate the Owner’s 
preferences, intent, and directions for the design of the Project, 

 technical support to the Owner consisting of multi-discipline reviews and input evaluating  
conformance of construction documents to design criteria, design intent, regulatory agency 
requirements, value engineering  and constructability considerations, 

 assist the Owner with reviewing approaches to transitioning the Project to a progressive design-build 
construction contract, procuring equipment and identifying phased construction packages.  

While the Project will consist of constructing the WTP expansion (by others), this Agreement only consists of 
Owner’s Representative services for the design phase of the Project for which the scope of this Agreement is 
detailed in Exhibit A – Scope of Services.  Subsequent to completion of the design phase of the Project, the Parties 
anticipate, but are not obligated, to amend this Agreement to include Engineer’s construction-phase support 
services as the Owner’s Representative during construction.   

168

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 2 

ARTICLE 1 –  SERVICES OF ENGINEER 

1.01 Scope 

A. Engineer shall provide, or cause to be provided, the services set forth herein and in Exhibit A. 

B. Engineer shall perform its services in accordance with the standard of care for professional 
engineering services, including, but not limited to, the regulations and Design Criteria for 
Potable Water Facilities issued by the Colorado Department of Public Health and 
Environment regarding the design and permitting of drinking water facilities. 

ARTICLE 2 –  OWNER’S RESPONSIBILITIES 

2.01 General 

A. Owner shall have the responsibilities set forth herein and in Exhibit B. 

B. Owner shall pay Engineer as set forth in Article 4 and Exhibit C, up to the Not-To Exceed 
Amount (defined therein). 

C. Owner shall be responsible for all requirements and instructions that it furnishes to Engineer 
pursuant to this Agreement, and for the accuracy and completeness of all programs, 
reports, data, and other information furnished by Owner to Engineer pursuant to this 
Agreement.  Engineer may use and rely upon such requirements, programs, instructions, 
reports, data, and information in performing or furnishing services under this Agreement, 
subject to any express limitations or reservations applicable to the furnished items. 

D. Owner shall endeavor to provide prompt written notice to Engineer whenever Owner 
observes or otherwise becomes aware of:  

1.  any development that affects the scope or time of performance of Engineer’s services;  

2. the presence at the Site of any Constituent of Concern that is not already known or 
discovered as described in Paragraph 6.10; or  

3. any relevant, material defect or nonconformance in: (a) Engineer’s services, (b) the Work, 
(c) the performance of any Constructor to the extent such performance impacts the 
Engineer’s obligations hereunder, or (d) Owner’s performance of its responsibilities under 
this Agreement. 

ARTICLE 3 –  SCHEDULE FOR RENDERING SERVICES 

3.01 Commencement 

A. Engineer is authorized to begin rendering services as of the Agreement’s Effective Date, 
except that Engineer may perform at-risk work or services requested and authorized by the 
Owner prior to the Effective Date. 

B. At-risk work is defined to be professional services provided by Engineer as requested and 
authorized by the Owner prior to execution or modification of the Agreement, with the 

169

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 3 

intent of expediting agreed tasks or progress of the services for which the Engineer incurs 
labor and reimbursable costs.  The Engineer may only incur at-risk costs up to the amount 
authorized by the Owner.  Compensation for at-risk work is included in, and a part of, the 
Not-To-Exceed amount set forth and defined in Exhibit C. 

3.02 Time for Completion 

A. Engineer shall complete its obligations within a reasonable time.  A preliminary projection, 
subject to change based on the progression of the Work and other circumstances, is that 
the services are to coincide with the Owner’s schedule with its Design-Builder for 
completing design phase service, with an anticipated completion date by December 31, 
2022. The subject schedule is attached hereto and incorporated herein as Exhibit J, and are 
hereby agreed to be reasonable. 

B. If, through no fault of Engineer, such periods of time or dates are changed, or the orderly 
and continuous progress of Engineer’s services is impaired, or Engineer’s services are 
delayed or suspended, then the time for completion of Engineer’s services, and the rates 
and amounts of Engineer’s compensation, shall be adjusted equitably if such delay results 
in additional cost to Engineer.   

C. If Owner authorizes changes in the scope, extent, or character of the Project or Engineer’s 
services, then the time for completion of Engineer’s services, and the rates and amounts of 
Engineer’s compensation, shall be adjusted equitably, but shall only be increased if such 
change expands the scope, extent or character of the Project or Engineer’ services. 

D. Owner shall make decisions and carry out its other responsibilities in a timely manner so as 
not to delay the Engineer’s performance of its services.   

E. Notwithstanding the foregoing, Engineer shall at all times complete it obligations hereunder 
in a timely manner to allow the Owner to meet the Project requirements and schedule. 

ARTICLE 4 –  INVOICES AND PAYMENTS 

4.01 Invoices 

A. Preparation and Submittal of Invoices:  Engineer shall prepare invoices in accordance with 
its standard invoicing practices and the terms of Exhibit C.  Engineer shall submit its invoices 
to Owner on a monthly basis.  Invoices are due and payable within 30 days of receipt.   

4.02 Payments 

A. Application to Interest and Principal:  Payment will be credited first to any interest owed to 
Engineer and then to principal.   

B. Failure to Pay:  If Owner fails to make any payment due Engineer for services and expenses 
within 30 days after receipt of Engineer’s invoice, then: 

1. amounts due Engineer will be increased at the rate of 1.0% per month (or the maximum 
rate of interest permitted by law, if less) from said thirtieth day; and 

170

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 4 

2. Engineer may, after giving seven days written notice to Owner, suspend services under 
this Agreement until Owner has paid in full all amounts due for services, expenses, and 
other related charges, except that Engineer shall not suspend services for the Owner’s 
failure to pay the portion of an invoice that is disputed.  Owner waives any and all claims 
against Engineer for any such suspension. 

C. Disputed Invoices:  If Owner disputes an invoice, either as to amount or entitlement, then 
Owner shall promptly advise Engineer in writing of the specific basis for doing so, may 
withhold only that portion so disputed, and must pay the undisputed portion subject to the 
terms of Paragraph 4.01.   

D. Sales or Use Taxes:  If after the Effective Date any governmental entity takes a legislative 
action that imposes additional sales or use taxes on Engineer’s services or compensation 
under this Agreement, then Engineer may invoice such additional sales or use taxes for 
reimbursement by Owner. Owner shall reimburse Engineer for the cost of such invoiced 
additional sales or use taxes; such reimbursement shall be in addition to the compensation 
to which Engineer is entitled under the terms of Exhibit C. 

ARTICLE 5 –  OPINIONS OF COST 

5.01 Opinions of Probable Construction Cost 

A. Engineer’s opinions (if any) of probable Construction Cost are to be made on the basis of 
Engineer’s experience, qualifications, and general familiarity with the construction industry.  
However, because Engineer has no control over the Project’s engineering design prepared 
by others, cost of labor, materials, equipment, or services furnished by others, or over 
contractors’ methods of determining prices, or over competitive bidding or market 
conditions, Engineer cannot and does not guarantee that proposals, bids, or actual 
Construction Cost will not vary from opinions of probable Construction Cost prepared by 
Engineer.  If Owner requires greater assurance as to probable Construction Cost, then 
Owner agrees to obtain an independent cost estimate.  

5.02 Designing to Construction Cost Limit 

A. If a Construction Cost limit is established between Owner and Engineer, such Construction 
Cost limit and a statement of Engineer’s rights and responsibilities with respect thereto will 
be specifically set forth in Exhibit F to this Agreement. 

5.03 Opinions of Total Project Costs 

A. The services, if any, of Engineer with respect to Total Project Costs shall be limited to 
assisting the Owner in tabulating the various categories that comprise Total Project Costs.  
Engineer assumes no responsibility for the accuracy of any opinions of Total Project Costs. 

ARTICLE 6 –  GENERAL CONSIDERATIONS 

6.01 Standards of Performance 

A. Standard of Care:  The standard of care for all professional engineering and related services 
performed or furnished by Engineer under this Agreement will be the reasonable care and 

171

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 5 

skill ordinarily used by members of the subject profession practicing under similar 
circumstances at the same time and in the State of Colorado.   Without limiting Engineer’s 
obligations to comply with this Agreement and perform its services in accordance with the 
standard of care for professional engineering services, Engineer makes no warranty, express 
or implied, as to its professional engineering services rendered under this Agreement.  

B. Technical Accuracy:  Owner shall not be responsible for discovering deficiencies in the 
technical accuracy of Engineer’s services.  Engineer shall correct deficiencies in technical 
accuracy without additional compensation, unless such corrective action is directly 
attributable to deficiencies in Owner-furnished information. 

C. Consultants:  Engineer may retain such Consultants as Engineer deems necessary to assist 
in the performance or furnishing of the services, subject to reasonable, timely, and 
substantive objections by Owner.   Prior to the retention of additional Consultants, Engineer 
shall provide written notice to Owner and allow Owner a reasonable period of time to object 
to the retention of, and expense related to, the additional Consultants. 

D. Reliance on Others:  Subject to the standard of care set forth in Paragraph 6.01.A, Engineer 
and its Consultants may use or rely upon design elements and information ordinarily or 
customarily furnished by others, including, but not limited to, the Project’s Design-Builder, 
specialty contractors, manufacturers, suppliers, and the publishers of technical standards.   

E. Compliance with Laws and Regulations, and Policies and Procedures: 

1. Engineer and Owner shall comply with applicable Laws and Regulations. 

2. Engineer shall comply with any and all policies, procedures, and instructions of Owner that 
are applicable to Engineer's performance of services under this Agreement and that 
Owner provides to Engineer in writing, subject to the standard of care set forth in 
Paragraph 6.01.A, and to the extent compliance is not inconsistent with professional 
practice requirements. 

3. This Agreement is based on Laws and Regulations and Owner-provided written policies 
and procedures as of the Effective Date.  The following may be the basis for 
modifications to Owner’s responsibilities or to Engineer’s scope of services, times of 
performance, or compensation:  

a.  changes after the Effective Date to Laws and Regulations; 

b.  the receipt by Engineer after the Effective Date of Owner-provided written policies 
and procedures;  

c. changes after the Effective Date to Owner-provided written policies or procedures.  

F. Engineer shall not be required to sign any document, no matter by whom requested, that 
would result in the Engineer having to certify, guarantee, or warrant the existence of 
conditions whose existence the Engineer cannot ascertain.  Owner agrees not to make 
resolution of any dispute with the Engineer or payment of any amount due to the Engineer 
in any way contingent upon the Engineer signing any such document. 

172

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 6 

G. Engineer shall not at any time supervise, direct, control, or have authority over any 
Constructor’s work, nor shall Engineer have authority over or be responsible for the means, 
methods, techniques, sequences, or procedures of construction selected or used by any 
Constructor, or the safety precautions and programs incident thereto, for security or safety 
at the Site, nor for any failure of a to comply with Laws and Regulations applicable to that 
Constructor’s furnishing and performing of its work. Engineer shall not be responsible for 
the acts or omissions of any Constructor. 

H. Engineer neither guarantees the performance of any Constructor nor assumes responsibility 
for any Constructor’s, failure to furnish and perform the Work in accordance with the 
Construction Contract Documents, except that Engineer shall be obligated, if retained in an 
amendment to this Agreement, to act as Owner’s Representative related to the 
construction phase of the Project and provide all services incidental thereto, including but 
not limited to, providing certain notifications regarding Constructor’s work to Owner.  

I. Engineer shall not be responsible for any decision made regarding the Construction Contract 
Documents, or any application, interpretation, clarification, or modification of the 
Construction Contract Documents prepared by the Owner’s Design-Builder. 

J. Engineer is not required to provide and does not have any responsibility for surety bonding 
or insurance-related advice, recommendations, counseling, or research, or enforcement of 
construction insurance or surety bonding requirements. 

K. Engineer’s services do not include providing legal advice or representation.   

L. Engineer’s services do not include (1) serving as a “municipal advisor” for purposes of the 
registration requirements of Section 975 of the Dodd-Frank Wall Street Reform and 
Consumer Protection Act (2010) or the municipal advisor registration rules issued by the 
Securities and Exchange Commission, or (2) advising Owner, or any municipal entity or 
other person or entity, regarding municipal financial products or the issuance of municipal 
securities, including advice with respect to the structure, timing, terms, or other similar 
matters concerning such products or issuances. 

M. In addition to exercising the standard of care set forth in 6.01A, while at the Site, Engineer, 
its Consultants, and their employees and representatives shall comply with the applicable 
requirements of Contractor's and Owner's safety programs of which Engineer has been 
informed in writing. 

6.02 Use of Documents 

A. All Documents are instruments of service, and Engineer shall retain an ownership and 
property interest therein (including the copyright and the right of reuse at the discretion of 
the Engineer) whether or not the Project is completed.  

B. Owner may make and retain copies of final Documents for information and reference in 
connection with the use of the Documents on the Project.  Engineer grants Owner a limited 
irrevocable license to use the final Documents on the Project, extensions of the Project, and 
for related uses of the Owner, subject to receipt by Engineer of full payment due and owing 
for all services relating to preparation of the Documents, subject to the following 
limitations: (1) Owner acknowledges that such Documents are not intended or represented 

173

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 7 

to be suitable for use on the Project unless completed by Engineer, or for use or reuse by 
Owner or others on extensions of the Project, on any other project, or for any other use or 
purpose, without written verification or adaptation by Engineer; (2) any such use or reuse, 
or any modification of the Documents, without written verification, completion, or 
adaptation by Engineer, as appropriate for the specific purpose intended, will be at Owner’s 
sole risk and without liability or legal exposure to Engineer or to its officers, directors, 
members, partners, agents, employees, and Consultants; and (3)  such limited license to 
Owner shall not create any rights in third parties. 

C. If Engineer at Owner’s request verifies the suitability of the Documents, completes them, or 
adapts them for extensions of the Project or for any other purpose, then Owner shall 
compensate Engineer at rates or in an amount to be agreed upon by Owner and Engineer. 

6.03 Electronic Transmittals  

A. Owner and Engineer may transmit, and shall accept, Project-related correspondence, 
Documents, text, data, drawings, information, and graphics, in electronic media or digital 
format, either directly, or through access to a secure Project website, in accordance with a 
mutually agreeable protocol.  

B. If this Agreement does not establish protocols for electronic or digital transmittals, then 
Owner and Engineer may jointly develop such protocols.  

C. When transmitting items in electronic media or digital format, the transmitting party makes 
no representations as to long term compatibility, usability, or readability of the items 
resulting from the recipient’s use of software application packages, operating systems, or 
computer hardware differing from those used in the drafting or transmittal of the items, or 
from those established in applicable transmittal protocols. 

6.04 Insurance 

A. Engineer shall procure and maintain insurance as set forth in Exhibit G. Engineer shall cause 
Owner to be listed as an additional insured on any applicable general liability insurance 
policy carried by Engineer.  Engineer shall further require that Consultants procure and 
maintain insurance in appropriate limits and that Consultants list Owner as an additional 
insured. 

B. Owner shall procure and maintain insurance.  

C. Owner shall require Contractor to purchase and maintain policies of insurance covering 
workers' compensation, general liability, motor vehicle damage and injuries, and other 
insurance necessary to protect Owner's and Engineer's interests in the Project.   

D. Owner and Engineer shall each deliver to the other certificates of insurance evidencing the 
coverages indicated in Exhibit G.  Such certificates shall be furnished prior to 
commencement of Engineer’s services and at renewals thereafter during the life of the 
Agreement. 

E. All policies of property insurance relating to the Project, including but not limited to any 
builder’s risk policy, shall allow for waiver of subrogation rights and contain provisions to 

174

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 8 

the effect that in the event of payment of any loss or damage the insurers will have no rights 
of recovery against any insured thereunder or against Engineer or its Consultants. Owner 
and Engineer waive all rights against each other, Contractor, the Consultants, and the 
respective officers, directors, members, partners, employees, agents, consultants, and 
subcontractors of each and any of them, to recover for losses and damages caused by, 
arising out of, or resulting from any of the perils or causes of loss covered by any builder’s 
risk policy and any other property insurance relating to the Project. Owner and Engineer 
shall take appropriate measures in other Project-related contracts to secure waivers of 
rights consistent with those set forth in this paragraph.  

F. All policies of insurance shall contain a provision or endorsement that the coverage afforded 
will not be canceled or reduced in limits by endorsement, and that renewal will not be 
refused, until at least 10 days prior written notice has been given to the primary insured. 
Upon receipt of such notice, the receiving party shall promptly forward a copy of the notice 
to the other party to this Agreement.  

G. At any time, subsequent to the execution of this Agreement, Owner may request that 
Engineer or its Consultants, at Owner’s sole expense, provide additional insurance coverage, 
increased limits, or revised deductibles that are more protective than those specified in 
Exhibit G.  If so requested by Owner, and if commercially available, Engineer shall obtain 
and shall require its Consultants to obtain such additional insurance coverage, different 
limits, or revised deductibles for such periods of time as requested by Owner, and Exhibit G 
will be supplemented to incorporate these requirements. 

6.05 Suspension and Termination 

A. Suspension: 

1. By Owner:  In its sole discretion, Owner may suspend the Project for up to 90 days upon 
seven days written notice to Engineer.   

2. By Engineer:  Engineer may, after giving seven days written notice to Owner, suspend 
services under this Agreement if Owner has failed to pay Engineer for invoiced services 
and expenses, as set forth in Paragraph 4.02.B, or in response to the presence of 
Constituents of Concern at the Site, as set forth in Paragraph 6.10.D.  

3. Force Majeure:  Engineer shall not be responsible for damages or delays in performance 
of its services caused by force majeure events, such as acts of God, pandemics or other 
events beyond its reasonable control.  If Engineer claims that it is delayed based on a force 
majeure event, Engineer shall provide prompt notice to Owner. 

B. Termination:  The obligation to provide further services under this Agreement may be 
terminated: 

1. For cause, 

a. by either party upon 30 days written notice in the event of substantial failure by the 
other party to perform in accordance with the terms hereof through no fault of the 
terminating party. 

175

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 9 

b. by Engineer: 

1) upon seven days written notice if Owner demands that Engineer furnish or 
perform services contrary to Engineer’s responsibilities as a licensed 
professional; or  

2) upon seven days written notice if the Engineer’s services for the Project are 
delayed or suspended for more than 90 days for reasons beyond Engineer’s 
control, or as the result of the presence at the Site of undisclosed or previously 
unknown Constituents of Concern, as set forth in Paragraph 6.10. 

3) Engineer shall have no liability to Owner on account of such termination. 

c. Notwithstanding the foregoing, this Agreement will not terminate under 
Paragraph 6.06.B.1.a if the party receiving such notice begins, within seven days of 
receipt of such notice, to correct its substantial failure to perform and proceeds 
diligently to cure such failure within no more than 30 days of receipt thereof; 
provided, however, that if and to the extent such substantial failure cannot be 
reasonably cured within such 30 day period, and if such party has diligently 
attempted to cure the same and thereafter continues diligently to cure the same, 
then the cure period provided for herein shall extend up to, but in no case more than, 
60 days after the date of receipt of the notice. 

2. For convenience, by Owner effective upon Engineer’s receipt of written notice from 
Owner.   

C. Effective Date of Termination:  The terminating party under Paragraph 6.06.B may, in its 
discretion, set the effective date of termination at a time up to 30 days later than otherwise 
provided to allow Engineer to demobilize personnel and equipment from the Site, to 
complete tasks whose value would otherwise be lost, to prepare notes as to the status of 
completed and uncompleted tasks, and to assemble Project materials in orderly files. 

D. Payments Upon Termination: 

1. In the event of any termination under Paragraph 6.06, Engineer will be entitled to invoice 
Owner and to receive full payment for all services performed or furnished in accordance 
with this Agreement and all Reimbursable Expenses incurred through the effective date 
of termination.  Upon making such payment, Owner shall have the limited right to the use 
of Documents, at Owner’s sole risk, subject to the provisions of Paragraph 6.03. 

2. In the event of termination by Owner for convenience or by Engineer for cause, Engineer 
shall be entitled, in addition to invoicing for those items identified in Paragraph 6.06.D.1, 
to invoice Owner and receive payment of a reasonable amount for services and expenses 
directly attributable to termination, both before and after the effective date of 
termination, such as reassignment of personnel, costs of terminating contracts with 
Engineer’s Consultants, and other related close-out costs, using methods and rates for 
Additional Services as set forth in Exhibit C.  Prior to invoicing, Engineer shall forward to 
Owner the proposed “reasonable amount” and Owner shall have ten days to review and, 
in its discretion, object to such amount, in which case the parties shall endeavor to agree 
upon the “reasonable amount” for such delineated services and expenses. 

176

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
10 

6.06 Controlling Law 

This Agreement is to be governed by the Laws and Regulations of the State of Colorado.  
Venue for any action shall be in Weld County, State of Colorado.  

6.07 Successors, Assigns, and Beneficiaries 

A. Neither Owner nor Engineer may assign, sublet, or transfer any rights under or interest 
(including, but without limitation, money that is due or may become due) in this Agreement 
without the written consent of the other party, except to the extent that any assignment, 
subletting, or transfer is mandated by law.  Unless specifically stated to the contrary in any 
written consent to an assignment, no assignment will release or discharge the assignor from 
any duty or responsibility under this Agreement. 

B. Unless expressly provided otherwise in this Agreement: 

1. Nothing in this Agreement shall be construed to create, impose, or give rise to any duty 
owed by Owner or Engineer to any Constructor, other third-party individual or entity, or 
to any surety for or employee of any of them. 

2. All duties and responsibilities undertaken pursuant to this Agreement will be for the sole 
and exclusive benefit of Owner and Engineer and not for the benefit of any other party.   

3. At the time of negotiation of the Construction Contract Documents, upon written request 
of Engineer, Owner agrees to request that the substance of the provisions of this 
Paragraph 6.08.B appear in the Construction Contract Documents. 

6.08 Dispute Resolution 

A. Owner and Engineer agree to negotiate all disputes between them in good faith for a period 
of 30 days from the date of notice prior to invoking the procedures of Exhibit H or other 
provisions of this Agreement, or exercising their rights at law.   

B. If the parties fail to resolve a dispute through negotiation under Paragraph 6.09.A, then 
either or both may invoke the procedures of Exhibit H.  If Exhibit H is not included, or if no 
dispute resolution method is specified in Exhibit H, then the parties may exercise their rights 
at law.   

6.09 Environmental Condition of Site 

A. Owner represents to Engineer that as of the Effective Date to the best of Owner’s 
knowledge no Constituents of Concern exist at or adjacent to the Site, other than those (i) 
disclosed in writing to Engineer, (ii) regularly occurring or existing at a wastewater 
treatment site or (iii) discovered, or should have been discovered, by Engineer during the 
Engineer’s requisite due diligence conducted prior to the execution of this Agreement.   

B. If Engineer encounters or learns of an undisclosed or unknown Constituent of Concern at 
the Site, then Engineer shall notify (1) Owner and (2) appropriate governmental officials if 
Engineer reasonably concludes that doing so is required by applicable Laws or Regulations. 

177

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
11 

C. If Engineer or any other party encounters, uncovers, or reveals an undisclosed or unknown 
Constituent of Concern, then Owner shall promptly determine whether to retain a qualified 
expert to evaluate such condition or take any necessary corrective action. 

D. If investigative or remedial action, or other professional services, are necessary with respect 
to undisclosed Constituents of Concern, or if investigative or remedial action beyond that 
reasonably contemplated is needed to address a disclosed or known Constituent of 
Concern, then Engineer may, at its option and without liability for consequential or any 
other damages, suspend performance of services on the portion of the Project affected 
thereby until such portion of the Project is no longer affected.  

E. If the presence at the Site of undisclosed or unknown Constituents of Concern adversely 
affects the performance of Engineer’s services under this Agreement, then the Engineer 
shall have the option of (1) accepting an equitable adjustment in its compensation or in the 
time of completion, or both; or (2) terminating this Agreement for cause on seven days’ 
notice. 

F. Owner acknowledges that Engineer is performing professional services for Owner and that 
Engineer is not and shall not be required to become an "owner," “arranger,” “operator,” 
“generator,” or “transporter” of hazardous substances, as defined in the Comprehensive 
Environmental Response, Compensation, and Liability Act (CERCLA), as amended, which are 
or may be encountered at or near the Site in connection with Engineer’s activities under 
this Agreement. 

6.10 Indemnification and Mutual Waiver 

A. Indemnification by Engineer:  To the fullest extent permitted by Laws and Regulations, as 
allowed by parties to a contract, Engineer shall indemnify and hold harmless Owner, and 
Owner’s officers, directors, members, partners, agents, consultants, and employees, from 
losses, damages, and judgments (including reasonable consultants’ and attorneys’ fees and 
expenses) arising from or relating to the Project, but only to the extent and for an amount 
represented by the degree or percentage of negligence or fault attributable to the Engineer 
or Engineer’s officers, directors, members, partners, agents, employees, or Consultants, as 
may be determined pursuant to Section 13-50.5-102(8)(c), C.R.S.  

B. No Defense Obligation:  The indemnification commitment in this Agreement does not 
include a defense obligation by the indemnitor unless such obligation is expressly stated. 

C. Percentage Share of Negligence:  To the fullest extent permitted by Laws and Regulations,  
a party’s total liability to  the other party and anyone claiming by, through, or under the 
other party for any  cost, loss, or damages caused in part by the negligence of the party and 
in part by the negligence of  the other party or any other negligent entity or individual, shall 
not exceed the percentage share that the party’s negligence bears to the total negligence 
of Owner, Engineer, and all other negligent entities and individuals. 

D. Mutual Waiver:  To the fullest extent permitted by Laws and Regulations, Owner and 
Engineer waive against each other, and the other’s employees, officers, directors, members, 
agents, insurers, partners, and consultants, any and all claims for or entitlement to special, 

178

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
12 

incidental, indirect, or consequential damages arising out of, resulting from, or in any way 
related to this Agreement or the Project, from any cause or causes.   

6.11 Records Retention 

A. Engineer shall maintain on file in legible form, for a period of five years following completion 
or termination of its services, all Documents, records (including cost records), and design 
calculations related to Engineer’s services or pertinent to Engineer’s performance under this 
Agreement.  Upon Owner’s request, Engineer shall provide a copy of any such item to 
Owner at cost. 

B. Engineer recognizes and agrees that Owner is a public entity subject to the provisions of the 
Colorado Open Records Act, C.R.S. §§ 24-72-200.1, et seq. (“CORA”), and that Owner may 
be required to disclose Documents, records (including cost records), and design calculations 
pursuant to CORA. 

6.12 Miscellaneous Provisions  

A. Notices:  Any notice required under this Agreement will be in writing, addressed to the 
appropriate party at its address on the signature page and given personally, by registered 
or certified mail postage prepaid, or by a commercial courier service.  All notices shall be 
effective upon the date of receipt.  Notwithstanding the foregoing, notice may be provided 
by electronic mail (“E-mail”) on the condition that the receiving party acknowledges receipt 
of the E-mail and does not, upon such acknowledgment, object to the form of notice. 

B. Survival:  All express representations, waivers, indemnifications, and limitations of liability 
included in this Agreement will survive its completion or termination for any reason. 

C. Severability:  Any provision or part of the Agreement held to be void or unenforceable under 
any Laws or Regulations shall be deemed stricken, and all remaining provisions shall 
continue to be valid and binding upon Owner and Engineer, which agree that the Agreement 
shall be reformed to replace such stricken provision or part thereof with a valid and 
enforceable provision that comes as close as possible to expressing the intention of the 
stricken provision. 

D. Waiver:  A party’s non-enforcement of any provision shall not constitute a waiver of that 
provision, nor shall it affect the enforceability of that provision or of the remainder of this 
Agreement. 

ARTICLE 7 –  DEFINITIONS 

7.01 Defined Terms 

A. Wherever used in this Agreement (including the Exhibits hereto) terms (including the 
singular and plural forms) printed with initial capital letters have the meanings indicated in 
the text above, in the exhibits, or in the following definitions: 

179

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
13 

1. Addenda—Written or graphic instruments issued prior to the opening of bids which 
clarify, correct, or change the bidding requirements or the proposed Construction 
Contract Documents. 

2. Additional Services—The services to be performed for or furnished to Owner by Engineer 
in accordance with Part 2 of Exhibit A of this Agreement. 

3. Agreement—This written contract for professional services between Owner and Engineer, 
including all exhibits identified in Paragraph 8.01 and any duly executed amendments. 

4. Application for Payment—The form acceptable to Engineer which is to be used by 
Contractor during the course of the Work in requesting progress or final payments and 
which is to be accompanied by such supporting documentation as is required by the 
Construction Contract. 

5. Basic Services—The services to be performed for or furnished to Owner by Engineer in 
accordance with Part 1 of Exhibit A of this Agreement. 

6. Change Order—A document which is signed by Contractor and Owner and authorizes an 
addition, deletion, or revision in the Work or an adjustment in the Construction Contract 
Price or the Construction Contract Times, or other revision to the Construction Contract, 
issued on or after the effective date of the Construction Contract.  

7. Change Proposal—A written request by Contractor, duly submitted in compliance with 
the procedural requirements set forth in the Construction Contract, seeking an 
adjustment in Construction Contract Price or Construction Contract Times, or both; 
contesting an initial decision by Engineer concerning the requirements of the Construction 
Contract Documents or the acceptability of Work under the Construction Contract 
Documents; challenging a set-off against payments due; or seeking other relief with 
respect to the terms of the Construction Contract. 

8. Constituent of Concern—Asbestos, petroleum, radioactive material, polychlorinated 
biphenyls (PCBs), hazardous waste, and any substance, product, waste, or other material 
of any nature whatsoever that is or becomes listed, regulated, or addressed pursuant to 
(a) the Comprehensive Environmental Response, Compensation and Liability Act, 42 
U.S.C. §§9601 et seq. (“CERCLA”); (b) the Hazardous Materials Transportation Act, 49 
U.S.C. §§5501 et seq.; (c) the Resource Conservation and Recovery Act, 42 U.S.C. §§6901 
et seq. (“RCRA”); (d) the Toxic Substances Control Act, 15 U.S.C. §§2601 et seq.; (e) the 
Clean Water Act, 33 U.S.C. §§1251 et seq.; (f) the Clean Air Act, 42 U.S.C. §§7401 et seq.; 
or (g) any other federal, State, or local statute, law, rule, regulation, ordinance, resolution, 
code, order, or decree regulating, relating to, or imposing liability or standards of conduct 
concerning, any hazardous, toxic, or dangerous waste, substance, or material. 

9. Construction Contract—The entire and integrated written contract between the Owner 
and Contractor concerning the Work. 

10. Construction Contract Documents—Those items designated as “Contract Documents” in 
the Construction Contract, and which together comprise the Construction Contract.   

180

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
14 

11. Construction Contract Price—The money that Owner has agreed to pay Contractor for 
completion of the Work in accordance with the Construction Contract Documents. 

12. Construction Contract Times—The number of days or the dates by which Contractor shall:  
(a) achieve milestones, if any, in the Construction Contract; (b) achieve Substantial 
Completion; and (c) complete the Work.  

13. Construction Cost—The cost to Owner of the construction of those portions of the entire 
Project designed or specified by or for Engineer under this Agreement, including 
construction labor, services, materials, equipment, insurance, and bonding costs, and 
allowances for contingencies.  Construction Cost does not include costs of services of 
Engineer or other design professionals and consultants; cost of land or rights-of-way, or 
compensation for damages to property; Owner’s costs for legal, accounting, insurance 
counseling, or auditing services; interest or financing charges incurred in connection with 
the Project; or the cost of other services to be provided by others to Owner. Construction 
Cost is one of the items comprising Total Project Costs. 

14. Constructor—Any person or entity (not including the Engineer, its employees, agents, 
representatives, and Consultants), performing or supporting construction activities 
relating to the Project, including but not limited to Contractors, Subcontractors, Suppliers, 
Owner’s work forces, utility companies, other contractors, construction managers, testing 
firms, shippers, and truckers, and the employees, agents, and representatives of any or all 
of them.  

15. Consultants—Individuals or entities having a contract with Engineer to furnish services 
with respect to this Project as Engineer’s independent professional associates and 
consultants; subcontractors; or vendors.  

16. Contractor—The entity or individual with which Owner enters into a Construction 
Contract. 

17. Documents—Data, reports, Drawings, Specifications, Record Drawings, building 
information models, civil integrated management models, and other deliverables, 
whether in printed or electronic format, provided or furnished in appropriate phases by 
Engineer to Owner pursuant to this Agreement. 

18. Drawings—That part of the Construction Contract Documents that graphically shows the 
scope, extent, and character of the Work to be performed by Contractor.   

19. Effective Date—The date indicated in this Agreement on which it becomes effective, but 
if no such date is indicated, the date on which this Agreement is signed and delivered by 
the last of the parties to sign and deliver. 

20. Engineer—The individual or entity named as such in this Agreement. 

21. Field Order—A written order issued by Engineer which requires minor changes in the 
Work but does not change the Construction Contract Price or the Construction Contract 
Times. 

181

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
15 

22. Laws and Regulations; Laws or Regulations—Any and all applicable laws, statutes, rules, 
regulations, ordinances, codes, and orders of any and all governmental bodies, agencies, 
authorities, and courts having jurisdiction. 

23. Owner—The individual or entity named as such in this Agreement and for which 
Engineer's services are to be performed.  Unless indicated otherwise, this is the same 
individual or entity that will enter into any Construction Contracts concerning the Project. 

24. Project—The total undertaking to be accomplished for Owner by engineers, contractors, 
and others, including planning, study, design, construction, testing, commissioning, and 
start-up, and of which the services to be performed or furnished by Engineer under this 
Agreement are a part. 

25. Record Drawings—Drawings depicting the completed Project, or a specific portion of the 
completed Project, based on Contractor's record copy of all Drawings, Specifications, 
Addenda, Change Orders, Work Change Directives, Field Orders, and written 
interpretations and clarifications, as delivered to Engineer and annotated by Contractor 
to show changes made during construction. 

26. Reimbursable Expenses—The expenses incurred directly by Engineer in connection with 
the performing or furnishing of Basic Services and Additional Services for the Project.  

27. Resident Project Representative—The authorized representative of Engineer assigned to 
assist Engineer at the Site during the Construction Phase.  As used herein, the term 
Resident Project Representative or "RPR" includes any assistants or field staff of Resident 
Project Representative. The duties and responsibilities of the Resident Project 
Representative, if any, are as set forth in Exhibit D.  

28. Samples—Physical examples of materials, equipment, or workmanship that are 
representative of some portion of the Work and that establish the standards by which 
such portion of the Work will be judged. 

29. Shop Drawings—All drawings, diagrams, illustrations, schedules, and other data or 
information that are specifically prepared or assembled by or for Contractor and 
submitted by Contractor to illustrate some portion of the Work. Shop Drawings, whether 
approved or not, are not Drawings and are not Construction Contract Documents. 

30. Site—Lands or areas to be indicated in the Construction Contract Documents as being 
furnished by Owner upon which the Work is to be performed, including rights-of-way and 
easements, and such other lands furnished by Owner which are designated for the use of 
Contractor. 

31. Specifications—The part of the Construction Contract Documents that consists of written 
requirements for materials, equipment, systems, standards, and workmanship as applied 
to the Work, and certain administrative requirements and procedural matters applicable 
to the Work.  

32. Subcontractor—An individual or entity having a direct contract with Contractor or with 
any other Subcontractor for the performance of a part of the Work.  

182

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
16 

33. Substantial Completion—The time at which the Work (or a specified part thereof) has 
progressed to the point where, in the opinion of Engineer, the Work (or a specified part 
thereof) is sufficiently complete, in accordance with the Construction Contract 
Documents, so that the Work (or a specified part thereof) can be utilized for the purposes 
for which it is intended. The terms “substantially complete” and “substantially completed” 
as applied to all or part of the Work refer to Substantial Completion thereof. 

34. Supplier—A manufacturer, fabricator, supplier, distributor, materialman, or vendor 
having a direct contract with Contractor or with any Subcontractor to furnish materials or 
equipment to be incorporated in the Work by Contractor or a Subcontractor. 

35. Total Project Costs—The total cost of planning, studying, designing, constructing, testing, 
commissioning, and start-up of the Project, including Construction Cost and all other 
Project labor, services, materials, equipment, insurance, and bonding costs, allowances 
for contingencies, and the total costs of services of Engineer or other design professionals 
and consultants, together with such other Project-related costs that Owner furnishes for 
inclusion, including but not limited to cost of land, rights-of-way, compensation for 
damages to properties, Owner’s costs for legal, accounting, insurance counseling, and 
auditing services, interest and financing charges incurred in connection with the Project, 
and the cost of other services to be provided by others to Owner.  

36. Work—The entire construction or the various separately identifiable parts thereof 
required to be provided under the Construction Contract Documents.  Work includes and 
is the result of performing or providing all labor, services, and documentation necessary 
to produce such construction; furnishing, installing, and incorporating all materials and 
equipment into such construction; and may include related services such as testing, start-
up, and commissioning, all as required by the Construction Contract Documents. 

37. Work Change Directive—A written directive to Contractor issued on or after the effective 
date of the Construction Contract, signed by Owner and recommended by Engineer, 
ordering an addition, deletion, or revision in the Work. 

B. Day: 

1. The word “day” means a calendar day of 24 hours measured from midnight to the next 
midnight. 

ARTICLE 8 –  EXHIBITS AND SPECIAL PROVISIONS 

8.01 Exhibits Included: 

A. Exhibit A, Engineer’s Services.  

B. Exhibit B, Owner’s Responsibilities.  

C. Exhibit C, Payments to Engineer for Services and Reimbursable Expenses.  

D. Exhibit G, Insurance.  

E. Exhibit H, Dispute Resolution.  

183

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
17 

F. Exhibit K, Amendment to Owner-Engineer Agreement.  

 
8.02 Total Agreement 

A. This Agreement, (together with the exhibits included above) constitutes the entire 
agreement between Owner and Engineer and supersedes all prior written or oral 
understandings.  This Agreement may only be amended, supplemented, modified, or 
canceled by a written instrument duly executed by both parties. Amendments should be 
based whenever possible on the format of Exhibit K to this Agreement. 

8.03 Designated Representatives 

A. With the execution of this Agreement, Engineer and Owner shall designate specific 
individuals to act as Engineer’s and Owner’s representatives with respect to the services to 
be performed or furnished by Engineer and responsibilities of Owner under this Agreement.  
Such an individual shall have authority to transmit instructions, receive information, and 
render decisions relative to this Agreement on behalf of the respective party whom the 
individual represents.  

8.04 Engineer's Certifications 

A. Engineer certifies that it has not engaged in corrupt, fraudulent, or coercive practices in 
competing for or in executing the Agreement.  For the purposes of this Paragraph 8.04: 

1. "corrupt practice" means the offering, giving, receiving, or soliciting of anything of value 
likely to influence the action of a public official in the selection process or in the 
Agreement execution; 

2. "fraudulent practice" means an intentional misrepresentation of facts made (a) to 
influence the selection process or the execution of the Agreement to the detriment of 
Owner, or (b) to deprive Owner of the benefits of free and open competition; 

3. "coercive practice" means harming or threatening to harm, directly or indirectly, persons 
or their property to influence their participation in the selection process or affect the 
execution of the Agreement. 

8.05 Governmental Immunity 

A. Nothing contained in this Agreement shall be construed as a waiver of the limitations on 
damages or any of the privileges, immunities or defenses provided to, or enjoyed by, Owner 
under common law or pursuant to statute, including but not limited to the Colorado 
Governmental Immunity Act, §§ 24-10-101 et seq., C.R.S., as may be amended from time to 
time. 

8.06 Appropriation of Funds 

A. Pursuant to C.R.S. § 24-91-103.6, as may be amended from time to time, Owner has 
appropriated the money necessary to fund this Project and compensate the Engineer as set 
forth herein.  No change order or other form of directive shall be issued by Owner requiring 
additional compensable work to be performed by Engineer, which causes the aggregate 

184

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
18 

amount payable under this Agreement to exceed the amount appropriated for the original 
contract amount, unless the Engineer is given written assurance by Owner that lawful 
appropriations have been made by Owner to cover the cost of the additional work or unless 
such work is covered under the remedy-granting provisions of this Agreement. 

B. Pursuant to C.R.S. § 29-1-110, as may be amended from time to time, financial obligations 
of Owner payable as set forth herein, after the current fiscal year, are contingent upon funds 
for that purpose being appropriated, budgeted, and otherwise made available.  This 
Agreement shall be terminated effective January 1 of the first fiscal year for which funds are 
not appropriated. 

8.07 Costs and Attorney’s Fees 

A. In the event of litigation enforcing or interpreting the terms of the Agreement, the prevailing 
party shall be entitled an award of reasonable attorney fees adjudicated to be damages and 
all costs of suit, including expert witness fees, court reporter fees and similar litigation 
expenses, except that Owner shall only be required to pay such fees to the extent permitted 
by law considering the limitations set forth in the Colorado Constitution, the Johnstown 
Home Rule Charter and Colorado statues, including, but not limited to, those relating to 
budgeting and appropriations. 

  

185

Item #12.



 

 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                             and American Society of Civil Engineers.  All rights reserved.                                                         Page 
19 

IN WITNESS WHEREOF, the parties hereto have executed this Agreement, the Effective Date of which is 
indicated on page 1. 
 

Owner: [            ]  Engineer:  BlueWater Engineering Ltd. 
   

By:   By:  

Print name: Gary Lebsack  Print name:  Brian Daw 
Title:  Mayor  Title:  Principal 

Date Signed:  [            ]  Date Signed:   

 
ATTEST: 
 
__________________________________________ 
Diana Seele, Town Clerk 
 

  
 Engineer License or Firm's Certificate No. (if required):  

          
 State of:   

   
Address for Owner’s receipt of notices:  Address for Engineer’s receipt of notices: 
Town of Johnstown 
450 S. Parish Avenue 
Johnstown, CO 80534 

 333 Elm Street 
Denver, Colorado 80220           

    

   

Designated Representative (Paragraph 8.03.A):  Designated Representative (Paragraph 8.03.A): 
Matt LeCerf [            ]  Brian C. Daw, PE  
Title: Town Manager [            ]  Title: Principal             

Phone Number: 970-587-4664[            ]  Phone Number: 303-249-7510         

E-Mail Address: mlecerf@townofjohnstown.com  E-Mail Address: bdaw@bluewatereng-co.com            

 
 

STATE OF COLORADO) 
                                         ) ss 
COUNTY OF _________) 
 
 
SUBSCRIBED AND SWORN to before me this _____day of __________, 2022, by Brian C. Daw 
as the Principal of BlueWater Engineering Ltd. 
 
 
 WITNESS my hand and official seal. 
 
 My commission expires: __________________________ 
 
                                                                          ______________________________ 
                                                                          Notary Public 

186

Item #12.



 

Exhibit A – Engineer’s Services 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                            and American Society of Civil Engineers.  All rights reserved.                                                         Page 1 

This is EXHIBIT A, consisting of [    ] pages, 
referred to in and part of the Agreement 
between Owner and Engineer for Professional 

Services dated  [            ]. 

Engineer’s Services 

 
Article 1 of the Agreement is supplemented to include the following agreement of the parties.   
 
Engineer shall provide Basic and Additional Services as set forth in the attached Table. 
 

PART 1 – BASIC SERVICES  

The Town is currently expanding the Johnstown Water Treatment Plant (WTP) [“the Project”].  The design 
contract will be transitioning to a progressive design-build contract with Burns & McDonnell (Design Builder 
or DB).   This scope of work defines the tasks associated with the Owner’s Representative (OR) services for 
the project through Phase 1.  Phase 1 is defined as the design period up to the agreement of a guaranteed 
maximum price and completion of the Issued for Construction (IFC) design documents. 

1. Task Series 100:  Project Coordination 
Project Coordination will generally consist of coordinating project management responsibilities with the 
Town and providing oversight and monitoring of the Project.  Activities will consist of providing oversight of 
the DB’s activities; providing input on managing the overall Project’s scope, schedule and budget; 
coordinating with the Town to provide timely input to the DB for design; facilitate decisions by the Town 
regarding Project issues; and, preparing monthly Project status  reports for the Town. 
101: Project Management  
The OR Project Manager will provide oversight and monitoring of the Project activities and coordinate with 
the Town to facilitate decisions, changes and correspondence with the DB. Specific activities consist of: 

 Reviewing and tracking overall Project scope, schedule and cost categories representing the Total 

Project Costs including design activities, construction-phase costs, additional services by the DB 

or independent consultants, and other similar Project costs. 

 Tracking determined Project-level line items, encumbered funds, spent to date and forecast to 

complete costs.   

 Monitoring progress and performance of the DB’s scope, budget and schedule on behalf of the 

Town, and implementing contract administration obligations, e.g. invoice approval, negotiating 

amendments. 

 Preparing monthly Project design phase status reports and submitting to the Town for review. 

 Maintaining a risk register that outlines design and construction risks identified at the design 

review workshops. The OR will identify risk mitigation strategies for each identified risk to help 

control cost, schedule and/or quality for the Town’s consideration.   

 Monitoring progress of permitting requirements based on the matrix provided by the DB and 

coordinating with the DB to provide the Town’s input and/or information for formalizing permit 

submittals to authorities having jurisdiction, e.g. CDPHE, Weld and/or Larimer Counties, and the 

Town of Johnstown building, public works and other departments. 

 Assisting the Town with preparing permit applications not to be otherwise prepared by the DB or 

the general contractor selected to construct the Project.  OR assumes that permit matrix prepared 

by the DB will outline the required local permits for the Town. 

187

Item #12.



 

Exhibit A – Engineer’s Services 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                            and American Society of Civil Engineers.  All rights reserved.                                                         Page 2 

 Managing requests for and preparing scopes for additional services or studies to be provided by 

the DB, other independent consultants, or the OR. 

Progress reports will be prepared monthly following review of the DB’s invoice and progress report for the 
preceding period.  The progress report will identify work accomplished during the invoiced period, work 
planned for the next period, budget summary for both the design and project-level, and schedule progress.  
The reports will be provided to Town staff for review and distribution. The Phase 1 DB budget will be tracked 
electronically using a schedule of values or design fee breakdown provided by the Town for the DB contract.  
The DB monthly progress invoices and reports will be used to update the electronic budget tracking 
spreadsheet.    
Preparation of requests or scopes for services or studies to be provided by the DB are not included, i.e. 
CDPHE construction approval permit, geotechnical investigation, and feature and topographic surveying are 
not included in OR’s scope of services. 
102: Coordination Meetings with Town 
This task consists of an initial Kickoff Meeting and biweekly status meetings between the Town and OR.  

 The Town/OR Kickoff Meeting (Internal Kickoff Meeting) will be facilitated by the OR at the Town’s 

offices to initiate the project, review past progress from the Town’s perspective, identify Project 

goals and identify sources of data or other inputs reasonably required for the OR to perform its 

services. 

o The OR will provide meeting notes detailing key items discussed, action items, and 

decisions.  Internal Action Item and Decision Logs will be prepared to facilitate follow up 

of key issues requiring follow-up or correspondence with the DB. 

o The meeting will be held immediately following execution of the contract and prior to the 

OR’s engagement in design phase . 

 The OR Project Manager will meet biweekly with the Town’s Project Manager at the Town’s 

offices to review the status of the Project, exchange ideas, discuss issues or concerns, facilitate 

decisions, and coordinate correspondence with the DB and other independent consultants 

providing services to the Town for the Project.  

o The OR will provide a standing agenda and update Action Item and Decision Logs following 

the meetings. 

o Progress with design deliverables, schedule control and contract administration  will be 

reviewed.   

Monthly Project progress reports will be coordinated with the Town for issue following the meetings. 
103: Miscellaneous Stakeholder Meeting Allowance 
An allowance budget of $2,400 is allocated for additional meetings not identified in the Scope of Services.  
Examples of additional meetings are presentations to the Town’s Council or other stakeholders.  The Town 
will authorize use of any hours for additional meetings at its discretion by email correspondence. 

2. Task Series 200:  Phase 1 Design Oversight 
201: Design Integration Kickoff Meeting 
A Design Integration Kickoff Meeting will be held at the Town’s office with the Town, OR, and DB to integrate 
the OR into the project, introduce team members, review scope and schedule, discuss roles and 
responsibilities and facilitate team building.  This Kickoff Meeting will be led by the OR and is planned for a 
two-hour session and will be attended by the OR Project Manager and Project Technical Lead.  Meeting 
notes will be prepared by the OR team.  

188

Item #12.



 

Exhibit A – Engineer’s Services 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                            and American Society of Civil Engineers.  All rights reserved.                                                         Page 3 

202: Town Operations/Engineering Coordination  
The OR will coordinate the Town’s engineering and operations staff to solicit input to the design, identify 
key issues to be addressed by the DB and coordinate with the DB to address and/or incorporate the Town’s 
input and preferences into the Project.  The OR will facilitate the Town’s input via scheduled meetings 
following the OR and Town review of the 60% and 90% design documents and will review: 

 Major equipment, potential maintenance needs, warranties specified in the design documents, 

and spares. Ease of operations and maintenance will be prioritized with the Town’s operations 

and engineering staff and comments provided to the DB for their response and/or incorporation 

into the Project. 

 The OR will facilitate a walk-through of the 60% and 90% design documents to incorporate staff 

comments and concerns.   A Navisworks 3D model will be requested from the DB to review with 

staff, if a model is to be provided by the DB by contract. 

203: Biweekly Design Workshops and Review Meetings 
The OR will provide the following activities in coordination with the Town for overseeing design progression 
by the DB: 

 The OR will virtually participate in biweekly project review meetings with the Town and DB.  The 

OR Project Manager and/or Project Technical Lead will attend each biweekly meeting to provide 

oversight of design progression, discuss major decisions and provide input on design intent for 

the Town’s and DB’s consideration.   

o The OR will facilitate decisions or input from the Town required for the design, review 

meeting minutes prepared by the DB for consistency with the topics discussed, identify 

additional design considerations or provide input, and track decisions versus budget and 

schedule. 

o The OR will update the Town’s internal action item log for items to be coordinated 

between the OR and the Town for providing input or direction to the DB. 

 The  OR will participate in Biweekly Design Workshops hosted by the DB.  The OR Project Manager 

and Project Technical Lead will attend, and allocate time for OR Discipline Leads to attend as 

needed for specific design topics such as instrumentation and controls.  It is anticipated that the 

DB will provide an agenda to the Town and OR prior to each workshop to allow OR to determine 

attendance by the OR Discipline Leads. 

o The OR will participate in each workshop, provide input on design issues, review notes 

and design decision logs, and coordinate with the Town’s staff for providing input and 

responses to action items.  Workshop progress will be tracked against the project 

schedule. 

204:  Monthly Design Workshops Allowance 
A budget allowance of $6,320 has been allocated for intermittent participation by OR Discipline Leads to 
coordinate review comments and specific design decisions with the DB.  The OR and Town will coordinate 
attendance with the DB to address specific discipline items requiring input by OR’s Discipline Leads. 
205: 30% Design Package Review and Workshop 
The OR will perform the following activities to provide the Town with technical support during the DB’s 
progression from the 30% design to the 60% design package: 

 The OR will review technical memoranda (TM) and the Basis of Design Report (BODR) associated 

with the WTP design.  Technical memoranda are expected to include TM 1 through TM 3 as 

referenced in the BODR and two pilot study reports.  The Town will also provide additional TMs 

189

Item #12.



 

Exhibit A – Engineer’s Services 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                            and American Society of Civil Engineers.  All rights reserved.                                                         Page 4 

related to the taste and odor study that identified compounds of interest and treatment 

approaches. 

o The OR will provide electronic review comments in a comment tracking document for 

review with the Town, and coordinate responses and/or incorporation of comments by 

DB in the design documents. 

 The OR will provide a multi-disciplinary review of the 30% Design Package provided by the DB.  

Reviews will generally consist of noting completeness and general conformance with Town 

requirements and goals, industry design standards, design intent, WTP functionality, CDPHE 

design criteria and guidelines, and suggested value engineering ideas.  The OR will incorporate 

comments into a single electronic design tracking document for review with the Town.  The OR 

will facilitate decisions required by the Town and track responses to the review comments with 

the DB. 

o The OR Project Manager and Project Technical Lead will attend a design progression 

workshop hosted by the DB to discuss OR and Town review comments, providing input 

into the design basis as required. 

o The OR Project Manager and Project Technical Lead will participate in a dedicated value 

engineering workshop with the Town and DB to review suggestions and ideas and 

coordinate items and key decisions for including in the 60% design . 

o The OR assumes that the DB is responsible for leading the workshops and preparing 

meeting notes per their authorized scope. 

o The OR Discipline Leads will virtually attend portions of the meeting relevant to their 

discipline, as the need arises. 

The OR is expressly not providing QAQC review of design assumptions, calculations, or other documents for 
which the responsible engineer is required to provide and/or document for meeting applicable codes and 
regulations.  The OR assumes that all such QAQC is completed by the DB through their quality management 
program and that the DB responsible engineers will provide all necessary seals and signatures for design 
documents. 
206: 60% Design Package Review and Workshop 
OR will provide a multi-disciplinary review of the 60% Design Package provided by the DB.  Review will consist 
of compliance with Town requirements and goals industry design standards, compliance to CDPHE design 
criteria and guidelines, review detailed design against design criteria established in the BODR, and provide 
constructability reviews.   The OR will incorporate comments into a single electronic design tracking 
document for review with the Town.  The OR will facilitate decisions required by the Town and track 
responses to the review comments with the DB. 
The OR will also review and comment on cost comparisons of chemical usage and analysis to assess the 
estimated long-term operations and maintenance costs of the Project.  Chemical consumption calculations 
are assumed to be prepared, checked and provided by the DB. 
The OR Project Manager and Project Technical Lead will attend the 60% Design Document review workshop 
hosted by the DB and discuss compiled OR/Town comments, providing input into the design basis as 
required.  The OR assumes that the DB is responsible for leading the workshop and preparing meeting 
minutes per their authorized scope.  The OR Discipline Leads will virtually attend portions of the meeting 
relevant to their discipline, as the need arises. 
The OR is expressly not providing QAQC review of design assumptions, calculations, or other documents for 
which the responsible engineer is required to provide and/or document for meeting applicable codes and 
regulations.  The OR assumes that all such QAQC is completed by the DB through their quality management 

190

Item #12.



 

Exhibit A – Engineer’s Services 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                            and American Society of Civil Engineers.  All rights reserved.                                                         Page 5 

program and that the DB responsible engineers will provide all necessary seals and signatures for design 
documents. 
207: 90% Design Package Review and Workshop 
OR will provide a multi-disciplinary review of the 90% Design Package provided by the DB.  Review will consist 
of compliance with Town requirements and goals industry design standards, compliance to CDPHE design 
criteria and guidelines, review detailed design against design criteria established in the BODR, and provide 
constructability reviews.  The OR will incorporate comments into a single electronic design tracking 
document for review with the Town.  The OR will facilitate decisions required by the Town and track 
responses to the review comments with the DB. 
The OR will also update the review of the cost comparisons of chemical usage and meet with Johnstown  
staff on long-term operations and maintenance costs in the capital design of the WTP during a monthly 
meeting.  Chemical consumption calculations will be provided by the DB. 
The OR Project Manager and Project Technical Lead will attend the 90% Design Document review workshop 
hosted by the DB and discuss compiled OR/Town comments, providing input into the design basis as 
required.  The OR assumes that the DB is responsible for leading the workshop and preparing meeting 
minutes per their authorized scope.  The OR Discipline Leads will virtually attend portions of the meeting 
relevant to their discipline, as the need arises. 
The OR is expressly not providing QAQC review of design assumptions, calculations, or other documents for 
which the responsible engineer is required to provide and/or document for meeting applicable codes and 
regulations.  The OR assumes that all such QAQC is completed by the DB through their quality management 
program and that the DB responsible engineers will provide all necessary seals and signatures for design 
documents. 
208:  Issued for Construction Design Package Review and Workshop 
The OR will provide a multi-disciplinary review of the IFC Design Package provided by the DB.  Review will 
consist of compliance with Town requirements and goals industry design standards, compliance to CDPHE 
design criteria and guidelines, review detailed design against design criteria established in the BODR, and 
provide constructability reviews.  The OR will incorporate comments into a single electronic design tracking 
document for review with the Town.  The OR will facilitate decisions required by the Town and track 
responses to the review comments with the DB. 
The OR Project Manager and Project Technical Lead will attend the IFC Design Document review workshop 
hosted by the DB and discuss compiled OR/Town comments, providing input into the design basis as 
required.  The OR assumes that the DB is responsible for leading the workshop and preparing meeting 
minutes per their authorized scope.  The OR Discipline Leads will virtually attend portions of the meeting 
relevant to their discipline, as the need arises. 
The OR is expressly not providing QAQC review of design assumptions, calculations, or other documents for 
which the responsible engineer is required to provide and/or document for meeting applicable codes and 
regulations.  The OR assumes that all such QAQC is completed by the DB through their quality management 
program and that the DB responsible engineers will provide all necessary seals and signatures for design 
documents. 
209:  Asset ID Management Coordination 

The OR will prepare information on asset inventory numbering approaches as a basis for 
implementing throughout the Town’s system(s).   A review meeting will be facilitated by the OR  
to outline options for a plant-wide inventory tagging system to be incorporated into the design 
by the DB.  The OR will prepare a summary TM providing details for the plan to be completed in 
parallel with the 60% Design Documents. 

3. Task Series 300:  Pre-Construction Services 
301: Construction Delivery Method Review 
The OR will review the proposed Design Build Institute of America (DBIA) contract for progressive design-
build services to be provided by the DB.  Comments will be provided via email and virtual meetings to the 

191

Item #12.



 

Exhibit A – Engineer’s Services 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                            and American Society of Civil Engineers.  All rights reserved.                                                         Page 6 

Town for consideration in negotiation of the contract with the DB.  The OR will support the Town as the 
contract is finalized to answer further questions or provide information on specific clauses and potential 
implications to the Project. 
The OR will assist Town with reviewing the scope of construction contract and identifying opportunities for 
cost-savings or overlap from the current DB design contract. 
302: Procurement and Construction Phasing 
The project schedule provided by the DB will be reviewed for phasing of the construction to minimize 
interruptions to operations and meet the Town’s goals for startup.  Construction phasing suggestions will be 
reviewed with the DB at the schedule design workshops.   The DB will modify the construction schedule and 
implement early construction or procurement packages as agreed upon with the Town. 

 Coordinate with DB to identify long-lead equipment and materials that may impact the timely 

construction of the Project. Prepare a list of proposed early procurement equipment and 

materials for the Town’s consideration. 

 Review the DB’s schedule and prepare recommendations for procuring equipment to meet 

project schedules.  

PART 2 – ADDITIONAL SERVICES 

Upon mutual written agreement of the Parties, in the form of an amendment to this Agreement as set forth 
in Exhibit K, Engineer may provide Additional Services to Owner. 
 

 

192

Item #12.



Exhibit B – Owner's Responsibilities 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                            and American Society of Civil Engineers.  All rights reserved.                                                        Page 1 

This is EXHIBIT B, consisting of [    ] pages, 
referred to in and part of the Agreement 
between Owner and Engineer for Professional 

Services dated [            ]. 
 

Owner’s Responsibilities 

 
Article 2 of the Agreement is supplemented to include the following agreement of the parties. 
 
B2.01 In addition to other responsibilities of Owner as set forth in this Agreement, Owner shall at its 

expense: 
 

A. Provide Engineer with all criteria and full information as to Owner’s requirements for the 
Project, including design objectives and constraints, space, capacity and performance 
requirements, flexibility, and expandability, and any budgetary limitations.  

B. Furnish to Engineer any other available information pertinent to the Project including reports 
and data relative to previous designs, construction, or investigation at or adjacent to the Site. 

C. Following Engineer’s assessment of initially-available Project information and data and upon 
Engineer’s request, obtain, furnish, or otherwise make available (if necessary through title 
searches, or retention of specialists or consultants) such additional Project-related information 
and data as is reasonably required to enable Engineer to complete its Basic and Additional 
Services.  Such additional information or data would generally include the following: 

1. Property descriptions. 

2. Zoning, deed, and other land use restrictions. 

3. Utility and topographic mapping and surveys. 

4. Property, boundary, easement, right-of-way, and other special surveys or data, including 
establishing relevant reference points. 

5. Explorations and tests of subsurface conditions at or adjacent to the Site; geotechnical 
reports and investigations; drawings of physical conditions relating to existing surface or 
subsurface structures at the Site; hydrographic surveys, laboratory tests and inspections 
of samples, materials, and equipment; with appropriate professional interpretation of 
such information or data.  

6. Environmental assessments, audits, investigations, and impact statements, and other 
relevant environmental, historical, or cultural studies relevant to the Project, the Site, and 
adjacent areas. 

7. Data or consultations as required for the Project but not otherwise identified in this 
Agreement. 

D. Arrange for safe access to and make all provisions for Engineer to enter upon public property 
as required for Engineer to perform services under the Agreement. 

193

Item #12.



 

 

Exhibit B – Owner's Responsibilities 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                   and American Society of Civil Engineers.  All rights reserved.                                                  Page 2 

E. Recognizing and acknowledging that Engineer's services and expertise do not include the 
following services, provide, as required for the Project: 

1. Accounting, bond and financial advisory (including, if applicable, “municipal advisor” 
services as described in Section 975 of the Dodd-Frank Wall Street Reform and Consumer 
Protection Act (2010) and the municipal advisor registration rules issued by the Securities 
and Exchange Commission), independent cost estimating, and insurance counseling 
services. 

2. Legal services with regard to issues pertaining to the Project as Owner requires, 
Contractor raises, or Engineer reasonably requests. 

3. Such auditing services as Owner requires to ascertain how or for what purpose the Design-
Builder, Owner’s independent consultants, and/or Contractor has used the money paid. 

F. Provide the services of an independent testing laboratory to perform all inspections, tests, and 
approvals of samples, materials, and equipment required by the Construction Contract 
Documents (other than those required to be furnished or arranged by Contractor), or to 
evaluate the performance of materials, equipment, and facilities of Owner, prior to their 
incorporation into the Work with appropriate professional interpretation thereof. If requested, 
provide Engineer with the findings and reports generated by testing laboratories, including 
findings and reports obtained from or through Contractor. 

G. Provide reviews, approvals, and permits from all governmental authorities having jurisdiction 
to approve all phases of the Project designed or specified by Engineer and such reviews, 
approvals, and consents from others as may be necessary for completion of each phase of the 
Project. 

H. Upon request, advise Engineer of the identity and scope of services of any independent 
consultants employed by Owner to perform or furnish services in regard to the Project, 
including, but not limited to, cost estimating, project peer review, value engineering, and 
constructability review. 

I. If Owner designates a construction manager or an individual or entity other than, or in addition 
to, Engineer to represent Owner during the Project and at the Site, the parties may define and 
set forth as an attachment to this Exhibit B the duties, responsibilities, and limitations of 
authority of such other party and the relation thereof to the duties, responsibilities, and 
authority of Engineer. 

J. If more than one prime contract is to be awarded for the Work designed or specified by 
Engineer, then designate a person or entity to have authority and responsibility for 
coordinating the activities among the various prime Contractors, and define and set forth the 
duties, responsibilities, and limitations of authority of such individual or entity and the relation 
thereof to the duties, responsibilities, and authority of Engineer as an attachment to this Exhibit 
B that is to be mutually agreed upon and made a part of this Agreement before such services 
begin. 

K. Inform Engineer in writing of any specific requirements of safety or security programs that are 
applicable to Engineer, as a visitor to the Site. 

194

Item #12.



 

 

Exhibit B – Owner's Responsibilities 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                   and American Society of Civil Engineers.  All rights reserved.                                                  Page 3 

L. Examine all alternative solutions, studies, reports, sketches, Drawings, Specifications, 
proposals, and other documents presented by Engineer (including obtaining advice of an 
attorney, risk manager, insurance counselor, financial/municipal advisor, and other advisors or 
consultants as Owner deems appropriate with respect to such examination) and render in 
writing timely decisions pertaining thereto. 

M. Advise Engineer as to whether Engineer’s assistance is requested in identifying opportunities 
for enhancing the sustainability of the Project. 

N. Place and pay for advertisement for Bids in appropriate publications. 

O. Furnish to Engineer data as to Owner’s anticipated costs for services to be provided by others 
(including, but not limited to, accounting, bond and financial, independent cost estimating, 
insurance counseling, and legal advice) for Owner so that Engineer may assist Owner in 
collating the various cost categories which comprise Total Project Costs. 

P. Authorize Engineer to provide Additional Services as set forth in Part 2 of Exhibit A of the 
Agreement, as required. 

 

195

Item #12.



 

Exhibit C – Compensation Packet AS-1:  Additional Services – 
Standard Hourly Rates Method of Payment. 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                    and American Society of Civil Engineers.  All rights reserved.                                                 Page 1 

 

This is EXHIBIT C, consisting of [    ] pages, 
referred to in and part of the Agreement 
between Owner and Engineer for Professional 

Services dated July __, 2022. 
 

Payments to Engineer for Services and Reimbursable Expenses 
COMPENSATION PACKET :  Basic Services  

 
Article 2 of the Agreement is supplemented to include the following agreement of the parties: 
 

ARTICLE 2 – OWNER’S RESPONSIBILITIES 
 

C2.01 Compensation for Basic Services (other than Resident Project Representative) – Hourly Rate Method 
of Payment 

 

1. Owner shall pay Engineer for Basic Services set forth in Exhibit A in an amount equal to 
the cumulative hours charged to the Project by each class of Engineer’s personnel times 
Hourly Rates for each applicable billing class for all services performed on the Project, plus 
Reimbursable Expenses and Engineer’s Consultants' charges, if any, up to the Not-To-
Exceed Amount (defined below). 

2. The Hourly Rates charged by Engineer constitute full and complete compensation for 
Engineer’s services, including labor costs, overhead, and profit; the Hourly Rates do not 
include Reimbursable Expenses.  

3. Engineer’s Reimbursable Expenses schedule are attached.  

4. The total not-to-exceed compensation for services is $345,830 (“Not-To-Exceed 
Amount”), which is based on the estimated distribution set forth on the spreadsheet 
attached hereto and incorporated herein by reference as Appendix 2 to this Exhibit C. 
  

5. Engineer may alter the distribution of compensation between individual phases noted 
herein to be consistent with services actually rendered, but shall not exceed the total Not-
To-Exceed Amount unless approved in writing by the Owner. 

6. The total Not-To-Exceed Amount includes compensation for Engineer’s services and 
services of Engineer’s Consultants, if any.  This amount incorporates all estimated labor, 
overhead, profit, Reimbursable Expenses, and Engineer’s Consultant charges.  

7. The portion of the Not-To-Exceed Amount billed for Engineer’s services will be based upon 
the cumulative hours incurred by the Engineer during the billing period for each employee 
multiplied by their respective Hourly Rate, plus Reimbursable Expenses. 

C2.02 Compensation For Reimbursable Expenses 
 

196

Item #12.



 

Exhibit C – Compensation Packet AS-1:  Additional Services – 
Standard Hourly Rates Method of Payment. 

EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 
Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  

                                                                    and American Society of Civil Engineers.  All rights reserved.                                                 Page 2 

A. Owner shall pay Engineer for all Reimbursable Expenses at the rates set forth in Appendix 1 to 
this Exhibit C.  To the extent the Reimbursable Expenses are not expressly set forth in Appendix 
1, Engineer shall invoice Owner for such expenses based on their direct cost. 

B. Reimbursable Expenses include the following, to the extent reasonable: transportation 
(including mileage), lodging, and subsistence incidental thereto; toll telephone calls, mobile 
phone charges, and courier charges; reproduction of reports, bidding-related or other 
procurement documents, Construction Contract Documents, and similar Project-related items; 
and Consultants’ charges.  In addition, if authorized in advance by Owner, Reimbursable 
Expenses will also include expenses incurred for the use of highly specialized equipment. 

C. The amounts payable to Engineer for Reimbursable Expenses will be the Project-related 
internal expenses actually incurred or allocated by Engineer, plus all invoiced external 
Reimbursable Expenses allocable to the Project, the latter multiplied by a factor of 1.05. 

C2.03 Other Provisions Concerning Payment 
 

A. Whenever Engineer is entitled to compensation for the charges of Engineer’s Consultants, 
those charges shall be the amounts billed by Engineer’s Consultants to Engineer times a factor 
of 1.05.  If additional Consultants are retained, Engineer shall obtain the prior written consent 
of Owner. 

B. Factors:  The external Reimbursable Expenses and Engineer’s Consultants' factors include 
Engineer’s overhead and profit associated with Engineer’s responsibility for the administration 
of such services and costs. 

C. To the extent necessary to verify Engineer’s charges and upon Owner’s timely request, 
Engineer shall make copies of such records available to Owner at cost. 

 

 

Additional Services – Standard Hourly Rates 

 
Article 2 of the Agreement is supplemented to include the following agreement of the parties: 
 
C2.04 Compensation for Additional Services – Hourly Rates Method of Payment 
 

Owner shall pay Engineer for Additional Services, if any, in the amount mutually agreed by the 
Parties based generally on the Hourly Rates and Reimbursable Expenses calculation set forth 
in Appendix 1 to this Exhibit C. Such amount shall be set forth in an amendment to this 
Agreement, in the form attached as Exhibit K. 

197

Item #12.



 

Exhibit C – Appendix 1: Reimbursable Expenses Schedule. 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                    and American Society of Civil Engineers.  All rights reserved.                                                 Page 1 

This is Appendix 1 to EXHIBIT C, consisting of [    ] pages, 
referred to in and part of the Agreement between 

Owner and Engineer for Professional Services dated [            

]. 
 

Hourly Rates and Reimbursable Expenses Schedule 

 
Engineer’s Hourly Rate Sheet and Reimbursable Schedule 
 
 

Category 
Rate 

($/hr) 

Principal Engineer, Treatment Specialist $230 to $285 

Principal Project Manager $195 to $220 

Principal Engineer $190 to $230 

Project Engineer III $170 to $190 

Staff Engineer II $140 to $170 

Engineer I $95 to $140 

Senior Designer III $125 to $150 

Designer II $110 to $125 

Designer I $85 to $110 

Senior Administrative, CDT or similar $85 to $100 

Asst Administrative $65 to $85 

 
 

Reimbursable expenses (direct costs) incurred by Engineer during execution of its services may include, but 
are not limited to, travel, mileage, shipping or delivery services, approved project related purchases, 
professional subconsultant (retained with written consent of Owner) or other outside services, and 
reproduction costs of drawings, reports, etc.  Engineer’s Scope of Services indicates the estimated direct 
costs for travel to workshops, plus other incidental direct expenses that may be incurred. 

 Incidental expenses will be invoiced at direct cost plus an administration markup of 5 percent. 

 Project mileage will be charged at the current-year business mileage rate as issued by the 

Internal Revenue Service.  

 Subconsultants (retained with written consent of Owner) will be invoiced at direct costs plus 5 

percent; all other reimbursable expenses will be invoiced as the direct cost plus an 

administration markup of 5 percent. 

 Incidental expenses, e.g., miscellaneous copying, phone calls, and office supplies, necessary to 

complete the work are included in the fee. 

 

198

Item #12.



 

Exhibit C – Appendix 2: Spreadsheet of Not-To-Exceed amount and categories                                                 Page 1 

This is Appendix 2 to EXHIBIT C, consisting of [    ] pages, 
referred to in and part of the Agreement between 
Owner and Engineer for Professional Services dated  

 

        

 

Project Manager

Technical Lead

Process Lead

Architecture Lead

Civil/Structural Lead

Civil & Pumping Engineer

Mechanical Lead

EIC Lead

Const Delivery Lead

Const Management Lead

Project Coordinator

Travel Expenses

Direct Expenses 

Brian Daw

Karla Kinser

Chris Corwin

Lori Hanson

Darin Hawkes

Nick Graue

Alicia Thorpe

Ryan Pack

Bob Frachetti

Kevin Alcott

Ernestine 
Trujillo

W
e

e
k

s
$

1
9

5
/h

r
$

2
1

0
/h

r
$

2
5

2
/h

r
$

1
6

8
/h

r
$

2
0

5
/h

r
$

1
8

4
/h

r
$

1
7

9
/h

r
$

2
0

5
/h

r
$

2
1

0
/h

r
$

1
5

2
/h

r
$

1
0

0
/h

r
1

.0
%

1
.0

%

2
1

8
5

5
4

2

$
4

2
,5

9
0

$
1

1
,5

5
0

$
4

,2
3

0

1
0

1
2

6
1

5
3

2
6

1
7

9
$

3
2

,4
7

0
$

3
2

5
$

3
2

5
$

3
3

,1
2

0

1
0

2
2

6
5

5
5

5
1

3
1

2
3

$
2

3
,5

5
0

$
2

3
6

$
2

3
6

$
2

4
,0

2
0

1
0

3
3

1
0

4
1

4
$

2
,3

5
0

$
2

4
$

2
4

$
2

,4
0

0

2
1

6
3

1
0

5
2

1
0

0
1

4
2

8
4

9
8

2
0

4
7

2
3

8

$
4

2
,1

2
0

$
6

5
,1

0
0

$
1

3
,1

0
0

$
1

6
,8

0
0

$
2

9
,0

7
0

$
1

5
,4

4
0

$
1

7
,4

9
0

$
4

1
,7

7
0

$
1

0
,9

6
0

$
3

,7
9

0

2
0

1
1

6
6

4
1

6
$

2
,8

3
0

$
2

8
$

2
8

$
2

,8
9

0

2
0

2
2

6
1

6
1

6
4

3
6

$
6

,8
8

0
$

6
9

$
6

9
$

7
,0

2
0

2
0

3
2

6
6

0
6

0
1

6
8

1
4

4
$

2
8

,3
7

0
$

2
8

4
$

2
8

4
$

2
8

,9
4

0

2
0

4
2

6
4

4
1

2
4

4
4

3
2

$
6

,2
0

0
$

6
2

$
6

2
$

6
,3

2
0

2
0

5
3

3
8

5
6

3
2

2
0

3
2

2
4

2
0

4
0

1
2

6
2

8
0

$
5

5
,7

4
0

$
5

5
7

$
1

,3
9

4
$

5
7

,6
9

0

2
0

6
3

6
0

1
0

0
1

6
4

8
7

0
2

8
4

6
8

0
3

6
1

2
4

9
6

$
9

5
,5

4
0

$
9

5
5

$
9

5
5

$
9

7
,4

5
0

2
0

7
3

2
4

4
0

2
4

2
4

2
0

2
4

3
6

1
6

4
2

1
2

$
4

0
,1

9
0

$
4

0
2

$
4

0
2

$
4

0
,9

9
0

2
0

8
2

8
1

6
4

4
4

4
1

6
4

6
0

$
1

1
,7

5
0

$
1

1
8

$
1

1
8

$
1

1
,9

9
0

2
0

9
4

4
1

6
4

1
6

4
0

$
8

,1
5

0
$

8
2

$
8

2
$

8
,3

1
0

2
0

4
0

8
1

6
1

0
2

8
8

$
3

,9
0

0
$

8
,4

0
0

$
1

,4
7

0
$

3
,2

8
0

$
2

,1
0

0
$

4
,2

6
0

$
8

0
0

3
0

1
4

1
6

1
6

1
0

4
4

5
0

$
9

,5
9

0
$

9
6

$
9

6
$

9
,7

8
0

3
0

2
1

.5
4

2
4

8
1

6
2

4
4

8
0

$
1

4
,6

2
0

$
1

4
6

$
1

4
6

$
1

4
,9

1
0

4
5

4
4

0
5

5
2

1
0

0
1

4
2

9
2

9
8

2
2

0
1

0
1

0
0

8
8

$
8

8
,6

1
0

$
8

5
,0

5
0

$
1

3
,1

0
0

$
1

6
,8

0
0

$
2

9
,0

7
0

$
1

6
,9

1
0

$
1

7
,4

9
0

$
4

5
,0

5
0

$
2

,1
0

0
$

1
5

,2
3

0
$

8
,8

1
0

T
o

w
n

 o
f Jo

h
n

sto
w

n
|

 Jo
h

n
sto

w
n

 W
T

P
 E

x
p

a
n

sio
n

 P
ro

je
ct

E
stim

a
te

d
 B

u
d

g
e

t fo
r O

w
n

e
r's R

e
p

re
se

n
ta

tiv
e

 S
e

rv
ice

s
Ju

n
e

 1
4

, 2
0

2
2

L
E

V
E

L
 O

F
 E

F
F

O
R

T
 (h

o
u

rs)
O

th
e

r 

P
ro

fe
ssio

n
a

ls 

T
O

T
A

L
 F

E
E

Estimated Task Duration

Total Labor Hours

Total Labor Cost

T
A

S
K

S
 A

N
D

 S
U

B
T

A
S

K
S

S
e

rie
s 1

0
0

P
ro

g
ra

m
 C

o
o

rd
in

a
tio

n
2

6
3

1
5

.7
9

$
5

8
,3

7
0

C
o

o
rd

in
a

tio
n

 M
e

e
tin

g
s w

ith
 T

o
w

n
 (K

ick
o

ff/W
e

e
k

ly)

M
isce

lla
n

e
o

u
s M

e
e

tin
g

s A
llo

w
a

n
ce

$
5

8
4

$
5

8
4

$
5

9
,5

4
0

P
ro

je
ct M

a
n

a
g

e
m

e
n

t S
e

rvice
s (S

S
B

, R
isk

, C
o

n
tra

cts, S
tu

d
ie

s)

D
e

sig
n

 In
te

g
ra

tio
n

 K
ick

o
ff M

e
e

tin
g

$
2

,5
5

7
$

3
,3

9
3

S
e

rie
s 2

0
0

P
h

a
se

 1
 D

e
sig

n
 O

R
 S

e
rv

ice
s

2
6

1
3

1
6

$
2

5
5

,6
5

0

T
o

w
n

 O
p

e
ra

tio
n

s/E
n

g
in

e
e

rin
g

 C
o

o
rd

in
a

tio
n

B
iw

e
e

k
ly D

e
sig

n
 W

o
rk

sh
o

p
s

B
iw

e
e

k
ly D

e
sig

n
 W

o
rk

h
so

p
s A

llo
w

a
n

ce

3
0

%
 D

e
sig

n
 R

e
vie

w
 a

n
d

 W
o

rk
sh

o
p

 (in
c. T

M
s a

n
d

 B
O

D
R

)

6
0

%
 D

e
sig

n
 R

e
vie

w
 a

n
d

 W
o

rk
sh

o
p

$
2

6
1

,6
0

0

9
0

%
 D

e
sig

n
 R

e
vie

w
 a

n
d

 W
o

rk
sh

o
p

IFC
 R

e
vie

w
 a

n
d

 W
o

rk
sh

o
p

 (C
D

P
H

E
 S

u
b

m
itta

l)

A
sse

t ID
 N

u
m

b
e

rin
g

 M
a

n
a

g
e

m
e

n
t

S
e

rie
s 3

0
0

P
re

co
n

stru
ctio

n
 S

e
rv

ice
s

6
1

3
0

$
2

4
,2

1
0

C
o

n
st D

e
live

ry M
e

th
o

d
 R

e
vie

w

P
ro

cu
re

m
e

n
t a

n
d

 C
o

n
stru

ctio
n

 P
h

a
sin

g

$
2

4
2

$
2

4
2

$
2

4
,6

9
0

$
3

4
5

,8
3

0
$

3
,3

8
2

$
4

,2
1

8
P

ro
je

ct F
e

e
 S

u
m

m
a

ry

T
a

sk
 H

o
u

rs a
n

d
 F

e
e

s

1
,7

6
2

$
3

3
8

,2
3

0

199

Item #12.



 

Exhibit G – Insurance. 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                    and American Society of Civil Engineers.  All rights reserved.                                                 Page 1 

This is EXHIBIT G, consisting of [    ] pages, 
referred to in and part of the Agreement 
between Owner and Engineer for Professional 
Services dated July ____, 2022. 

 

Insurance 
 

Paragraph 6.05 of the Agreement is supplemented to include the following agreement of the parties: 
 

G6.05 Insurance 
 

A. The limits of liability for the insurance required by Paragraph 6.05.A and 6.05.B of the 
Agreement are as follows: 

1. By Engineer: 

a. Workers’ Compensation:  Statutory  

b. Employer’s Liability -- 

1) Bodily injury, each accident: $[ 1,000,000] 
2) Bodily injury by disease, each employee: $[ 1,000,000           ] 
3) Bodily injury/disease, aggregate: $[] 

 
c. General Liability -- 

1) Each Occurrence (Bodily Injury and Property Damage): $[1,000,000            ] 
2) General Aggregate:                 $[ 2,000,000           ] 

 
d. Excess or Umbrella Liability --   

1) Per Occurrence: $[ 0           ] 
2) General Aggregate: $[ 0           ] 

 
e. Automobile Liability --Combined Single Limit (Bodily Injury and Property Damage): 

 $[1,000,000            ] 
 

f. Professional Liability – 

1) Each Claim Made $[2,000,000            ] 
2) Annual Aggregate $[2,000,000            ] 

 
g. Other (specify):              $[            ] 

 

2. The Owner shall be listed on Engineer’s general liability policy as provided in 
Paragraph 6.05.A. 

200

Item #12.



 

Exhibit H - Dispute Resolution. 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                        and American Society of Civil Engineers.  All rights reserved.                                                     Page 1 

This is EXHIBIT H, consisting of [    ] pages, referred 
to in and part of the Agreement between Owner and 

Engineer for Professional Services dated [            ]. 
 
 

Dispute Resolution 

 
Paragraph 6.09 of the Agreement is supplemented to include the following agreement of the parties: 
 
 

H6.09 Dispute Resolution 
 

C. Mediation:  Owner and Engineer agree that they shall first submit any and all unsettled claims, 
counterclaims, disputes, and other matters in question between them arising out of or relating to 
this Agreement or the breach thereof (“Disputes”) to mediation by, unless the parties otherwise 
agree, the Judicial Arbiter Group in Denver, Colorado.  Owner and Engineer agree to participate in 
the mediation process in good faith.  The process shall be conducted on a confidential basis, and shall 
be completed within 120 days.  Owner and Engineer shall share equally in the cost of the mediation.  
If such mediation is unsuccessful in resolving a Dispute, then (1) the parties may mutually agree to a 
dispute resolution of their choice, or (2) either party may seek to have the Dispute resolved by a 
court of competent jurisdiction. 

201

Item #12.



 

Exhibit K – Amendment to Owner-Engineer Agreement. 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                         and American Society of Civil Engineers.  All rights reserved.                                                    Page 1 

 

 

This is EXHIBIT K, consisting of [    ] pages, 
referred to in and part of the Agreement 
between Owner and Engineer for Professional 

Services dated [            ].  
 

AMENDMENT TO OWNER-ENGINEER AGREEMENT 
Amendment No. _____ 

 
The Effective Date of this Amendment is: ______. 

 
Background Data  
  
 Effective Date of Owner-Engineer Agreement:  
 
 Owner: 
 
 Engineer: 
 
 Project: 
   
Nature of Amendment: [Check those that are applicable and delete those that are inapplicable.] 

 
____ Additional Services to be performed by Engineer 

____ Modifications to services of Engineer 

____ Modifications to responsibilities of Owner 

____ Modifications of payment to Engineer 

____ Modifications to time(s) for rendering services 

____ Modifications to other terms and conditions of the Agreement 

Description of Modifications: 

Here describe the modifications, in as much specificity and detail as needed.  Use an 
attachment if necessary. 

 
Agreement Summary: 
 
     Original agreement amount:    $_____________ 
     Net change for prior amendments:               $_____________ 
     This amendment amount:                  $_____________ 
     Adjusted Agreement amount:              $_____________ 
 

202

Item #12.



 

Exhibit K – Amendment to Owner-Engineer Agreement. 
EJCDC® E-500, Agreement Between Owner and Engineer for Professional Services. 

Copyright © 2014 National Society of Professional Engineers, American Council of Engineering Companies,  
                                                                         and American Society of Civil Engineers.  All rights reserved.                                                    Page 2 

     Change in time for services (days or date, as applicable): ______ 
 
 

The foregoing Agreement Summary is for reference only and does not alter the terms of the Agreement, 
including those set forth in Exhibit C. 
 
Owner and Engineer hereby agree to modify the above-referenced Agreement as set forth in this 
Amendment.  All provisions of the Agreement not modified by this or previous Amendments remain in 
effect.   
 

OWNER:  ENGINEER: 
 
 

  

 
By: 

 
 

 
By: 

 
 

Print 
name: 

  Print 
name: 

 

 
Title: 

 
 

  
Title: 

 
 

 
Date Signed: 

 
 

  
Date Signed: 

 
 

 

 

203

Item #12.



 
 
  

 

June 15, 2022 
 
Ellen Hilbig, Utilities Director  
Town of Johnstown    
450 S Parish Ave. 
PO Box 609 
Johnstown, CO 80534 
 
Subject:   Process Design Report Approval 
  Regulation 22 Site Location Approval No. ES.20.SA.05539 (No. 4689) 

 Town of Johnstown, Low Point WWTF Expansion 
 Colorado Discharge Permit System (CDPS) No. CO0047058 
 Larimer County  

Enforcement Order No. DO-200123-2, ES Project No. ES.20.CWPDR.05540 
  

Dear Ellen Hilbig: 
  
The Water Quality Control Division (Division), Engineering Section has received and reviewed the Process Design 
Report (PDR) including preliminary plans, and PDR Checklist for the Town of Johnstown’s Low Point WWTF 
Expansion.  
 
This PDR approval does not constitute approval for construction. The Town of Johnstown must submit a self-
certification form when the final design documents are complete.  Please refer to items 1 and 2 of the 
Conditions of Approval section of this letter for specific requirements associated with the acceptance of the 
self-certification form. 
 
The PDR submittal, as reviewed, meets the requirements of the State of Colorado Design Criteria for Domestic 
Wastewater Treatment Works, WPC-DR-1 (Design Criteria) and is hereby approved as listed below.  The 
approved maximum month hydraulic and organic design capacities are 1.5 MGD (peak hourly flow 4.69 
MGD) and 4,880 lbs of BOD per day, respectively.   
 
This PDR approval addresses the following:   
 

● Calculations and associated information included in the PDR. 
 

● Influent Criteria:  
1. Wastewater minimum temperature: 10.0˚C. 
2. BOD: 390 mg/l.  
3. TSS: 400 mg/l.  
4. TKN: 77 mg/l. 
5. Alkalinity: 207 mg/l. 
6. Ammonia: 58 mg/l.  
7. Total phosphorus: 8 mg/l.  

 
● Design Effluent Targets: 

1. Ammonia-nitrogen: <1.0 mg/l.   
2. Total inorganic nitrogen: 6.99 mg/l.  
 

● Influent Compliance Point: 
1. New influent flow measuring and sampling for compliance. 
2. Influent flow measured at lift station discharge (design basis: 12” magnetic flowmeter).  
3. Influent refrigerated composite sampler on lift station discharge header. Sampler is located 

downstream of screening, and upstream of any recycle streams returning to treatment.   

 

204

Item #13.



Ellen Hillbig, Town of Johnstown                                                                                                        June 15, 2022 
PDR Approval, Low Point WWTF Expansion                                 Page 2 of 7                                                                          
 

 

● New Headworks Building. 
● Primary Treatment: 

1. Influent pumping: 
a. All influent flows into the lift station through a single 24 inch sewer and is pumped through 

screening and grit separation to equalization.  
b. 6 feet x 25.5 feet x 28 feet deep self-cleaning lift station, operating volume 2,300 gallons 

(operating depth 2 feet).  
c. Level transducer with backup floats. 
d. Three influent pumps, screw-centrifugal submersible pumps (design basis: Wemco SFE8-T), 

open slot for forth pump (not installed). Lead lag configuration, pass 3-inch sphere, each pump 
rated for 1,650 gpm (2.38 MGD) at 39 feet TDH, 20 hp, VFD driven. Combination air release 
valve on discharge header. Pumps on guide rail and fast-out elbow.  

e. Influent lift station overflows to equalization basin.  
2. Screening:   

a. Two 35 degree inclined, 63 inch diameter mechanical basket screen with internal screw (design 
basis: Huber ROTAMAT RPPS), 2 mm perforated openings.  

b. Design capacity each screen 4.69 MGD, 18 inches freeboard at PHF. Channel mount design, 
installed indoors. Wash spray bar and stainless steel wiper brush, ultrasonic level transducer 
upstream and downstream. Screened solids discharge to a roller dumpster.  

c. Emergency overflow bypass pipe to grit removal.  
3. Grit removal / washer: 

a. One 10 foot diameter gravity vortex separator (design basis: Hydro International Grit King) 
within a concrete basin. Design capacity 4.69 MGD. 95% removal efficiency of all grit less than 
106 microns at peak flow.   

b. One self-priming grit removal pump design capacity 150 gpm at 17 feet TDH. 5 hp. Shelf spare.  
c. One grit washing and dewatering system, 150 cubic yards / hour capacity. 
d. Overflow diversion box – bypass pipe to equalization basin.  

4. Equalization basin: 
a. Design equalized flow 1.5 MGD, peak pumped flow 2.1 MGD.  
b. Interior dimensions 76 feet x 33 feet, operating level 18 feet deep, operating volume 330,000 

gallons.   
c. Four submersible non-clog centrifugal pumps (design basis: Sulzer XFP100E), design capacity 

500 gpm at 45 feet TDH, 10 hp, VFD driven. Combination air release valve on discharge header. 
Pumps on guide rail and fast-out elbow. 

d. Level transmitter with back-up float level switches.  
e. Pumps are installed in two separate sumps separated by walls and sluice gates.   
f. Mixing: one submersible propeller mixer (design basis: Flyght 4230) VFD driven, 10 hp.  
g. Overflow: None.  

 
● Secondary Treatment: 

1. Replace/modify existing two train Sequential Batch Reactor process with Membrane Bio-Reactor 
(MBR) in an Anaerobic, Anoxic, Aerobic (A2O) configuration. Add a third train.  

2. Flow splitter box with isolation gates to distribute flow evenly across all operating basins.  
3. Acceptance of biological design calculations for reduction of BOD and Ammonia with an A2O 

process followed by MBR.  The A2O process design capacity each train 0.5 MGD, MLSS is 8,000 
mg/L. 

4. Three equal trains with three basins.  Minimum 18 inches freeboard.   
a. Anaerobic basin is 11 feet long x 26 feet wide x 18 feet side water depth, 38,500 gallons. 
b. Anoxic basin is 40 feet long x 26 feet wide x 18 feet side water depth, 140,000 gallons. 
c. Aeration basin is 62.75 feet long x 26 feet wide x 17.5 feet side water depth, 213,500 gallons. 

i. Flux rate at equalized flow (one offline) 9.91 gal/ft2/day. 
ii. F:M ratio 0.157. 
iii. 0.54 lbs O2/lbs BOD. 
iv. SOTE – 25% overall (1.5% per foot), AOTE 12.4%.  
v. Alpha factor 0.6, beta factor 0.95. 
vi. AOR 9,017 lbs O2/day (no denitrification credit).  
vii. SOR 17,953 lbs O2/day (no denitrification credit).  

205

Item #13.



Ellen Hillbig, Town of Johnstown                                                                                                        June 15, 2022 
PDR Approval, Low Point WWTF Expansion                                 Page 3 of 7                                                                          
 

 

d. Hydraulic retention time: anaerobic – 1.9 days, anoxic – 6.5 days, aerobic – 10 days. 
e. Solids retention time: anaerobic – 2.1 days, anoxic – 7.1 days, aerobic – 10.8 days.  
f. Fine bubble tubular diffuser with flexible membrane (design basis: forty six FlexAir MiniPanel 

MP5 per aeration basin).   
g. MBR: 

i. Secondary treated effluent collected in a single channel with isolation gates into each 
MBR basin.   

ii. Three individual MBR basins 28.3 feet long x 8 feet wide x 12 feet deep. 
iii. Membrane reinforced hollow fiber (design basis: Suez ZeeWeed 500D Series). Each 

basin contains 176 membrane modules. Each membrane module has a filtration surface 
area of 430 sqft or a total surface area of 75,680 sqft/tank.  

iv. Bridge crane for moving MBR modules.  
v. One rotary lobe permeate pump per basin, design capacity 572 gpm at 105 feet TDH, 

20 hp VFD driven (design basis: Borger CL 520).  
h. Mixing:  

i. Mixing: pneumatic mixers (design basis: 18 inch diameter JDV Turbomixer) large bubble 
educting type mixer.   

ii. Anaerobic basin: One large bubble eductor mixer per basin.   
1. Estimated 0.25 kW delivered/103 m3 per bubble.  

iii. Anoxic basin: Two large bubble eductor mixers per basin.   
1. Estimated 0.1 kW delivered/103 m3 per bubble. 

i. Recycling:  
i. Internal recycle up to 4Q from aerobic basin to anoxic zone. One pump per basin, 

submersible axial flow, design capacity 2,080 gpm at 2 feet TDH, VFD driven, 5 hp.  
ii. RAS recycle up to 4Q from MBR basin to splitter box. Three pumps (2 duty / 1 stand-

by), submersible, design capacity 2,100 gpm at 22 feet TDH, VFD driven, 15 hp.   
j. Solids Wasting: Manual / automatic valve and flowmeter from RAS line to discharge solids to 

aerated solids retention tank.  
k. Process instrumentation:  

i. Anaerobic basin one ORP meter. 
ii. Anoxic basin one ORP meter. 
iii. Aerobic basin two DO meters. 

1. Mass flow meters coupled with modulating valves and DO meters for controlling 
flow to each aeration basin. 

l. Scum control: Spray bars provided in the MBR effluent/RAS collection channel. Spray bars keep 
scum, oil, and grease incorporated into the mixed liquor and then wasted through the waste 
activated sludge and solids dewatering system.  Scum captured in MBR effluent channel 
removed by operators when necessary. 

m. Membrane cleaning – air scour, backpulse and chemical clean-in-place.  
i. Floor space for manual washing.  

5. Blowers: 
a. Process air: three (2 duty / 1 standby) hybrid rotary lobe compressor (design basis: Aerzen 

Model D 76S), design capacity 2,017 scfm each blower, VFD driven, 125 hp.    
b. Total process air demand: 

i. Secondary treatment aeration – 2,887 scfm (without denitrification credit). 
ii. Anoxic / anaerobic zone mixing – 90 scfm.  
iii. SHT mixing air and other miscellaneous – 699 scfm.  

c. Air scour: two (2 duty / 1 stand-by) positive displacement rotary lobe compressor (design basis: 
Arzen GM35S), design capacity 950 scfm each blower, VFD driven, 50 hp.  

d. Design effluent DO – 2 mg/l.  
6. Permeate tank: permeate tank head maintains hydraulic head against UV reactors / flow meter. 

 
● Disinfection Process: 

1. Replace existing chlorination system with UV reactors.  
2. Two Trojan closed vessels Model 32AL50, each average design flow 1.5, 32 lamps per reactor. UV 

reactors installed in parallel. Minimum design dosage 30  mJ/cm2.  
3. UV system spares – manufacturer recommended: 

206

Item #13.



Ellen Hillbig, Town of Johnstown                                                                                                        June 15, 2022 
PDR Approval, Low Point WWTF Expansion                                 Page 4 of 7                                                                          
 

 

a. UV lamps – six. 
b. Lamp sleeves – six. 
c. Lamp driver, electronic – two. 
d. Wiper seals – twelve. 

4. Trojan control and monitoring panel.  
5. Alarm conditions: UV system control panel minimum alarming conditions: 

a. Lamp fault. 
b. UV intensity low.  
c. System UV transmittance low. 
d. Inlet flow low and high. 
e. Major multiple lamp failure. 
f. System I/O and SCADA communications fault.   

 
● Chemical Feed Systems:  

1. Safety Considerations:  Existing emergency showers remain, one additional at cleaning chemical 
storage area. 

2. Sodium hypochlorite:  
a. Indoor storage with secondary containment. 
b. One hypochlorite system added to filter backwash pump header. 
c. 270 gallon chemical tote. 
d. Two air operated diaphragm pumps (one operating / one spare).  
e. Calibration column. 

3. Magnesium hydroxide:  
a. Alkalinity required: design dosage 107 gpd 62% magnesium hydroxide at 1.5 MGD.  
b. Dual peristaltic pumps. 
c. 2,000 gallon, open top carbon steel storage tank. 
d. Tank levels managed by ultrasonic (level) transmitters.  
e. Outside fill connection within containment, containment drains to headworks. 
f. Design effluent alkalinity: 75 mg/l.  

4. Citric acid:  
a. Indoor storage with secondary containment. 
b. 270 gallon chemical tote. 
c. One citric acid system added to filter backwash pump header. 
d. One air operated diaphragm pump. 
e. Calibration column.  

 
● Flowmeters located: 

1. One on influent pump discharge.  
2. One on EQ basin discharge header to secondary treatment.  
3. One on WAS line.  
4. One on RAS line to splitter structure.  
5. One on permeate discharge.  
6. One on each screw press sludge feed (design basis: Endress Hauser W400).  
7. One on each UV discharge.  

 
● Odor Control: 

1. Screening channels and grit chamber are covered. 
2. Negative pressure air system with carbon adsorber (design basis: EcoVerde).   

 
● Back-up Power: 

1. Inclusion of a new 850 KW generator for emergency operations of critical system component 
including the primary treatment and disinfection systems. 
a. Influent pumping. 
b. Mechanical screens. 
c. Grit washer. 
d. Equalization pumps.  
e. MBR permeate pumps. 

207

Item #13.



Ellen Hillbig, Town of Johnstown                                                                                                        June 15, 2022 
PDR Approval, Low Point WWTF Expansion                                 Page 5 of 7                                                                          
 

 

f. RAS pumps. 
g. Internal mix liquor pumps.  
h. UV disinfection. 
i. Measurement and control instrumentation. 
j. Process controller and autodialer. 
k. Lighting / heat.  

2. Existing generator to remain and be connected to: 
a. Blower building equipment. 
b. Dewatering equipment. 

 
● Effluent Compliance Point:  

1. New effluent flow measuring and sampling for compliance. 
2. Effluent flow is measured at MBR permeate pumped through flow meter (design basis: 12” closed 

magnetic flow meter) and UV disinfection.  
3. Effluent flow sampling: 

a. Refrigerated composite sampler on UV discharge pipe, downstream of all treatment.  
4. Outfall remains unchanged with design review.  

 
● Solids handling: 

1. Improvements to existing solids handling system.  
2. Repurpose existing headworks building for solids handling.  
3. One new aerated solids handling tank. 

a. 40 foot diameter x 20 foot tall concrete tank, 2 foot operating freeboard.   
b. Mass flow meters coupled with modulating valve for controlling flow to aerated solids holding 

tank. 
c. Fortyeight MaxAir coarse bubble diffusers.  

4. Dewatering feed pumps: 
a. Rotary lobe type. 
b. Design capacity 187 gpm at 41 psi TDH, variable speed, 7.5 hp.  

5. Two rotary presses (design basis: Fournier model 5-900/6000CV): 
a. Solids capacity per unit – 700 lbs/hr.  
b. Hydraulic capacity per unit – 187 gpm @ 0.75% solids. 
c. System operating without the addition of polymer – maintain use of existing dewatering system 

or haul sludge as necessary.  
d. Pressate return to secondary treatment splitter box.  

 
● Abandon in place / remove: 

1. Chlorine contact basin and effluent flume.  
2. Existing process blowers.  

 
This Approval includes the following site specific deviations from the Design Criteria:   

● None requested.  
 
Conditions of Approval: 

1. In accordance with Regulation 22, Section 22.13 (1, par. 3), upon completion of final design (plans 
and specifications) documents, including all addenda, and prior to commencement of construction, 
each Colorado registered professional engineer(s) in responsible charge of the final design documents 
(plans & specifications) shall complete and submit a Self-Certification Form to the Division.   
 

2. In accordance with Regulation 22, Section 22.13 (1, par. 4), if the Division discovers discrepancies 
between the facilities as described in the PDR and those finally constructed, the applicant will either 
agree to make modifications to resolve the inconsistency to the Division’s satisfaction or the approval 
of the design will be null and void. 
 

3. Upon completion of construction and prior to commencement of operation, a written certification 
must be submitted to the Division stating that the project facilities were built in accordance with the 
approved plans, specifications, and change orders.  The certification must be signed by the applicant’s 

208

Item #13.



Ellen Hillbig, Town of Johnstown                                                                                                        June 15, 2022 
PDR Approval, Low Point WWTF Expansion                                 Page 6 of 7                                                                          
 

 

registered engineer. This form is available at https://www.colorado.gov/cdphe/wq-facility-design-and-
approval-forms under the “Domestic wastewater construction complete form” heading. 
 

4. Any change orders or addenda that change the treatment plant’s capacity, water quality, or processes, 
must be submitted to this office for review and approval. 

 
5. When construction is estimated to be within 14 days of completion, please notify the Division.  A 

representative of the Division may schedule a site visit to conduct a final construction inspection 
before the facility commences operations.   

 
6. Please note that during construction and operation activities, the provisions specified in the Design 

Criteria, Sections 2.2.0, 2.3.17 and 2.3.18, must be implemented and followed.  This review does not 
relieve the applicant/owner from compliance with all Federal, State, and local regulations and 
requirements prior to construction nor from responsibility for proper engineering, construction, and 
operation of the treatment plant. 
 

7. No point source discharges of water and/or contaminants from this treatment plant to the waters of 
the state are authorized during construction unless a permit for such discharges has been issued by the 
Division.  If you have any questions regarding permit issues or requirements, please contact the Permits 
Section at 303-692-3510. 

 
8. In accordance with the Design Criteria, Section 2.4.0, all treatment plants shall develop suitable 

operations and maintenance manuals.  
 

9. In accordance with Chapter 11 of the Design Criteria, all treatment plants shall develop management 
and operating plans for ultimate use or disposal of biosolids.  Biosolids management plans shall conform 
to Federal Requirements in 40 CFR 503.  All disposal options shall also conform with Federal 
Requirements 40 CFR 257 and 40 CFR 503, Colorado Biosolids Regulation 64, and the requirements of 
the Colorado Regulations Pertaining to Solid Waste Disposal Sites and Facilities, as applicable.   

 
10. All biosolids and/or similar waste material removed from the project site during the abandonment, 

demolition, replacement, and/or expansion of any treatment process must be properly disposed at an 
approved site. 

 
Facility Classification under Regulation 100: 

In accordance with the current Operators Certification Board Regulations, following construction this 
wastewater treatment plant will be a Class A Domestic Wastewater Treatment Facility, and the collection 
system remains as a Class 2 collection system.    

 
Documents reviewed: 

● Site Application for the Town of Johnstown by Aqua Engineering dated February 2020. 
● Process Design Report for Town of Johnstown by Aqua Engineering dated June 2021. 
● Process Design Report supplemental drawings and specifications for Town of Johnstown by Aqua 

Engineering dated June 2021. 
● PDR checklist for Town of Johnstown by Aqua Engineering dated June 2021.  
● Miscellaneous correspondences.  

 
The Engineering Section is interested in gaining feedback about your experience during the engineering review 
process. We would appreciate your time to complete a Quality-of-Service Survey regarding your experience 
during the engineering review process leading up to issuance of this decision letter.  The Engineering Section 
will use your responses and comments to identify strengths, target areas for improvement, and evaluate 
process improvements to better serve your needs. Please take a moment to fill out our survey here. 
 
If you should have any questions, please contact Anthony Kerr by phone at 720-383-7291 or by email at 
anthony.kerr@state.co.us.    
 
 

209

Item #13.

https://www.colorado.gov/cdphe/wq-facility-design-and-approval-forms
https://www.colorado.gov/cdphe/wq-facility-design-and-approval-forms
http://fs8.formsite.com/cohealth/form627710151/index.html


Ellen Hillbig, Town of Johnstown                                                                                                        June 15, 2022 
PDR Approval, Low Point WWTF Expansion                                 Page 7 of 7                                                                          
 

 

Sincerely,  
 
 
 
Anthony Kerr, P.E. 
Senior Review Engineer 
Engineering Section  
Water Quality Control Division 
Colorado Department of Public Health and Environment 
 
cc: Matt LeCerf, Town of Johnstown Manager 
 Craig Matsuda, Aqua Engineering 
 Chris Manley, Larimer County Public Health Department 
 Mark Thomas, Manager North Front Range Water Quality Planning Association 
 Bob Frissell, Weld County Department of Public Health & Environment  
 Doug Camrud, WQCD ES Engineering Review Unit Manager 

Kelly Morgan, WQCD Clean Water Compliance & Enforcement Section Manager 
David Kurz, WQCD ES Lead Wastewater Engineer 

 
 

Anthony Kerr Digitally signed by Anthony Kerr 
Date: 2022.06.15 18:11:29 -06'00'

210

Item #13.



  

 

 
 
June 15, 2022 
 
Ellen Hilbig, Utilities Director 
Town of Johnstown 
450 S. Parish Ave. 
PO Box 609 
Johnstown, CO 80534 
 
Subject:   UPDATED Site Location Approval No. 4689 

 Town of Johnstown, Low Point WWTF Expansion 
Colorado Discharge Permit System (CDPS) No. CO0047058 
Larimer, County 
ES Project No. ES.20.SA.05539, Enforcement Order No. DO-200123-2  

 
Dear Ellen Hilbig: 
 
This updated approval supersedes the previously issued version, dated May 26, 2022. The update revises an 
incorrect reference to treatment process. The ultimate intent is to convert the existing SBR process to a 5-
stage Bardenpho Membrane Biological Reactor (MBR).  Although this approval is to convert the SBR to a 
Membrane Bio-Reactor (MBR) in an Anaerobic, Anoxic, Aerobic (A2O) configuration to meet current permitted 
effluent limits.  Any process changes to create a 5-stage Bardenpho will require site location and process 
design approval.  The updated site location approval has been corrected to reflect the proposed design 
process. 
 
The Water Quality Control Division (Division) has received and reviewed the site location application for the 
expansion and upgrade of the sequential batch reactor (SBR) treatment to an A2O Membrane Biological Reactor 
(MBR).  The current hydraulic and organic capacity ratings for the facility are 0.5 million gallons per day (MGD) 
and 1,000 lbs. BOD5/day respectively.  Site location approval number #4689 was issued for the existing facility 
September 5, 2003.  The facility is located as follows:  The NW 1/4 of the SW 1/4 of Section 24, Township 5N, 
Range 68W, Larimer County.  The facility will continue to discharge to the existing outfall at the Big Thompson 
River Segment COSPBT05. 
 
The site location application has been found to be in conformance with the Water Quality Control Commission's 
Site Location and Design Regulations for Domestic Wastewater Treatment Works, 5 CCR 1002-22 (Regulation 
22) and is approved. This site location approval addresses the following summary of the proposed design: 
 

1. Based upon application information, the system design will be as follows: 
 
Maximum Month Average Daily Flow Capacity – 1.5 MGD. 
Peak Hourly Flow Capacity - 4.69 MGD. 
Organic Loading Capacity (max. month average) – 4,880 lbs. BOD5/day. 
 
This approval also addresses the following facility modifications/improvements: 
 

• New influent wetwell and pump station. 
• New headworks building with drum screens and vortex grit washer. 
• Influent equalization converted from existing influent wetwell. 
• Anaerobic, Anoxic, Aerobic (A2O) MBR installed in existing two train SBR basin 

configuration. 
• Install third A2O treatment train.  
• New UV Disinfection. 
• New aerated sludge holding with new blowers. 
• New screw Press or volute dewatering installed in existing headworks building. 
• Decommissioning and removal of the following processes: 

211

Item #13.



Ellen Hilbig, Town of Johnstown                                                                                                            June 15, 2022 
Low Point WWTF Expansion                                                                                                                       Page 2 of 3 
SA # ES.20.SA.05539 
 

o Headworks equipment. 
o SBR equipment. 
o Chlorination / dechlorination equipment.  

 
2. All conditions of the original site location application #4689 apply except as modified in this approval. 

 
This site location approval does not constitute design approval for construction. In accordance with Regulation 
22, Section 22.13(1), in addition to approval of the site location application the applicant must obtain approval 
of the design of the treatment works from the Division prior to beginning construction.  
 
This site location approval will expire on November 26, 2023.  If construction has not commenced by this date, 
the approval will expire and a new application for site location approval may be required.  Construction is 
defined as entering into a contract for, or for in-house work forces, initiation of any action towards the 
erection or physical placement of materials, equipment, piping, earthwork or buildings which are to be a part 
of a domestic wastewater treatment works. 
 
In accordance with Regulation 22, Section 22.4(12), this site location approval is subject to appeal pursuant to 
the State Administrative Procedures Act. 
 
This approval does not relieve the owner from compliance with all local, state, and federal regulations prior to 
construction nor from responsibility for proper engineering, construction and operation of the facility. 
 
The following performance requirements must be completed before proceeding to construction and subsequent 
operation of the facility: 
 

1. Division approval of process, and final design or self-certification of the design for the facility 
based upon the Preliminary Effluent Limits (PELs) that were issued to Aqua Engineering on 
behalf of the Town of Johnstown on December 18, 2020.  Changes to the PELs during design 
and/or construction may require submittal of a request to amend this approval or submittal of 
a revised site location application package.  
 

2. Prior to commencement of discharge from the facility, a CDPS discharge permit or permit 
amendment may be required.  Please contact the Permits Section to find out if a new permit or 
a permit amendment is required as a result of this project.  The discharge permit includes the 
final conditions and discharge limitations that are specific to the facility.  Application for a 
new or amended individual discharge permit must be made at least 180 days prior to the 
planned date that discharge will commence.  Please refer to the Division’s Permit Section web 
page for specific information about the permitting application process.  The web page is 
available at the following link: 
http://www.cdphe.state.co.us/wq/PermitsUnit/index.html 

 
The Engineering Section is interested in gaining feedback about your experience during the engineering review 
process. We would appreciate your time to complete a Quality-of-Service Survey regarding your experience 
during the engineering review process leading up to issuance of this decision letter.  The Engineering Section 
will use your responses and comments to identify strengths, target areas for improvement, and evaluate 
process improvements to better serve your needs. Please take a moment to fill out our survey. 
 
 
If you should have any questions please contact Anthony Kerr by phone at 720-383-7291 or by electronic mail at 
anthony.kerr@state.co.us. 
 
 
 
 
 
 
 

212

Item #13.

http://www.cdphe.state.co.us/wq/PermitsUnit/index.html
http://fs8.formsite.com/cohealth/form627710151/index.html


Ellen Hilbig, Town of Johnstown                                                                                                            June 15, 2022 
Low Point WWTF Expansion                                                                                                                       Page 3 of 3 
SA # ES.20.SA.05539 
 
Sincerely, 
 
 
 
Bret Icenogle, P.E. 
Engineering Section Manager 
Water Quality Control Division 
Colorado Department of Public Health and Environment 
 
cc: Craig Matsuda, Aqua Engineering  

Mark Thomas, Manager North Front Range Water Quality Planning Association 
 Doug Camrud, WQCD ES Engineering Review Unit, Unit Manager 

Aly Ulibarri, WQCD Clean Water Enforcement Unit 
Discharge Permit File CO0047058  

 
 
 
 
 

Bret Icenogle Digitally signed by Bret Icenogle 
Date: 2022.06.15 18:03:48 -06'00'

213

Item #13.



 

 
 
 

Governor Jared Polis   |    Rick M. Garcia, Executive Director   |    Chantal Unfug, Division Director 

1313 Sherman Street, Room 521, Denver, CO 80203 P 303.864.7720 TDD/TTY 303.864.7758 www.dola.colorado.gov

Strengthening Colorado Communities 

 
 
 
 
June 16, 2022 
 
The Honorable Gary Lebsack, Mayor 
Town of Johnstown 
P.O. Box 609 
Johnstown, CO 80534 
 

RE:  EIAF 9501 – Johnstown Charlotte Street Improvements 
 
Dear Mayor Lebsack: 
 
Congratulations! After thorough review, I am excited to offer a grant award in the amount of $700,000 to 
assist with the above mentioned project.  
 
Your project was reviewed based on a variety of factors such as its connection to energy impact, degree of 
need, measurable outcomes, amount of request, relationship to community goals, level of local match and 
community support, management capacity, resiliency and readiness to go. Competition for these limited 
funds is intense and we are seeing great demand.  
 
These grant funds will be from state severance tax proceeds, which may cause you to go to election to 
receive and spend them. You should confer with your legal and budget advisors to determine if such an 
election is necessary. 
 
Please contact your DOLA Regional Manager, Chris La May, at 970-679-7679 for information on how to 
proceed. Expenditure of State funds prior to the contract being fully executed cannot be included in the 
contract budget or reimbursed by the State. Per our program guidelines, this offer is valid for one year 
from the date of this letter. 
 
I wish you success with your project. Thank you for helping Colorado build an economy where all 
Coloradans can thrive. 
 
Sincerely, 
 

 
 
 

Rick M. Garcia 
Executive Director 
 
cc: Barbara Kirkmeyer, State Senator 

Tonya Van Beber, State Representative 
 Matt LeCerf, Town of Johnstown 
 Troy White, Town of Johnstown  
 Chris La May, DOLA 
  

214

Item #13.



Town of Johnstown 
Compliance Order on Consent Amendment Number 1 
Page 1 of 2 

 

 
 
WATER QUALITY CONTROL DIVISION 

   
 
COMPLIANCE ORDER ON CONSENT                                                      NUMBER: DC-210630-1  
AMENDMENT NUMBER 1 

 
 
IN THE MATTER OF:  TOWN OF JOHNSTOWN 

CDPS PERMIT NO. CO0047058 
JOHNSTOWN LOW POINT WWTP 
WELD COUNTY, COLORADO 

 

 
The Colorado Department of Public Health and Environment (“Department”), through the Water Quality 
Control Division (“Division”), issues this Amendment to the June 30, 2021, Compliance Order on Consent, 
Number: DC-210630-1 (“COC”, attached as Exhibit A), which was executed between the Division and 
the Town of Johnstown (“Johnstown”). The Amendment is issued pursuant to the Division’s authority 
under the Colorado Water Quality Control Act (“Act”) §§25-8-101 to 803, C.R.S., and its implementing 
regulations, with the express consent of Johnstown. The Division and Johnstown may be referred to 
collectively as the “Parties.” 
 
 

STATEMENT OF PURPOSE 
 
1. The mutual objectives of the Parties entering into this Amendment to the COC (“Amendment”) are 

to modify the enforceable deadlines associated with the schedule for the Low Point Project. 
 
2. The Parties have determined that the following modifications to paragraphs 61-63 of the COC are 

appropriate. 
 

AMENDMENT NUMBER ONE 
 

3. Paragraph 61 is hereby amended to read: By July 31, 2022, Johnstown shall submit final design 
documents (plans and specifications) approval or self-certification approval form. By September 30, 
2022, Johnstown shall notify the Division that it has commenced construction on the approved Low 
Point Project. 
 

4. Paragraph 62 is hereby amended to read: By January 31, 2024, Johnstown shall achieve substantial 
completion of construction of the Low Point Project and provide written notification of substantial 
completion to the Division. 

 
5. Paragraph 63 is hereby amended to read: By April 30, 2024, Johnstown shall complete construction 

of the Low Point Project and provide written notification of completion to the Division. 
 

 
 

215

Item #13.



Town of Johnstown 
Compliance Order on Consent Amendment Number 1 
Page 2 of 2 

 

NOTICE OF EFFECTIVE DATE 
 
6. This Amendment shall be fully effective, enforceable and constitute a final agency action on the 

date signed by the authorized representative of the last party. 
 
 

SCOPE AND EFFECT 
 

7. The scope and effect of this Amendment is expressly limited to the matters specifically identified 
herein. All other terms, conditions or requirements of the COC shall remain unchanged and in 
effect. 

 
 

BINDING EFFECT AND AUTHORIZATION TO SIGN 
 
8. This Amendment and the COC is binding upon Johnstown and its elected officials, employees, 

agents, representatives, successors in interest, and assigns. The undersigned warrant that they are 
authorized to legally bind their respective principals to this Amendment and the COC. Johnstown 
agrees to provide a copy of this Amendment and the COC to any contractors and other agents 
performing work pursuant to this Amendment and the COC and require such agents to comply with 
the requirements of this Amendment and the COC. In the event that a party does not sign this 
Amendment within 30 calendar days of the other party's signature, this Amendment becomes null 
and void. This Amendment may be executed in multiple counterparts, each of which shall be 
deemed an original, but all of which shall constitute one and the same Amendment. The Parties 
agree that the electronic signatures appearing on this Amendment are the same as handwritten 
signatures for the purposes of validity, enforceability, and admissibility. 

 
 
FOR THE TOWN OF JOHNSTOWN: 
 
 
 
         Date:        
Matt LeCerf 
Town Manager 
Town of Johnstown 
 
 
 
 
FOR THE COLORADO DEPARTMENT OF PUBLIC HEALTH AND ENVIRONMENT: 
 
 
 
         Date:         
Kelly Morgan 
Clean Water Compliance and Enforcement Section Manager   
WATER QUALITY CONTROL DIVISION  

Matt LeCerf
Digitally signed by Matt LeCerf 
Date: 2022.06.20 15:35:04 
-06'00'

Kelly Morgan Digitally signed by Kelly Morgan 
Date: 2022.06.20 17:18:06 -06'00'

216

Item #13.



Quarterly/Annual Report for the Town of Johnstown 
From the Johnstown Downtown Development Association 

 
JDDA Financials  
 2022 Q1 Financials – Attachments Included 

 
Starting Balance:  $ 15,506.78  
Cash In:   $ (1) Monthly Quarterly Treasurer’s Report 
Expenditures:  $ (2) Monthly Quarterly Treasurer’s Report 
Ending Balance:  $ 14,532.39  
 

  
Strategic plan to revitalize the Town’s historic downtown  
 
Events 

Previous Events including the Results/Outcome of the Event: These events continue to keep 
people engaged and emotionally invested in our town rather than traveling outside for the same 
services. 

1. We sponsored the Teen Character Awards on March 10 that was hosted by the Johnstown 
Community YMCA and Johnstown/Milliken Rotary  

a. There were 22 nominees and 6 awardees and the RHS Jazz Band performed 

2. We were spending our time this quarter planning the Cinco de Mayo event! 
 
 

Upcoming Events for 2022: These 6 events are what we have decided that 
the JDDA will continue to host (support in the case of BBQ Day) annually. 

 
1. Cinco de Mayo – 1st Sunday in May – 5/2/2022 from 1-5pm – Working on getting 

details finalized. 
 

2. BBQ Day – 1st Saturday in June – 6/4/2022 
a. Members of the JDDA are also a part of the BBQ Day Committee and meet 

regularly.  We did this last year for the 1st time and thought it worked out 
very well for both groups to come together and work towards an amazing 
community event! 

b.  
3. Field Trip to all downtown businesses – 3rd Tuesday in July – 7/19/2022 

a. The intent for this event is to bring businesses together to meet on another.  
We are also talking about inviting businesses from 2534 and Milliken to join 
us and then try to set up a future date to go and walk through the 
businesses in those areas! 

  

JDDA  Q1 2022 Reporting Requirement Submission

217

Item #13.



4. Fall Festival – 3rd Sunday in September – 9/17/2022 
 

5. Trick or Treat Street – the Saturday before Halloween – October 29, 2022 
 

6. Johnstown Jingle – 1st Sunday in December – 12/3/2022 
 
 

 
Other than events, things we are doing to position downtown as the focal point 
of Johnstown: 

 
1. Welcome Bags – This program is still very successful, and we are delivering, on average, 40-

45 welcome bags to new residents monthly.  The RHS Interact Club works with us to help 
pack the bags and deliver them to the new residents.  

 
2. We had 2 work sessions as a board to talk about the organization of the JDDA.  We created 

sub committees and what those roles will be.   I have attached the committees list with this 
report.    
 

3. We also are wanting to push membership this year.  We created a new Brochure to give out 
to businesses about who we are, what we do and how to join.  We started handing those 
out to historic downtown businesses first and plan to hand those out to businesses outside 
our downtown boundaries and in Milliken (our Community Partners).  I have attached our 
brochure for you to review. 

 
 
Community Give Back/Involvement 
 

1. Job Fair/Internships  
a. Jennifer Boresen, the Roosevelt High School work-based learning coordinator 

discussed options to use high school students in the work force in Johnstown 
b. There are 80 students currently in the program and more students wanting 

employment 
c. She also is putting together a job fair that many downtown businesses are signed up 

to participate in on April 15th 
 
 
Social Media/Website 
 

1. We received quotes from 3 different companies to help us manage and do our social media 
and website.  Ultimately, we decided to work with Jennifer Boreson at RHS to work with a 
student for a paid internship.  We are currently working with a high school student named 
Hayden and she is doing a fantastic job.  
 

2. The following is a description of thing we have her doing for her paid internship: 
 

218

Item #13.



a.  Posting 2, maybe 3 members per week, tagging their Facebook pages, posting 
their website and including something about checking them out or leaving a 
review.  

b. For the posting it can be shared content and original content. We would like at 
least 1 original content per week and then the other two posts can be shared 
content, with added description in the post regarding a link to their website, or 
the link for a review if people have experienced that business.  

c. In addition to the posts for the members we have her posting for the events we 
have coming up.   

i. Posting Guidelines, we are looking for, for events: 
1. Two months prior to event: 1 post about the event every other 

week (week 8 and 6) 
2. One month prior to event: 1 post about the event every week 

(week 4 and 3) 
3. 2 weeks prior to event: 2 posts for the week (week2) 
4. 1 week prior to the event: daily posts 

 
3. Website  

 
a. We added a Volunteer Page to our website.  Our goal here if for any and all 

organizations/people around the community to share with us any Volunteer 
opportunities they have or know of so that people in our community can come to 
this resource any time and find things to plug in to and different ways to help our 
community. 

b. We are also talking about adding a Deals and Sales page. 
 
Downtown Businesses Update – Q4 2021 

JDDA Members: 29 members at the end of 2021 and 25 paid at the end of Q1, we are receiving 
several emails a day with questions about membership 

New businesses/relocated businesses in Downtown Johnstown:  N/A 
 
Businesses that have closed/moved out of Downtown Johnstown: N/A 
 
Employment opportunities available: N/A 

 
 
What the JDDA Members want from this organization 

 

These are things that the business owners shared with us that they would like to see! 

 Community/common goals/events 

 Networking events? 

 Learning platform/classes (info on social media)/business topics 

219

Item #13.



Johnstown/Milliken Connect (info to share third Thursday am) Contact Betsy to get 
involved.  

Add an event in March? Easter? Mardi Gras? St. Patrick’s Day? Beer crawl? Weather an 
issue indoor space? How can we get other businesses involved?  Taste of Johnstown / 
Events near Hays   

Beer garden? Scavenger hunt? Kids near beer garden backyard? Adults only area Shaded 
area    

 Sponsorship opportunities 

 Entertainment District  

 JDDA Home show (10 businesses?) 

 

220

Item #13.



Johnstown Downtown Development Association
Statement of Activity
January - March, 2022

Cash Basis  Friday, May 13, 2022 02:24 PM GMT-06:00   1/1

TOTAL

Revenue

Dues income 2,565.00

Event Income 2,784.08

Total Revenue $5,349.08

GROSS PROFIT $5,349.08

Expenditures

Advertising 1,000.00

Marketing 1,275.00

Printing 120.00

Website 36.00

Total Advertising 2,431.00

Event Expenses 1,830.00

Insurance

Property/Liability Insurance 1,320.00

Total Insurance 1,320.00

Legal, Accounting and Professional 265.00

Meals 90.80

Office Supplies 88.54

QuickBooks Payments Fees 52.06

Total Expenditures $6,077.40

NET OPERATING REVENUE $ -728.32

NET REVENUE $ -728.32

221

Item #13.



Johnstown Downtown Development Association
Statement of Financial Position

As of March 31, 2022

Cash Basis  Friday, May 13, 2022 02:26 PM GMT-06:00   1/1

TOTAL

AS OF MAR 31, 2022 AS OF DEC 31, 2021 (PP)

ASSETS

Current Assets

Bank Accounts

BBQ Days acct 8128 62,601.54 32,576.84

General Fund 14,516.29 15,490.68

Petty Cash 16.10 16.10

Total Bank Accounts $77,133.93 $48,083.62

Accounts Receivable

Accounts Receivable (A/R) 0.00 0.00

Total Accounts Receivable $0.00 $0.00

Other Current Assets

Undeposited Funds 181.07 -65.00

Total Other Current Assets $181.07 $ -65.00

Total Current Assets $77,315.00 $48,018.62

TOTAL ASSETS $77,315.00 $48,018.62

LIABILITIES AND EQUITY

Liabilities

Current Liabilities

Other Current Liabilities

BBQ Days holding account 62,601.54 32,576.84

Total Other Current Liabilities $62,601.54 $32,576.84

Total Current Liabilities $62,601.54 $32,576.84

Total Liabilities $62,601.54 $32,576.84

Equity

Retained Earnings 15,441.78 15,441.78

Net Revenue -728.32

Total Equity $14,713.46 $15,441.78

TOTAL LIABILITIES AND EQUITY $77,315.00 $48,018.62

222

Item #13.



 
 
 
 
 

 
 

 

Building Permit Statistics 
April 2022 

 

Single Family Residential Commercial  
Issued ytd 145 *New Building Issued ytd 19 

 
Other Residential    Other Commercial  
    (basements/alterations/additions)  * (tenant finish/alterations/additions) 

Issued ytd 66 Issued ytd 10 
 

Fees collected at permit issuance      Residential YTD              Commercial YTD 
Construction Valuation ($42,749,104) ($118,500,462) 
Building permit fees $361,415 $597,210 
F&F or F&F Credit $0 $0 
Paving $0 $0 
Water Upgrade $0 $0 
Water & Sewer Reimbursement $0 $0 
Raw Water Development Fee $721,291 $293,322 
Water Meter $71,775 $10,456 
Water Tap $703,115 $324,916 
Sewer Tap $682,353 $836,370 
Regional Sewer Development fees                $864,500                            $275,500 
Sewer Inspection Fee $14,500 $500 
Park $72,500  $1,500 
Use Tax $723,439 $916,201  
Larimer Use Tax $44,655 $187,084 
Open Space Impact Fee $174,310 $289,560 
Library Impact Fee $160,304 $278,455 
Public Facilities Impact Fee $231,765 $385,320 
Police Facilities Impact Fee $105,815 $177,840 
Transportation Facilities Impact Fee $404,965 $673,455 
402 Interchange Fee $5,660 $0 
School District Fee ($72,996) N/A 
 
TOTAL FEES (YTD) $5,394,702 $5,247,688

223

Item #13.



 

 

Building permits issued for individual dwelling units - 1991 to (date) 

        

Single family, duplex, 4-plex  

Year Issued Month  avg   Year 
 

Issued Month avg  

*1961 - 90 165 0.0   2016 132 11.00  

1991 2 0.17   2017 140 11.67  

1992 5 0.42   2018 126 10.50  

1993 7 0.75   2019 87 7.25  

1994 47 3.92   2020 108 9.75  

1995 106 8.83   2021 184 15.33  

1996 145 12.00  2022 145 36.25  

1997 143 11.92       

1998 175 14..58       

1999 145 12.08   TOTAL 5435   

2000 134 11.92       

2001 152 12.67       

2002 262 21.92       

2003 284 24.17       

2004 331 27.67       

2005 375 31.33       

2006 180 15.75       

2007 160 133.42       

2008 97 8.00       

2009 89 7.42       

2010 124 10.33       

2011 184 15.34          

2012 310 25.84        

2013 378 31.50                 

2014 272 22.67       

2015 162 13.50      

        

        

            

        

        

 
 
 
 
 
 
 

224

Item #13.


	Top
	Item #2.	Request for Outdoor Pool
	Letford Family Aquatic Parkl

	Item #3.	June 20, 2022 Minutes
	June 20, 2022 Minutes

	Item #4.	Second Reading Ordinance 2022-232
	TAC N Ledge Rock Center COZ 2nd Reading
	Ordinance No. 2022-232

	Item #5.	Second Amendment to the Johnstown Farms Filing 3 Subdivision Development and Improvement Agreement
	Council TAC Johnstown Farms F3 Second Amendment to DA
	Second Amendment - SDIA - Johnstown Farms #3 7-6-22
	Preferred Bridge Layout
	Subdivision Development and Improvement Agreement for Johnstown Farms Filing #3
	First Amendment - SDIA - Johnstown Farms #3 11-1-2021

	Item #6.	Resolution 2022-28 2021 Budget Amendment
	TAC Res 2022-28 2021 Budget Amendment Water Fund
	Res 2022-XX 2021 Budget Amendment Water Fund

	Item #7.	Manager Report
	07-06-2022
	Sales Taxes 2022 Jan to Apr

	Item #8.	Disc Golf
	TAC Ordinance 2022-233 - Disc Golf Regulation
	Ord Pioneer Ridge Disc Course 07 06 22

	Item #9.	Intergovernmental Agreement with Larimer County
	TAC Report IGA CR 3e
	Site Map
	Final IGA Larimer County Johnstown CR 3 and CR 3E 06 14 22

	Item #10.	Contract With Connell Resources Inc
	TAC Parish Mill and Overlay
	Connell Contract
	Connell Bid for Mill and Ovelay
	Town Of Johnstown Housing Authority Asphalt Pavement Replacement Bid Form
	Alternative Add 46.5 to 40
	Severance Contract for mill and Ovelay

	Item #11.	Hydro Central WWTP Equipment
	TAC Central Equip Purchase - HYDRO
	Bid #1 Notice of Award_Hydro Int
	Bid #2 Notice of Award_Hydro International_Submittal Agreement

	Item #12.	Owner's Representative - WTP
	TAC Blue Water Engineering LTD
	E-500 Agreement - Johnstown and Clean BWE 07 01 22 FINAL

	Item #13.	Informational Items
	CO0047058 $ Process Design - Decision $ 6-15-2022 $ A $ ES.20.CWPDR.05540
	CO0047058 $ Site Location - Decision $ 6-15-2022 $ A $ ES.20.SA.05539
	EIAF 9501 AWARD Johnstown Charlotte Street Improvements
	Johnstown COC amendment 1 (KM 6-20-22)
	Town Council JDDA Q1 Submission 070622
	Council YTD Bldg Report Stats - 2022-April

	Bottom

